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RELEASE CONTROL RECORD

ISSUE NO. REASON FOR CHANGE DATE ISSUED

RF110907E02-1 Original release Dec. 15, 2011
1. Revised “PPSD result table” for typing error.
2. Revised test data of “Peak Power Excursion”.
RF110907E02-1 R1 | 3. Added “composite gain” information on section 4.9.4. | Jan. 19, 2012
4. Added detail information of combination mode on
section 3.1.
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1. CERTIFICATION
PRODUCT:

BRAND NAME:
MODEL NO.:

TEST SAMPLE:
APPLICANT:

TESTED:
STANDARDS:
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PCIE 802.11a/b/g/n 2.4GHz/5GHz + USB BT 4.0 card
Atheros

AR5B22

R&D SAMPLE

Qualcomm Atheros, Inc.

Sep. 13 to Dec. 06, 2011

FCC Part 15, Subpart E (Section 15.407)
ANSI C63.4-2003

ANSI C63.10-2009

Canada RSS-210 Issue 8 (2010-12)
Canada RSS-Gen Issue 3 (2010-12)

The above equipment (Model: AR5B22) has been tested by Bureau Veritas
Consumer Products Services (H.K.) Ltd., Taoyuan Branch, and was in
compliance with the requirement of the above standards. The test record, data
evaluation & Equipment Under Test (EUT) configurations represented herein are
true and accurate accounts of the measurements of the sample’s EMC
characteristics under the conditions specified in this report.

PREPARED BY

APPROVED BY

7T

;7 DATE: Jan. 19, 2012

( Midoli Peng, Specialist )

] -\ _—~— , DATE: Jan 19,2012

¢May Chen, Deputy Manager )
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2. SUMMARY OF TEST RESULTS

The EUT has been tested according to the following specifications:

APPLIED STANDARD: FCC Part 15, Subpart E, RSS-210,RSS-GEN
Standard Section
RSS- | RSS- Test Type Result REMARK
210 GEN | FCCPart15
Meet the requirement of limit.
- 7.2.4 15.407(b)(5) égg;‘ggr Conducted PASS |Minimum passing margin is
-12.05dB at 0.185MHz
Electric Field Strength Meet the requirement of limit.
A9.2 |47 %S‘é(;?(b/lm/g) Spurious Emissions, PASS |Minimum passing margin is
30MHz ~ 40000MHz -0.5dB at 5725.00MHz
Receiver Radiated Meet the requirement of limit.
6.1 - Emissions PASS |Minimum passing margin is
RSS-Gen Limit: Table 2 -1.8dB at 902.60MHz
A9.2 |- 15.407(a/1/2/3) |Output Transmit Power | PASS |Meet the requirement of limit
A9.2 15.407(a)(6) |Peak Power Excursion | PASS |Meet the requirement of limit
A9.2 Peak Power Spectral : -
A9.4(2)" 15.407(a/1/2/3) Density PASS |Meet the requirement of limit
A9.5(5)|4.7 15.407(q) Frequency Stability PASS |Meet the requirement of limit
: 714  [15.203 Antenna Requirement | PASS |AAntenna connector is IPEX
not a standard connector.
NOTE:

1. There are Bluetooth technology and WLAN technology used for the EUT. (The Bluetooth
test data please refer "RF110907E02-2 R1")

2. For WLAN: The EUT was operating in 2400 ~ 2483.5MHz, 5.15~5.35GHz, 5.47~5.6GHz &
5.65~5.725GHz and 5.725~5.850GHz frequencies band. This report was recorded the RF
parameters including 5.15~5.35GHz, 5.47~5.6GHz & 5.65~5.725GHz. For the 2400 ~
2483.5MHz and 5.725~5.850GHz RF parameters was recorded in another test report.
(RF110907E02 R1).

3. The DFS report was recorded in another test report<Report No.: RF110907E02-3>.
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2.1 MEASUREMENT UNCERTAINTY
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Where relevant, the following measurement uncertainty levels have been
estimated for tests performed on the EUT as specified in CISPR 16-4-2:

This uncertainty represents an expanded uncertainty expressed at approximately
the 95% confidence level using a coverage factor of k=2.

Measurement Value

Conducted emissions 2.45 dB
Radiated emissions (30MHz-1GHz) 3.89dB
Radiated emissions (1GHz -18GHz) 2.19dB
Radiated emissions (18GHz -40GHz) 2.56 dB

Report No.: RF110907E02-1 R1
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3. GENERAL INFORMATION

3.1 GENERAL DESCRIPTION OF EUT

PRODUCT PCIE 802.11a/b/g/n 2.4GHz/5GHz + USB BT 4.0 card
MODEL NO. AR5B22

FCCID PPD-AR5B22

IC 4104A-AR5B22

POWER SUPPLY

DC 3.3V from host equipment

MODULATION TYPE

CCK, DQPSK, DBPSK for DSSS
64QAM, 16QAM, QPSK, BPSK for OFDM

MODULATION
TECHNOLOGY

DSSS, OFDM

TRANSFER RATE

802.11b: up to 11Mbps

802.11g: up to 54Mbps

802.11n (20MHz, 800ns Gl): up to 130Mbps
802.11n (20MHz, 400ns GI): up to 144.4Mbps
802.11n (40MHz, 800ns GI) : up to 270Mbps
802.11n (40MHz, 400ns GI) : up to 300Mbps

OPERATING
FREQUENCY

For 15.407

802.11a: 5.18 ~ 5.24GHz, 5.26 ~ 5.32GHz, 5.5~5.58GHz &
5.66~5.7GHz

For 15.247

802.11b & 802.119: 2.412 ~ 2.462GHz
802.11a: 5.745 ~ 5.825GHz

NUMBER OF CHANNEL

For 15.407
16 for 802.11a, 802.11n (20MHz)
7 for 802.11n (40MHz)

For 15.247(2.4GHz)

11 for 802.11b, 802.11g, 802.11n (20MHz)
7 for 802.11n (40MHz)

For 15.247(5GHz)

5 for 802.11a, 802.11n (20MHz)

2 for 802.11n (40MHz)

Report No.: RF110907E02-1 R1
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For 15.407

802.11a: 96.9mW

802.11n (20MHz): 72.2mW
802.11n (40MHz): 62.7mW
For 15.247(2.4GHz)
802.11b: 179.0mW

MAXIMUM OUTPUT 802.11g: 478.6mW

POWER 802.11n (20MHz): 470.0mwW
802.11n (40MHz): 310.5mwW
For 15.247(5GHz)
802.11a: 205.1mwW
802.11n (20MHz): 218.0mW
802.11n (40MHz): 214.4mW

ANTENNA TYPE See item 3.2

ANTENNA CONNECTOR |Seeitem 3.2

DATA CABLE NA

I/O PORTS NA

ASSOCIATED DEVICES |NA

NOTE:
1. There are Bluetooth technology and WLAN technology used for the EUT. <the
Bluetooth test data please refer "RF110907E02-2 R1">

2. The device has three configurations (working mode)
a. WLAN only (2x2 MIMO)

b. BT+WLAN (2x2 MIMO) with reduced power on WLAN
c. BT+WLAN (1x1 mode on a/b/g only, chain 0 is used for BT and chain 1 is used for
WLAN)

3. Spurious Emission (radiated emission) of the simultaneous operation (WiFi &
Bluetooth) have been evaluated and no non-compliance found. The detall
combinations of transmitters / frequencies / modes as below table

Mode Available Tested Channel Modulation Modulation
Channel Technology Type
2.4 GHz (802.119) 1to 11 6 OFDM BPSK
+
Bluetooth 0to 78 78 FHSS 8DPSK
5GHz 149 to 165 165 OFDM BPSK
(802.11n (20MHz))
+
78 FHSS 8DPSK
Bluetooth Oto78
Report No.: RF110907E02-1 R1 9 Report Format Version 4.0.0
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4. The EUT was pre-tested under the following modes:

Test Mode Data rate
Mode A 400ns Gl
Mode B 800ns Gl

From the above modes, the worst case was found in Mode B. Therefore only
the test data of the mode was recorded in this report.

5. Forradiated : The EUT’s antenna was pre-tested under the following modes:

Test Mode Description
Mode A X-Y axis
Mode B Y-Z axis
Mode C X-Z axis

From the above modes, the worst case was found in Mode A. Therefore only
the test data of the mode was recorded in this report.

6. The above EUT information was declared by manufacturer and for more detailed
features description, please refer to the manufacturer's specifications or user's
manual.

3.2 DESCRIPTION OF ANTENNA

There is one set of antenna provided to this EUT, please refer to the following table:

Antenna Gain (dBi)< included cable loss>
Antenna
No. |Brand Model e Connector For 5GHz For 5GHz For 5GHz
B For 24GHz| (5 155 35) | (5.47~5.725)| (5.725~5.850)
1&2 |WNC| 81.EBJ15.005 | PIFA IPEX 3.62 3.08 4.76 4.76
Cable Loss:
Cable Loss(dB)
No. |Brand Model For 5GHz Zor BELR Zor BELR Cable Length
For2.4GHz | (515-535) | (5.47~5.725) | (5.725~5.850)
1&2 | WNC| 81-EBJ15.005 1.15 1.70 1.74 1.79 300

Note: Above antenna gains of antenna are Total (H+V).

Report No.: RF110907E02-1 R1 10 Report Format Version 4.0.0
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3.3 DESCRIPTION OF TEST MODES

Operated in 5150MHz ~ 5350MHz bands:
Eight channels are provided for 802.11a and 802.11n (20MHz):

CHANNEL FREQUENCY
36 5180 MHz
40 5200 MHz
44 5220 MHz
48 5240 MHz
52 5260 MHz
56 5280 MHz
60 5300 MHz
64 5320 MHz

Four channels are provided for 802.11n (40MHz):

CHANNEL FREQUENCY
38 5190 MHz
46 5230 MHz
54 5270 MHz
62 5310 MHz

Report No.: RF110907E02-1 R1
Cancels and replaces the report No.: RF110907E02-1 dated: Dec. 15, 2011
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Operated in 5470MHz ~ 5600MHz & 5650MHz ~ 5725MHz bands:
Eight channels are provided for 802.11a and 802.11n (20MHz):

CHANNEL FREQUENCY
100 5500 MHz
104 5520 MHz
108 5540 MHz
112 5560 MHz
116 5580 MHz
132 5660 MHz
136 5680 MHz
140 5700 MHz

Three channels are provided for 802.11n (40MHz):

CHANNEL FREQUENCY
102 5510 MHz
110 5550 MHz
134 5670 MHz

Report No.: RF110907E02-1 R1 12 Report Format Version 4.0.0
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3.3.1 TEST MODE APPLICABILITY AND TESTED CHANNEL DETAIL

EUT APPLICABLE TO
CONFIGURE DESCRIPTION
MODE PLC RE < 1G RE? 1G APCM
: v v v v _
Where  PLC: Power Line Conducted Emission RE < 1G: Radiated Emission below 1GHz

RE 3 1G: Radiated Emission above 1GHz APCM: Antenna Port Conducted Measurement

ANTENNA COMBINATION MODE:

“MonE OPERATION MODE chan© | craing

A 802.11 a V

B 802.11 a V V

C 802.11n(20MHz) \ \

D 802.11n(40MHz) \ \
CMETON | oremaownor: | oo | oy

E Receiver V V

Note: 1. The output power setting for each chain is different between 1x1 and 2x2 mode.
2. The above information was declared by manufacturer and for more detailed features
description, please refer to the manufacturer's specifications or user's manual.

POWER LINE CONDUCTED EMISSION TEST:

X Pre-Scan has been conducted to determine the worst-case mode from all possible
combinations between available modulations, data rates and antenna ports (if EUT with
antenna diversity architecture).

X The investigation has been done for the worst-case (1x1 vs. 2x2) on harmonics and
band-edge to find out the worst-case for the final tests.

X Following channel(s) was (were) selected for the final test as listed below.

Ve AVAILABLE TESTED MODULATION |[MODULATION] DATA RATE COMBINATION
CHANNEL | CHANNEL | TECHNOLOGY TYPE (Mbps) MODE
For 5 GHz
36 to 140 116 OFDM BPSK 6.5 C
802.11n (20MHz)
Report No.: RF110907E02-1 R1 13 Report Format Version 4.0.0
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RADIATED EMISSION TEST (BELOW 1 GHz):

X Pre-Scan has been conducted to determine the worst-case mode from all possible
combinations between available modulations, data rates and antenna ports (if EUT with
antenna diversity architecture).

XI The receiving mode had show equal or better than Tx mode during the pre-scan and hence
the Tx mode data is re-used for Receiving-mode worst-case data.

X The investigation has been done for the worst-case (1x1 vs. 2x2) on harmonics and
band-edge to find out the worst-case for the final tests.

X Following channel(s) was (were) selected for the final test as listed below.

ODE AVAILABLE | TESTED | MODULATION |MODULATION| DATA RATE | COMBINATION
CHANNEL | CHANNEL | TECHNOLOGY TYPE (Mbps) MODE
For 5 GHz
36 t0 140 116 OFDM BPSK 6.5 c
802.11n (20MHz)

RADIATED EMISSION TEST (ABOVE 1 GHz):

XI Pre-Scan has been conducted to determine the worst-case mode from all possible
combinations between available modulations, data rates and antenna ports (if EUT with
antenna diversity architecture).

X The investigation has been done for the worst-case (1x1 vs. 2x2) on harmonics and
band-edge to find out the worst-case for the final tests.

X Following channel(s) was (were) selected for the final test as listed below.

Cancels and replaces the report No.: RF110907E02-1 dated: Dec. 15, 2011

AVAILABLE TESTED MODULATION |[MODULATION| DATA RATE
MODE COMBINATION
CHANNEL CHANNEL TECHNOLOGY TYPE (Mbps)
36, 40, 48, 52, 60,
802.11a 36 to 140 64, 100, 116, 132, OFDM BPSK 6 B
140
36, 40, 48, 52, 60,
For 5 GHz
36 to 140 64, 100, 116, 132, OFDM BPSK 6.5 C
802.11n (20MHz)
140
For 5 GHz 38, 46, 54, 62,
38t0 134 OFDM BPSK 13.5 D
802.11n (40MHz) 102, 110, 134
36, 40, 48, 52, 60,
For 5 GHz
. 36 to 140 64, 100, 116, 132, - - - E
Receiver
140
Report No.: RF110907E02-1 R1 14 Report Format Version 4.0.0




ANTENNA PORT CONDUCTED MEASUREMENT:

XI This item includes all test value of each mode, but only includes spectrum plot of worst
value of each mode.

X Pre-Scan has been conducted to determine the worst-case mode from all possible
combinations between available modulations, data rates and antenna ports (if EUT with
antenna diversity architecture).

X Following channel(s) was (were) selected for the final test as listed below.

AVAILABLE TESTED MODULATION |MODULATION| DATA RATE
MODE COMBINATION
CHANNEL CHANNEL TECHNOLOGY TYPE (Mbps)
802.11a 36 to 140 36, 64, 100, 140 OFDM BPSK 6 A B
Fors GHz 36 to 140 36, 64, 100, 140 OFDM BPSK 6.5 C
802.11n (20MHz2) 0 04,100, '
Fors GHz 38to 134 38, 62, 102, 134 OFDM BPSK 13.5 D
802.11n (40MHz2) o 02,102, '
TEST CONDITION:
APPLICABLE INPUT POWER
T% ENVIRONMENTAL CONDITIONS TESTED BY
(SYSTEM)

PLC 25deg. C, 64%RH 120Vac, 60Hz Mike Hsieh
RE<1G 23deg. C, 69%RH 120Vac, 60Hz Evan Huang
RE3 1G 25deg. C, 70%RH 120Vac, 60Hz Evan Huang
APCM 25deg. C, 60%RH 120Vac, 60Hz Rex Huang

Report No.: RF110907E02-1 R1
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3.4 GENERAL DESCRIPTION OF APPLIED STANDARDS

The EUT is a RF product. According to the specifications of the manufacturer,
it must comply with the requirements of the following standards:

FCC Part 15, Subpart E (Section 15.407)
ANSI C63.4-2003

ANSI C63.10-2009

Canada RSS-210 Issue 8 (2010-12)
Canada RSS-Gen Issue 3 (2010-12)

All test items have been performed and recorded as per the above standards.

NOTE: The EUT has been verified to comply with the requirements of FCC Part 15, Subpart B,
Class B (DoC). The test report has been issued separately.

Report No.: RF110907E02-1 R1 16 Report Format Version 4.0.0
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3.5 DESCRIPTION OF SUPPORT UNITS

The EUT has been tested as an independent unit together with other necessary
accessories or support units. The following support units or accessories were
used to form a representative test configuration during the tests.

For conducted emission test

No. |Product Brand Model No. Serial No. FCC ID
NOTEBOOK CN-0GD366-70166 |QDS-BRCM101
1 lcomputer  |PE pP21L -5B3-09ZX 6
2 |PRINTER EPSON LQ-300+lI G88Y074083 FCC DoC
3 |iPod shuffle Apple MC749TA/A CC4DN25WDFDM |FCC DoC
4 |MOUSE DELL MOC5UO 114066PK FCC DoC
5 |extension card |Atheros NA NA NA
For other test items
No. |Product Brand Model No. |[Serial No. FCC ID
NOTEBOOK CN-OHC416-70166-5C
1 DELL PP19L PIW632500516610
COMPUTER A-0448
EXTENSION
2 Atheros NA NA NA
CARD

For conducted emission test

No.

Signal cable description

NA

USB cable(1.8m)

USB cable(0.1m)

USB cable(1.8m)

gl Jw]IN |-

NA

For

other test items

No.

Signal cable description

1

NA

2

NA

Note: The power cords of the above support units were unshielded (1.8m).

Report No.: RF110907E02-1 R1
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3.6 CONFIGURATION OF SYSTEM UNDER TEST

For conducted emission test

EUT 5. EXTENSION | 1. NOTEBOOK 2. PRINTER
CARD COMPUTER
TEST TABLE 3. iPod shuffle 4. MOUSE
For other test items
Anten
 —
EUT 2. EXTENSION 1. NOTEBOOK
CARD COMPUTER
TEST TABLE

Report No.: RF110907E02-1 R1
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4. TEST TYPES AND RESULTS
4.1 CONDUCTED EMISSION MEASUREMENT
4.1.1 LIMITS OF CONDUCTED EMISSION MEASUREMENT

FREQUENCY OF EMISSION (MHz) CONDUCTED LIMIT (dBuV)
Quasi-peak Average
0.15-0.5 66 to 56 56 to 46

0.5-5 56 46

5-30 60 50

NOTE: 1. The lower limit shall apply at the transition frequencies.
2. The limit decreases in line with the logarithm of the frequency in the range of 0.15 to
0.50 MHz.
3. All emanations from a class A/B digital device or system, including any network of
conductors and apparatus connected thereto, shall not exceed the level of field
strengths specified above.

4.1.2 TEST INSTRUMENTS

Test date: Oct. 11, 2011

DESCRIPTION & CALIBRATED | CALIBRATED
MODEL NO. SERIAL NO.

MANUFACTURER DATE UNTIL

Test Receiver ESCS 30 100375 Mar. 09, 2011 Mar. 08, 2012

Line-Impedance

Stabilization Network | NSLK8127 8127-522 Sep. 07, 2011 | Sep. 06, 2012

(for EUT)

Line-Impedance

Stabilization Network | ESH3-Z5 848773/004 Nov. 03, 2010 Nov. 02, 2011

(for Peripheral)

RF Cable (JYEBAO) | 5DFB COCCAB-002 | Aug. 29, 2011 Aug. 28, 2012

50 ohms Terminator | 50 3 Nov. 03, 2010 Nov. 02, 2011
BV

Software NA NA NA
ADT Cond_V7.3.7

Note:

1. The calibration interval of the above test instruments is 12 months and the calibrations are

traceable to NML/ROC and NIST/USA.
2. The test was performed in Shielded Room No. C.
3 The VCCI Con C Registration No. is C-3611.
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4.1.3 TEST PROCEDURES

a. The EUT was placed 0.4 meters from the conducting wall of the shielded
room with EUT being connected to the power mains through a line
impedance stabilization network (LISN). Other support units were connected
to the power mains through another LISN.

b. The two LISNs provide 50 ohm/ 50uH of coupling impedance for the
measuring instrument.

c. Both lines of the power mains connected to the EUT were checked for
maximum conducted interference.

d. The frequency range from 150kHz to 30MHz was searched. Emission level
under (Limit — 20dB) was not recorded.

4.1.4 DEVIATION FROM TEST STANDARD

No deviation
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4.1.5 TEST SETUP

Vertical Ground
/ Reference Plane /TestReceiver

—~——— 1
40cm oo oo

80cm

EUT Moooo
|

-

\ N Jz_
Horizontal Ground Reference Plane

Note: 1.Supportunits were connected to second LISN.
2.Both of LISNs (AMN) are 80 cm from EUT and at least 80

from other units and other metal planes

For the actual test configuration, please refer to the related item — Photographs
of the Test Configuration.

4.1.6 EUT OPERATING CONDITIONS

1. Connect the EUT with the support unit 1 (Notebook Computer) which is
placed on a testing table.

2. The communication partner run test program “artgui.exe” to enable EUT
under transmission/receiving condition continuously at specific channel
frequency.
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4.1.7 TEST RESULTS

PHASE Line (L) 6dB BANDWIDTH |9 kHz
Reading Emission I .
Freq. Corr. Value Level Limit Margin
No Factor| [dB (uV)] [dB (uV)] [dB (uV)] (dB)

IMHz] | @B) [Q.P.J AV. [QP. JAV. [QP [ AV. | QP. | AV.
0.185 0.10 4853 | 42.11 | 48.63 | 42.21 | 64.25 | 54.25 | -15.63 | -12.05
0.245 0.10 41.16 | 33.64 | 41.26 | 33.74 | 61.93 | 51.93 | -20.67 | -18.19
0.363 0.11 37.25 | 33.86 | 37.36 | 33.97 | 58.66 | 48.66 | -21.30 | -14.69
0.849 0.14 24,89 | 22.36 | 25.03 | 22.50 | 56.00 | 46.00 | -30.97 | -23.50
7.125 0.44 26.53 | 16.97 | 26.97 | 17.41 | 60.00 | 50.00 | -33.03 | -32.59
13.863 0.64 33.88 | 27.45 | 34.52 | 28.09 | 60.00 | 50.00 | -25.48 | -21.91

OO |WIN]F-

REMARKS: 1. Q.P. and AV. are abbreviations of quasi-peak and average individually.
2. The emission levels of other frequencies were very low against the limit.
3. Margin value = Emission level - Limit value
4. Correction factor = Insertion loss + Cable loss
5. Emission Level = Correction Factor + Reading Value.

dBu

110 -
Peak Readimg [~
100 WP Lirit ]
Cav Limit ]

an

a0

T0

s}

a0

—/ ./

o Qp alue

1 1 1
015 1.00 10.00 30.00
MHz
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PHASE Neutral (N) 6dB BANDWIDTH |9 kHz

Reading Emission
Value Level

No Factor| [dB (uV)] [dB (uV)] [dB (uV)] (dB)

[MHz] | @B) [Q.P.J AV. [QP. J AV. [QP. | AV. | Q.P. | AV.
0.181 0.08 4761 | 41.38 | 47.69 | 41.46 | 64.43 | 54.43 | -16.73 | -12.96
0.246 0.09 4053 | 34.46 | 40.62 | 3455 | 61.90 | 51.90 | -21.28 | -17.35
0.367 0.11 3477 | 31.44 | 34.88 | 31.55 | 58.57 | 48.57 | -23.69 | -17.02
5.148 0.27 21.25 | 8.76 | 21.52 | 9.03 | 60.00 | 50.00 | -38.48 | -40.97
9.078 0.38 30.09 | 21.25 | 30.47 | 21.63 | 60.00 | 50.00 | -29.53 | -28.37
13.883 0.51 33.77 | 26.58 | 34.28 | 27.09 | 60.00 | 50.00 | -25.72 | -22.91

Freq. | Corr. Limit Margin

OO |WIN]F-

REMARKS: 1. Q.P. and AV. are abbreviations of quasi-peak and average individually.
2. The emission levels of other frequencies were very low against the limit.
3. Margin value = Emission level - Limit value
4. Correction factor = Insertion loss + Cable loss
5. Emission Level = Correction Factor + Reading Value.

dBu

110 -
Peak Readimg [~
100 WP Lirit ]
Cav Limit ]

an

a0

T0

s}

a0

[ -]

e
]
=
=
;}

30 H "“‘1 d
a U F} ijmw i A \ -
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1 1 1
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4.2 RADIATED EMISSION MEASUREMENT

4.2.1 LIMITS OF RADIATED EMISSION MEASUREMENT
For transmitter part:

Emissions radiated outside of the specified bands, shall be according to the
general radiated limits in 15.209 (RSS-Gen table 5, 6) as following:

Frequencies Field strength Measurement distance
(MHz) (microvolts/meter) (meters)
0.009-0.490 2400/F(kHz) 300
0.490-1.705 24000/F(kHz) 30
1.705-30.0 30 30
30-88 100 3
88-216 150 3
216-960 200 3
Above 960 500 3

NOTE:

1. The lower limit shall apply at the transition frequencies.

2. Emission level (dBuV/m) = 20 log Emission level (uv/m).

3. For frequencies above 1000MHz, the field strength limits are based on average detector,
however, the peak field strength of any emission shall not exceed the maximum
permitted average limits, specified above by more than 20dB.

4. Section 15.205 restricted bands of operation shall compliance with the limits in Section
15.209.
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For receiver part:

Emissions radiated outside of the specified bands, shall be according to the
general radiated limits in RSS-Gen table 2 as following:

Frequencies Field strength Measurement distance
(MHz) (microvolts/meter) (meters)
30-88 100 3
88-216 150 3
216-960 200 3
Above 960 500 3

NOTE:
4. The lower limit shall apply at the transition frequencies.
5. Emission level (dBuV/m) = 20 log Emission level (uv/m).

6. For frequencies above 1000MHz, the field strength limits are based on average detector,
however, the peak field strength of any emission shall not exceed the maximum permitted

average limits, specified above by more than 20dB.
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4.2.2 LIMITS OF UNWANTED EMISSION OUT OF THE RESTRICTED BANDS

Frequencies . Equivalent Field Strength
(MHz) E IR Hds el at 3m (dBuV/m) *note 3

5150~5250 -27 68.3
5250~5350 -27 68.3
5470~5725 -27 68.3

-27 *note 1 68.3
5725~5825

-17 *note 2 78.3

NOTE:

1. For frequencies 10MHz or greater above or below the band edge.
2. All emissions within the frequency range from the band edge to 10MHz above or below
the band edge.

3. The following formula is used to convert the equipment isotropic radiated power (eirp) to

field strength
e 1000000+ 30P

pVim, where P is the eirp (Watts)
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4.2.3 TEST INSTRUMENTS
Below 1GHz<Test date: Sep. 13, 2011>

Turn Table

DESCRIPTION & CALIBRATED | CALIBRATED
MODEL NO. | SERIAL NO.
MANUFACTURER DATE UNTIL
Agilent E4446A MY48250253 | Aug. 29, 2011 | Aug. 28, 2012
Spectrum Analyzer
Agilent
N9039A MY46520310 | Aug. 29, 2011 | Aug. 28, 2012
Pre-Selector
Agilent N5181A MY49060347 | July 25,2011 | July 24, 2012
Signal Generator
LIG NEX1 ER-265 L09068005 Oct. 25,2010 | Oct. 24, 2011
Test Receiver
Mini-Circuits ZFL-1000VH2B | AMP-ZFL-04 | Nov. 16, 2010 | Nov. 15, 2011
Pre-Amplifier
Agilent Pre-Amplifier 8449B 3008A02465 Feb. 28, 2011 Feb. 27, 2012
SPACEK LABS SLKKa-48-6 9K16 Nov. 16, 2010 | Nov. 15, 2011
SCHWARZBECK VULB 9168 9168-361 Apr. 14,2011 | Apr. 13, 2012
Trilog Broadband Antenna
AlS] AIH.8018 0000220091110 | Nov. 22,2010 | Nov. 21, 2011
Horn_Antenna
SCHWARZBECK BBHA 9170 9170-424 Oct. 08,2010 | Oct. 07, 2011
Horn_Antenna
RF104-205
RF CABLE NA RF104-207 Dec. 28, 2010 | Dec. 27, 2011
RF104-202
RF Cable NA CHHCAB_001 | Oct. 08,2010 | Oct. 07, 2011
ADT_Radiated
f ~ - | NA NA NA
Software V8.7.05
CT Antenna Tower & NA NA NA NA

Note: 1. The calibration interval of the above test instruments is 12 months and the calibrations
are traceable to NML/ROC and NIST/USA.
2. The horn antenna, preamplifier (model: 8449B) are used only for the measurement of
emission frequency above 1GHz if tested.
3. The test was performed in 966 Chamber No. H.
4. The FCC Site Registration No. is 797305.

5. The CANADA Site Registration No. is IC 7450H-3.
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Above 1GHz<Test date: Dec. 05, 2011>:

Turn Table

DESCRIPTION & CALIBRATED | CALIBRATED
MODEL NO. | SERIAL NO.
MANUFACTURER DATE UNTIL
Agilent E4446A MY48250253 | Aug. 29, 2011 | Aug. 28, 2012
Spectrum Analyzer
Agilent
N9039A MY46520310 | Aug. 29, 2011 | Aug. 28, 2012
Pre-Selector
Agilent
: N5181A MY49060347 | July 25,2011 | July 24, 2012
Signal Generator
Mini-Circuits ZFL-1000VH2B | AMP-ZFL-04 | Nov. 15,2011 | Nov. 14, 2012
Pre-Amplifier
Agilent Pre-Amplifier 8449B 3008A02465 Feb. 28, 2011 Feb. 27, 2012
SPACEK LABS SLKKa-48-6 9K16 Nov. 15, 2011 | Nov. 14, 2012
SCHWARZBECK VULB 9168 9168-361 Apr. 14,2011 | Apr. 13, 2012
Trilog Broadband Antenna
AlS| AIH.8018 0000220091110 | Nov. 22, 2011 | Nov. 21, 2012
Horn_Antenna
SCHWARZBECK BBHA 9170 9170-424 Oct. 07,2011 | Oct. 06, 2012
Horn_Antenna
RF104-205
RF CABLE NA RF104-207 Dec. 28, 2010 | Dec. 27, 2011
RF104-202
RF Cable NA CHHCAB_001 | Oct. 08,2011 | Oct. 07, 2012
ADT_Radiated
f - —| NA NA NA
Software V8.7.05
CT Antenna Tower & NA NA NA NA

Note: 1. The calibration interval of the above test instruments is 12 months and the calibrations

are traceable to NML/ROC and NIST/USA.
2. The horn antenna, preamplifier (model: 8449B) are used only for the measurement of
emission frequency above 1GHz if tested.
3. The test was performed in 966 Chamber No. H.
4. The FCC Site Registration No. is 797305.

5. The CANADA Site Registration No. is IC 7450H-3.
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4.2.4 TEST PROCEDURES

a. The EUT was placed on the top of a rotating table 0.8 meters above the
ground at a 3 meters chamber room. The table was rotated 360 degrees to
determine the position of the highest radiation.

b. The EUT was set 3 meters away from the interference-receiving antenna,
which was mounted on the top of a variable-height antenna tower.

c. The height of antenna is varied from one meter to four meters above the
ground to determine the maximum value of the field strength. Both
horizontal and vertical polarizations of the antenna are set to make the
measurement.

d. For each suspected emission, the EUT was arranged to its worst case and
then the antenna was tuned to heights from 1 meter to 4 meters and the
rotatable table was turned from O degrees to 360 degrees to find the
maximum reading.

e. The test-receiver system was set to Peak Detect Function and Specified
Bandwidth with Maximum Hold Mode.

f. If the emission level of the EUT in peak mode was 10dB lower than the limit
specified, then testing could be stopped and the peak values of the EUT
would be reported. Otherwise the emissions that did not have 10dB margin
would be re-tested one by one using peak, quasi-peak or average method
as specified and then reported in a data sheet.

NOTE:

1. The resolution bandwidth and video bandwidth of test receiver/spectrum analyzer is 120kHz
for Quasi-peak detection (QP) at frequency below 1GHz.

2. The resolution bandwidth of test receiver/spectrum analyzer is 1 MHz and the video
bandwidth is 3 MHz for Peak detection (PK) at frequency above 1GHz.

3. The resolution bandwidth of test receiver/spectrum analyzer is 1 MHz and the video
bandwidth is 10 Hz for Average detection (AV) at frequency above 1GHz.

4.2.5 DEVIATION FROM TEST STANDARD
No deviation
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4.2.6 TEST SETUP

EUT\ Turn Tahle
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Radio absorhing material  qpia1ded Case

Test Receiver
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For the actual test configuration, please refer to the related item — Photographs
of the Test Configuration.

4.2.7 EUT OPERATING CONDITION

Same as 4.1.6
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4.2.8 TEST RESULTS (FOR TRANSMITTER PART)
BELOW 1GHz WORST-CASE DATA : 802.11n (20MHz) OFDM MODULATION

EUT TEST CONDITION MEASUREMENT DETAIL
CHANNEL Channel 116 FREQUENCY RANGE |Below 1000MHz
INPUT POWER DETECTOR .
(SYSTEM) 120Vac, 60Hz FUNCTION Quasi-Peak
ENVIRONMENTAL
0,
CONDITIONS 23deg. C, 69%RH TESTED BY Evan Huang
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
EMISSION TABLE CORRECTION
NO. | FREQ. (MHz)| LEVEL VT varGiN (dB) ANTENNA ancLe |FAWVALUEL o cror
(dBuV/m) (dBuV/m) HEIGHT (m) e (dBuV) (dB/m)
1 35.38 34.4 QP 40.0 5.7 1.00 H 333 20.98 13.37
2 199.00 36.7 QP 435 -6.8 1.75H 272 25.45 11.29
3 497.40 34.0 QP 46.0 -12.0 1.00 H 236 14.50 19.48
4 602.00 37.3QP 46.0 -8.7 1.00 H 198 15.69 21.61
5 799.40 37.0QP 46.0 9.0 1.25H 322 12.52 24.47
6 902.60 44.2 QP 46.0 -1.8 1.25H 77 18.35 25.82
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION TABLE CORRECTION
NO. | FREQ. (MHz)| LEVEL VT varGiN (dB) ANTENNA ancLe |FAWVALUEL o cror
(dBuV/m) (dBuV/m) HEIGHT (m) e (dBuV) (dB/m)
1 35.45 34.3 QP 40.0 -5.8 1.00 V 201 20.87 13.38
2 99.99 32.0QP 43.5 -11.5 1.50 V 226 22.68 9.31
3 199.94 36.8 QP 43.5 -6.7 1.75V 293 25.61 11.21
4 600.44 40.9 QP 46.0 -5.1 1.00 V 188 19.30 21.60
5 799.75 37.5QP 46.0 -8.5 1.25V 327 12.99 24.47
6 953.34 36.0 QP 46.0 -10.0 1.25V 118 9.62 26.41

REMARKS: 1. Emission level (dBuV/m) = Raw Value (dBuV) + Correction Factor (dB/m).
2. Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor (dB).
3. The other emission levels were very low against the limit.
4. Margin value = Emission level — Limit value.
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ABOVE 1GHz WORST-CASE DATA

802.11a OFDM MODULATION

EUT TEST CONDITION MEASUREMENT DETAIL
CHANNEL Channel 36 FREQUENCY RANGE |1 ~ 40GHz
INPUT POWER DETECTOR Peak (PK)
(SYSTEM) 120Vac, 60Hz FUNCTION Average (AV)
ENVIRONMENTAL
0,
CONDITIONS 25deg. C, 70%RH TESTED BY Evan Huang
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
EMISSION TABLE CORRECTION
NO. | FREQ. (MHz)| LEVEL LIMIT MARGIN (dB) ANTENNA anGLE |RAWVALUE L o cror
(dBuV/m) (dBuV/m) HEIGHT (m) e (dBuV) (dB/m)
1 5150.00 68.8 PK 74.0 5.2 1.03 H 71 28.40 40.40
2 5150.00 51.1 AV 54.0 2.9 1.03 H 71 10.70 40.40
3 *5180.00 107.7 PK 152 H 70 67.25 40.45
4 *5180.00 99.0 AV 152 H 70 58.55 40.45
5 | #10360.00 64.5 PK 68.3 -38 1.75H 79 17.69 46.81
6 15540.00 61.3 PK 74.0 -12.7 1.01H 53 10.13 51.17
7 15540.00 48.9 AV 54.0 5.1 1.01H 53 227 51.17
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION TABLE CORRECTION
NO. | FREQ. (MHz)| LEVEL LIMIT MARGIN (dB) ANTENNA ANGLE RAW VALUE FACTOR
(dBuV/m) (dBuV/m) HEIGHT (m) e (dBuV) (dB/m)
1 5150.00 65.8 PK 74.0 -8.2 1.02V 235 25.40 40.40
2 5150.00 50.9 AV 54.0 3.1 1.02V 235 10.50 40.40
3 *5180.00 108.2 PK 1.00V 250 67.75 40.45
4 *5180.00 97.5 AV 1.00V 250 57.05 40.45
5 | #10360.00 65.8 PK 68.3 25 1.00V 92 18.99 46.81
6 15540.00 62.3 PK 74.0 117 153V 68 11.13 51.17
7 15540.00 50.7 AV 54.0 -33 153V 68 -0.47 51.17
REMARKS: 1. Emission level (dBuV/m) = Raw Value (dBuV) + Correction Factor (dB/m).

2. Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor (dB).

. The other emission levels were very low against the limit.
. Margin value = Emission level — Limit value.
. “*“ Fundamental frequency.

o 01~ W

. "#".The radiated frequency is out the restricted band.
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EUT TEST CONDITION

MEASUREMENT DETAIL

CHANNEL Channel 40 FREQUENCY RANGE |1 ~ 40GHz
INPUT POWER DETECTOR Peak (PK)
(SYSTEM) 120Vvac, 60Hz FUNCTION Average (AV)
ENVIRONMENTAL
0,
CONDITIONS 25deg. C, 70%RH TESTED BY Evan Huang
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
EMISSION TABLE CORRECTION
NO. | FREQ. (MHz)| LEVEL LIMIT MARGIN (dB) ANTENNA ANGLE RAW VALUE FACTOR
' ' (dBuV/m) HEIGHT (m) (dBuV)
(dBuV/m) (Degree) (dB/m)
1 *5200.00 110.7 PK 155 H 69 70.21 40.49
2 *5200.00 99.5 AV 1.55 H 69 59.01 40.49
3 | #10400.00 64.8 PK 68.3 -35 1.74H 80 17.95 46.85
4 15600.00 61.4 PK 74.0 -12.6 1.00 H 53 10.12 51.28
5 15600.00 49.0 AV 54.0 -5.0 1.00 H 53 -2.28 51.28
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION TABLE CORRECTION
NO. | FREQ. (MHz)| LEVEL LIMIT MARGIN (dB) ANTENNA ANGLE RAW VALUE FACTOR
' ' (dBuV/m) HEIGHT (m) (dBuV)
(dBuV/m) (Degree) (dB/m)
1 *5200.00 108.4 PK 1.00V 249 67.91 40.49
2 *5200.00 97.9 AV 1.00V 249 57.41 40.49
3 | #10400.00 65.7 PK 68.3 -2.6 1.00V 93 18.85 46.85
4 15600.00 62.1 PK 74.0 -11.9 152V 67 10.82 51.28
5 15600.00 50.6 AV 54.0 3.4 152V 67 -0.68 51.28
REMARKS: 1. Emission level (dBuV/m) = Raw Value (dBuV) + Correction Factor (dB/m).

2. Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor (dB).

o 01~ W

. The other emission levels were very low against the limit.
. Margin value = Emission level — Limit value.

. “*“ Fundamental frequency.
. "#".The radiated frequency is out the restricted band.
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EUT TEST CONDITION MEASUREMENT DETAIL
CHANNEL Channel 48 FREQUENCY RANGE |1 ~ 40GHz
INPUT POWER DETECTOR Peak (PK)
(SYSTEM) 120Vvac, 60Hz FUNCTION Average (AV)
ENVIRONMENTAL
0,
CONDITIONS 25deg. C, 70%RH TESTED BY Evan Huang
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
EMISSION TABLE CORRECTION
NO. | FREQ. (MHz)| LEVEL LIMIT MARGIN (dB) ANTENNA ANGLE RAW VALUE FACTOR
' ' (dBuV/m) HEIGHT (m) (dBuV)
(dBuV/m) (Degree) (dB/m)
1 *5240.00 111.1 PK 1.54 H 69 70.54 40.56
2 *5240.00 99.5 AV 1.54 H 69 58.94 40.56
3 | #10480.00 64.7 PK 68.3 -3.6 1.75H 81 17.79 46.91
4 15720.00 61.6 PK 74.0 -12.4 1.00 H 50 9.98 51.62
5 15720.00 49.9 AV 54.0 4.1 1.00 H 50 -1.72 51.62
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION TABLE CORRECTION
NO. | FREQ. (MHz)| LEVEL LIMIT MARGIN (dB) ANTENNA ANGLE RAW VALUE FACTOR
' ' (dBuV/m) HEIGHT (m) (dBuV)
(dBuV/m) (Degree) (dB/m)
1 *5240.00 109.3 PK 1.00V 248 68.74 40.56
2 *5240.00 98.0 AV 1.00V 248 57.44 40.56
3 | #10480.00 65.4 PK 68.3 -2.9 1.00V 91 18.49 46.91
4 15720.00 62.4 PK 74.0 -11.6 153V 69 10.78 51.62
5 15720.00 50.7 AV 54.0 -3.3 153V 69 -0.92 51.62
REMARKS: 1. Emission level (dBuV/m) = Raw Value (dBuV) + Correction Factor (dB/m).

2. Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor (dB).

o 01~ W

. “*“ Fundamental frequency.
. "#".The radiated frequency is out the restricted band.

. The other emission levels were very low against the limit.
. Margin value = Emission level — Limit value.
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EUT TEST CONDITION

MEASUREMENT DETAIL

CHANNEL Channel 52 FREQUENCY RANGE |1 ~ 40GHz
INPUT POWER DETECTOR Peak (PK)
(SYSTEM) 120Vvac, 60Hz FUNCTION Average (AV)
ENVIRONMENTAL
0,
CONDITIONS 25deg. C, 70%RH TESTED BY Evan Huang
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
EMISSION TABLE CORRECTION
NO. | FREQ. (MHz)| LEVEL HMIT  Ivarein (dB) ANTERNA ancLe |FAWVALUEL o cror
(dBuV/m) (dBuV/m) HEIGHT (m) e (dBuV) (dB/m)
1 *5260.00 115.6 PK 1.49H 68 75.00 40.60
2 *5260.00 104.1 AV 1.49H 68 63.50 40.60
3 | #10520.00 64.6 PK 68.3 -3.7 1.72H 70 17.66 46.94
4 15780.00 60.4 PK 74.0 -13.6 1.00 H 55 8.63 51.77
5 15780.00 49.0 AV 54.0 5.0 1.00 H 55 2,77 51.77
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION TABLE CORRECTION
NO. | FREQ. (MHz)| LEVEL HMIT  Ivarein (dB) ANTERNA ancLe |FAWVALUEL o cror
(dBuV/m) (dBuV/m) HEIGHT (m) e (dBuV) (dB/m)
1 *5260.00 113.4 PK 1.00V 252 72.80 40.60
2 *5260.00 102.6 AV 1.00V 252 62.00 40.60
3 | #10520.00 62.8 PK 68.3 5.5 1.07V 113 15.86 46.94
4 15780.00 60.3 PK 74.0 -13.7 1.07V 266 8.51 51.77
5 15780.00 49.4 AV 54.0 -4.6 1.07V 266 -2.38 51.77
REMARKS: 1. Emission level (dBuV/m) = Raw Value (dBuV) + Correction Factor (dB/m).

(22062 B~ GO I \V)

. Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor (dB).
. The other emission levels were very low against the limit.
. Margin value = Emission level — Limit value.

. “*“ Fundamental frequency.
. "#".The radiated frequency is out the restricted band.
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EUT TEST CONDITION

MEASUREMENT DETAIL

CHANNEL Channel 60 FREQUENCY RANGE |1 ~ 40GHz
INPUT POWER DETECTOR Peak (PK)
(SYSTEM) 120Vvac, 60Hz FUNCTION Average (AV)
ENVIRONMENTAL
0,
CONDITIONS 25deg. C, 70%RH TESTED BY Evan Huang
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
EMISSION TABLE CORRECTION
NO. | FREQ. (MHz)| LEVEL HMIT  Ivarein (dB) ANTERNA ancLe |FAWVALUEL o cror
(dBuV/m) (dBuV/m) HEIGHT (m) e (dBuV) (dB/m)
1 *5300.00 115.7 PK 1.49H 68 75.03 40.67
2 *5300.00 104.0 AV 1.49H 68 63.33 40.67
3 | 10600.00 64.3 PK 74.0 9.7 1.75H 72 17.31 46.99
4 | 10600.00 51.1 AV 54.0 2.9 1.75H 72 411 46.99
5 | 15900.00 60.1 PK 74.0 -13.9 1.00 H 57 8.18 51.92
6 | 15900.00 48.9 AV 54.0 5.1 1.00 H 57 -3.02 51.92
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION TABLE CORRECTION
NO. | FREQ. (MHz)| LEVEL VT varGiN (dB) ANTENNA ancLe |FAWVALUEL o cror
(dBuV/m) (dBuV/m) HEIGHT (m) e (dBuV) (dB/m)
1 *5300.00 113.1 PK 1.00V 251 72.43 40.67
2 *5300.00 102.1 AV 1.00V 251 61.43 40.67
3 | 10600.00 63.6 PK 74.0 -10.4 1.34V 169 16.57 46.99
4 | 10600.00 52.1 AV 54.0 -1.9 1.34V 169 5.11 46.99
5 | 15900.00 59.2 PK 74.0 -14.8 1.00V 261 7.28 51.92
6 | 15900.00 48.2 AV 54.0 5.8 1.00V 261 -3.72 51.92

REMARKS: 1. Emission level (dBuV/m) = Raw Value (dBuV) + Correction Factor (dB/m).
2. Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor (dB).
3. The other emission levels were very low against the limit.
4. Margin value = Emission level — Limit value.
5. “** Fundamental frequency.
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EUT TEST CONDITION MEASUREMENT DETAIL
CHANNEL Channel 64 FREQUENCY RANGE |1 ~ 40GHz
INPUT POWER DETECTOR Peak (PK)
(SYSTEM) 120Vvac, 60Hz FUNCTION Average (AV)
ENVIRONMENTAL
0,
CONDITIONS 25deg. C, 70%RH TESTED BY Evan Huang
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
EMISSION TABLE CORRECTION
NO. | FREQ. (MHz)| LEVEL HMIT  Ivarein (dB) ANTERNA ancLe |FAWVALUEL o cror
(dBuV/m) (dBuV/m) HEIGHT (m) e (dBuV) (dB/m)
1 *5320.00 1115 PK 1.50 H 69 70.79 40.71
2 *5320.00 100.6 AV 1.50 H 69 59.89 40.71
3 5350.00 68.6 PK 74.0 5.4 1.50 H 126 27.83 40.77
4 5350.00 53.1 AV 54.0 -0.9 1.50 H 126 12.33 40.77
5 10640.00 64.1 PK 74.0 9.9 1.76 H 70 17.08 47.02
6 10640.00 50.5 AV 54.0 -3.5 1.76 H 70 3.48 47.02
7 15960.00 60.5 PK 74.0 -13.5 1.00 H 54 8.43 52.07
8 15960.00 49.1 AV 54.0 -4.9 1.00 H 54 -2.97 52.07
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION TABLE CORRECTION
NO. | FREQ. (MHz)| LEVEL HMIT  Ivarein (dB) ANTERNA ancLe |FAWVALUEL S o cror
(dBuV/m) (dBuV/m) HEIGHT (m) e (dBuV) (dB/m)
1 *5320.00 111.4 PK 1.07V 289 70.69 40.71
2 *5320.00 99.5 AV 1.07V 289 58.79 40.71
3 5350.00 69.6 PK 74.0 -4.4 1.00V 68 28.83 40.77
4 5350.00 52.7 AV 54.0 -1.3 1.00V 68 11.93 40.77
5 10640.00 63.7 PK 74.0 -10.3 1.00 V 176 16.68 47.02
6 10640.00 52.5 AV 54.0 -1.5 1.00V 176 5.48 47.02
7 15960.00 63.4 PK 74.0 -10.6 1.00V 150 11.33 52.07
8 15960.00 50.6 AV 54.0 -3.4 1.00 V 150 -1.47 52.07

REMARKS: 1. Emission level (dBuV/m) = Raw Value (dBuV) + Correction Factor (dB/m).
2. Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor (dB).

3. The other emission levels were very low against the limit.
4. Margin value = Emission level — Limit value.
5. “** Fundamental frequency.
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EUT TEST CONDITION MEASUREMENT DETAIL
CHANNEL Channel 100 FREQUENCY RANGE |1 ~ 40GHz
INPUT POWER DETECTOR Peak (PK
(SYSTEM) 120Vac, 60Hz FUNCTION Avera(ge ()AV)
Eg\,(:gl?:\(l)MNESNTAL 25deg. C, 70%RH TESTED BY Evan Huang
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
EMISSION TABLE CORRECTION
NO. | FREQ. (MHz)| LEVEL LIMIT MARGIN (dB) ANTERNA ancLe |FAWVALUEL o cror
(dBuV/m) HEIGHT (m) (dBuV)
(dBuV/m) (Degree) (dB/m)
1 5460.00 57.8 PK 74.0 -16.2 1.46 H 66 16.83 40.97
2 5460.00 46.8 AV 54.0 7.2 1.46 H 66 5.83 40.97
3 #5470.00 62.5 PK 68.3 -5.8 1.47 H 119 21.51 40.99
4 *5500.00 109.9 PK 1.00 H 117 68.85 41.05
5 *5500.00 98.8 AV 1.00 H 117 57.75 41.05
6 11000.00 63.9 PK 74.0 -10.1 1.77H 71 16.60 47.30
7 11000.00 50.4 AV 54.0 -3.6 1.77H 71 3.10 47.30
8 | #16500.00 61.5 PK 68.3 -6.8 1.00 H 56 8.47 53.03
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION TABLE CORRECTION
NO. | FREQ. (MHz)| LEVEL LIMIT MARGIN (dB) ANTERNA ancLe |FAWVALUEL S o cror
(dBuV/m) HEIGHT (m) (dBuV)
(dBuV/m) (Degree) (dB/m)
1 5460.00 58.6 PK 74.0 -15.4 111V 112 17.63 40.97
2 5460.00 46.8 AV 54.0 7.2 111V 112 5.83 40.97
3 #5470.00 63.3 PK 68.3 -5.0 110V 111 22.31 40.99
4 *5500.00 110.8 PK 1.00 V 229 69.75 41.05
5 *5500.00 99.3 AV 1.00 V 229 58.25 41.05
6 11000.00 65.2 PK 74.0 -8.8 1.43V 353 17.90 47.30
7 11000.00 52.5 AV 54.0 -1.5 1.43V 353 5.20 47.30
8 | #16500.00 62.3 PK 68.3 -6.0 1.38V 15 9.27 53.03
REMARKS: 1. Emission level (dBuV/m) = Raw Value (dBuV) + Correction Factor (dB/m).

2. Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor (dB).

o 01~ W

. The other emission levels were very low against the limit.
. Margin value = Emission level — Limit value.

. “*“ Fundamental frequency.

. "#".The radiated frequency is out the restricted band.
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EUT TEST CONDITION MEASUREMENT DETAIL
CHANNEL Channel 116 FREQUENCY RANGE |1 ~ 40GHz
INPUT POWER DETECTOR Peak (PK)
(SYSTEM) 120Vvac, 60Hz FUNCTION Average (AV)
ENVIRONMENTAL
0,
CONDITIONS 25deg. C, 70%RH TESTED BY Evan Huang
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
EMISSION TABLE CORRECTION
NO. | FREQ. (MHz)| LEVEL LIMIT MARGIN (dB) ANTENNA ANGLE RAW VALUE FACTOR
' ' (dBuV/m) HEIGHT (m) (dBuV)
(dBuV/m) (Degree) (dB/m)
1 *5580.00 109.3 PK 1.00 H 116 68.16 41.14
2 *5580.00 98.1 AV 1.00 H 116 56.96 41.14
3 11160.00 65.2 PK 74.0 -8.8 1.76 H 69 17.86 47.34
4 11160.00 51.8 AV 54.0 2.2 1.76 H 69 4.46 47.34
5 | #16740.00 61.9 PK 68.3 -6.4 1.00 H 54 8.38 53.52
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION TABLE CORRECTION
NO. | FREQ. (MHz)| LEVEL LIMIT MARGIN (dB) ANTENNA ANGLE RAW VALUE FACTOR
' ' (dBuV/m) HEIGHT (m) (dBuV)
(dBuV/m) (Degree) (dB/m)
1 *5580.00 112.1 PK 1.00V 230 70.96 41.14
2 *5580.00 99.9 AV 1.00V 230 58.76 41.14
3 11160.00 67.0 PK 74.0 7.0 136V 178 19.66 47.34
4 11160.00 52.3 AV 54.0 1.7 136V 178 4.96 47.34
5 | #16740.00 63.1 PK 68.3 5.2 137V 12 9.58 53.52
REMARKS: 1. Emission level (dBuV/m) = Raw Value (dBuV) + Correction Factor (dB/m).

2. Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor (dB).

. The other emission levels were very low against the limit.
. Margin value = Emission level — Limit value.

. “*“ Fundamental frequency.

. "#".The radiated frequency is out the restricted band.

o 01~ W
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EUT TEST CONDITION MEASUREMENT DETAIL
CHANNEL Channel 132 FREQUENCY RANGE |1 ~ 40GHz
INPUT POWER DETECTOR Peak (PK)
(SYSTEM) 120Vvac, 60Hz FUNCTION Average (AV)
ENVIRONMENTAL
0,
CONDITIONS 25deg. C, 70%RH TESTED BY Evan Huang
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
EMISSION TABLE CORRECTION
NO. | FREQ. (MHz)| LEVEL LIMIT MARGIN (dB) ANTENNA ANGLE RAW VALUE FACTOR
' ' (dBuV/m) HEIGHT (m) (dBuV)
(dBuV/m) (Degree) (dB/m)
1 *5660.00 109.7 PK 1.00 H 125 68.47 41.23
2 *5660.00 98.4 AV 1.00 H 125 57.17 41.23
3 11320.00 63.8 PK 74.0 -10.2 1.75H 78 16.45 47.35
4 11320.00 50.1 AV 54.0 -39 1.75H 78 2.75 47.35
5 | #16980.00 61.5 PK 68.3 -6.8 1.21H 96 7.42 54.08
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION TABLE CORRECTION
NO. | FREQ. (MHz)| LEVEL LIMIT MARGIN (dB) ANTENNA ANGLE RAW VALUE FACTOR
' ' (dBuV/m) HEIGHT (m) (dBuV)
(dBuV/m) (Degree) (dB/m)
1 *5660.00 1125 PK 1.00V 257 71.27 41.23
2 *5660.00 100.8 AV 1.00V 257 59.57 41.23
3 11320.00 63.9 PK 74.0 -10.1 152V 357 16.55 47.35
4 11320.00 52.5 AV 54.0 -15 152V 357 5.15 47.35
5 | #16980.00 62.9 PK 68.3 5.4 1.05V 11 8.82 54.08
REMARKS: 1. Emission level (dBuV/m) = Raw Value (dBuV) + Correction Factor (dB/m).

2. Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor (dB).

o 01~ W

. The other emission levels were very low against the limit.
. Margin value = Emission level — Limit value.

. “*“ Fundamental frequency.
. "#".The radiated frequency is out the restricted band.
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EUT TEST CONDITION MEASUREMENT DETAIL
CHANNEL Channel 140 FREQUENCY RANGE |1 ~ 40GHz
INPUT POWER DETECTOR Peak (PK)
(SYSTEM) 120Vac, 60Hz FUNCTION Average (AV)
ENVIRONMENTAL

CONDITIONS 25deg. C, 70%RH TESTED BY Evan Huang

ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M

EMISSION TABLE CORRECTION
LIMIT ANTENNA RAW VALUE
NO. | FREQ. (MHz)| LEVEL MARGIN (dB) ANGLE FACTOR
(dBuV/m) HEIGHT (m) (dBuV)
(dBuV/m) (Degree) (dB/m)
1 *5700.00 109.9 PK 1.47H 61 68.62 41.28
2 *5700.00 98.7 AV 1.47H 61 57.42 41.28
3 #5725.00 63.7 PK 68.3 -4.6 1.47H 100 22.39 41.31
4 11400.00 63.5 PK 74.0 -10.5 1.76 H 77 16.12 47.38
5 11400.00 49.8 AV 54.0 -4.2 1.76 H 77 242 47.38
6 #17100.00 62.1 PK 68.3 -6.2 1.21H 99 7.78 54.32
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION TABLE CORRECTION
LIMIT ANTENNA RAW VALUE
NO. | FREQ. (MHz) LEVEL MARGIN (dB) ANGLE FACTOR
(dBuV/m) HEIGHT (m) (dBuV)
(dBuV/m) (Degree) (dB/m)
1 *5700.00 112.3 PK 1.00V 260 71.02 41.28
2 *5700.00 100.8 AV 1.00V 260 59.52 41.28
3 #5725.00 66.8 PK 68.3 -1.5 1.00V 256 25.49 41.31
4 11400.00 66.5 PK 74.0 -7.5 1.50V 356 19.12 47.38
5 11400.00 52.3 AV 54.0 -1.7 1.50V 356 4,92 47.38
6 #17100.00 64.2 PK 68.3 -4.1 1.04V 15 9.88 54.32
REMARKS: 1. Emission level (dBuV/m) = Raw Value (dBuV) + Correction Factor (dB/m).

2. Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor (dB).

o U1~ W

. The other emission levels were very low against the limit.
. Margin value = Emission level — Limit value.

. “*“ Fundamental frequency.
. "#".The radiated frequency is out the restricted band.
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RESTRICTED BANDEDGE (802.11a MODE, CH36, HORIZONTAL)
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RESTRICTED BANDEDGE (802.11a MODE, CH36, VERTICAL)
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RESTRICTED BANDEDGE (802.11a MODE, CH64, HORIZONTAL)
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RESTRICTED BANDEDGE (802.11a MODE, CH64, VERTICAL)
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RESTRICTED BANDEDGE (802.11a MODE, CH100, HORIZONTAL)
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RESTRICTED BANDEDGE (802.11a MODE, CH100, VERTICAL)
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802.11n (20MHz) OFDM MODULATION

EUT TEST CONDITION MEASUREMENT DETAIL
CHANNEL Channel 36 FREQUENCY RANGE |1 ~ 40GHz
INPUT POWER DETECTOR Peak (PK)
(SYSTEM) 120Vac, 60Hz FUNCTION Average (AV)
ENVIRONMENTAL
0,
CONDITIONS 25deg. C, 70%RH TESTED BY Evan Huang
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
EMISSION TABLE CORRECTION
NO. | FREQ. (MHz)| LEVEL LIMIT MARGIN (dB) ANTENNA ancLe |FAWVALUEL Cicror
(dBuV/m) (dBuV/m) HEIGHT (m) e (dBuV) (dB/m)
1 5150.00 58.5 PK 74.0 -15.5 151 H 238 18.10 40.40
2 5150.00 46.6 AV 54.0 7.4 151 H 238 6.20 40.40
3 *5180.00 110.7 PK 1.00 H 237 70.25 40.45
4 *5180.00 99.8 AV 1.00 H 237 59.35 40.45
5 | #10360.00 64.4 PK 68.3 3.9 152 H 66 17.59 46.81
6 15540.00 64.3 PK 74.0 9.7 158 H 89 13.13 51.17
7 15540.00 50.4 AV 54.0 -36 158 H 89 -0.77 51.17
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION TABLE CORRECTION
NO. | FREQ. (MHz)| LEVEL LIMIT MARGIN (dB) ANTENNA angLe |RAWVALUEL S o ctor
(dBuV/m) (dBuV/m) HEIGHT (m) e (dBuV) (dB/m)
1 5150.00 65.2 PK 74.0 -8.8 113V 271 24.80 40.40
2 5150.00 51.6 AV 54.0 2.4 113V 271 11.20 40.40
3 *5180.00 109.7 PK 1.00V 251 69.25 40.45
4 *5180.00 98.9 AV 1.00V 251 58.45 40.45
5 | #10360.00 65.1 PK 68.3 3.2 140V 5 18.29 46.81
6 15540.00 64.5 PK 74.0 95 130V 70 13.33 51.17
7 15540.00 50.5 AV 54.0 35 130V 70 -0.67 51.17
REMARKS: 1. Emission level (dBuV/m) = Raw Value (dBuV) + Correction Factor (dB/m).

2. Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor (dB).

. The other emission levels were very low against the limit.
. Margin value = Emission level — Limit value.
. “*“ Fundamental frequency.

o U1~ W

. "#".The radiated frequency is out the restricted band.
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EUT TEST CONDITION

MEASUREMENT DETAIL

CHANNEL Channel 40 FREQUENCY RANGE |1 ~ 40GHz
INPUT POWER DETECTOR Peak (PK)
(SYSTEM) 120Vvac, 60Hz FUNCTION Average (AV)
ENVIRONMENTAL
0,
CONDITIONS 25deg. C, 70%RH TESTED BY Evan Huang
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
EMISSION TABLE CORRECTION
NO. | FREQ. (MHz)| LEVEL LIMIT MARGIN (dB) ANTENNA ANGLE RAWVALUE FACTOR
(dBuV/m) (dBuV/m) HEIGHT (m) e (dBuV) (dB/m)
1 *5200.00 110.5 PK 1.00 H 233 70.01 40.49
2 *5200.00 99.6 AV 1.00 H 233 59.11 40.49
3 | #10400.00 64.0 PK 68.3 -4.3 153 H 64 17.15 46.85
4 15600.00 64.2 PK 74.0 9.8 1.55H 87 12.92 51.28
5 15600.00 50.2 AV 54.0 3.8 155 H 87 -1.08 51.28
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION TABLE CORRECTION
NO. | FREQ. (MHz)| LEVEL LIMIT MARGIN (dB) ANTENNA ANGLE RAWVALUE FACTOR
(dBuV/m) (dBuV/m) HEIGHT (m) e (dBuV) (dB/m)
1 *5200.00 109.6 PK 1.00V 249 69.11 40.49
2 *5200.00 98.9 AV 1.00V 249 58.41 40.49
3 | #10400.00 64.7 PK 68.3 -36 141V 6 17.85 46.85
4 15600.00 64.1 PK 74.0 9.9 131V 69 12.82 51.28
5 15600.00 50.1 AV 54.0 3.9 131V 69 -1.18 51.28
REMARKS: 1. Emission level (dBuV/m) = Raw Value (dBuV) + Correction Factor (dB/m).

(22062 B~ GO I \V)

. Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor (dB).
. The other emission levels were very low against the limit.
. Margin value = Emission level — Limit value.

. “*“ Fundamental frequency.
. "#".The radiated frequency is out the restricted band.
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EUT TEST CONDITION

MEASUREMENT DETAIL

CHANNEL Channel 48 FREQUENCY RANGE |1 ~ 40GHz
INPUT POWER DETECTOR Peak (PK)
(SYSTEM) 120Vvac, 60Hz FUNCTION Average (AV)
ENVIRONMENTAL
0,
CONDITIONS 25deg. C, 70%RH TESTED BY Evan Huang
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
EMISSION TABLE CORRECTION
NO. | FREQ. (MHz)| LEVEL LIMIT MARGIN (dB) ANTENNA ANGLE RAW VALUE FACTOR
' ' (dBuV/m) HEIGHT (m) (dBuV)
(dBuV/m) (Degree) (dB/m)
1 *5240.00 110.4 PK 1.00 H 240 69.84 40.56
2 *5240.00 99.5 AV 1.00 H 240 58.94 40.56
3 | #10480.00 63.9 PK 68.3 -4.4 152 H 70 16.99 46.91
4 15720.00 63.8 PK 74.0 -10.2 157 H 83 12.18 51.62
5 15720.00 50.1 AV 54.0 -3.9 157 H 83 -1.52 51.62
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION TABLE CORRECTION
NO. | FREQ. (MHz)| LEVEL LIMIT MARGIN (dB) ANTENNA ANGLE RAW VALUE FACTOR
' ' (dBuV/m) HEIGHT (m) (dBuV)
(dBuV/m) (Degree) (dB/m)
1 *5240.00 109.9 PK 1.00V 255 69.34 40.56
2 *5240.00 98.7 AV 1.00V 255 58.14 40.56
3 | #10480.00 64.2 PK 68.3 -4.1 141V 3 17.29 46.91
4 15720.00 63.9 PK 74.0 -10.1 132V 72 12.28 51.62
5 15720.00 50.2 AV 54.0 -3.8 132V 72 -1.42 51.62
REMARKS: 1. Emission level (dBuV/m) = Raw Value (dBuV) + Correction Factor (dB/m).

2. Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor (dB).

o 01~ W

. The other emission levels were very low against the limit.
. Margin value = Emission level — Limit value.

. “*“ Fundamental frequency.
. "#".The radiated frequency is out the restricted band.
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EUT TEST CONDITION

MEASUREMENT DETAIL

CHANNEL Channel 52 FREQUENCY RANGE |1 ~ 40GHz
INPUT POWER DETECTOR Peak (PK)
(SYSTEM) 120Vvac, 60Hz FUNCTION Average (AV)
ENVIRONMENTAL
0,
CONDITIONS 25deg. C, 70%RH TESTED BY Evan Huang
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
EMISSION TABLE CORRECTION
NO. | FREQ. (MHz)| LEVEL HMIT  Ivarein (dB) ANTERNA ancLe |FAWVALUEL o cror
(dBuV/m) (dBuV/m) HEIGHT (m) e (dBuV) (dB/m)
1 *5260.00 115.5 PK 1.00 H 230 74.90 40.60
2 *5260.00 104.5 AV 1.00 H 230 63.90 40.60
3 | #10520.00 64.4 PK 68.3 -3.9 1.54H 68 17.46 46.94
4 15780.00 63.9 PK 74.0 -10.1 1.54H 80 12.13 51.77
5 15780.00 52.5 AV 54.0 -1.5 1.54H 80 0.73 51.77
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION TABLE CORRECTION
NO. | FREQ. (MHz)| LEVEL HMIT  Ivarein (dB) ANTERNA ancLe |FAWVALUEL o cror
(dBuV/m) (dBuV/m) HEIGHT (m) e (dBuV) (dB/m)
1 *5260.00 113.0 PK 1.00V 250 72.40 40.60
2 *5260.00 102.4 AV 1.00V 250 61.80 40.60
3 | #10520.00 62.3 PK 68.3 -6.0 1.65V 170 15.36 46.94
4 15780.00 60.5 PK 74.0 -13.5 1.50V 176 8.73 51.77
5 15780.00 48.0 AV 54.0 -6.0 1.50 V 176 -3.77 51.77
REMARKS: 1. Emission level (dBuV/m) = Raw Value (dBuV) + Correction Factor (dB/m).

(22062 B~ GO I \V)

. “*“ Fundamental frequency.
. "#".The radiated frequency is out the restricted band.

. Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor (dB).
. The other emission levels were very low against the limit.
. Margin value = Emission level — Limit value.
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EUT TEST CONDITION MEASUREMENT DETAIL
CHANNEL Channel 60 FREQUENCY RANGE |1 ~ 40GHz
INPUT POWER DETECTOR Peak (PK)
(SYSTEM) 120Vac, 60Hz FUNCTION Average (AV)
ENVIRONMENTAL
0,
CONDITIONS 25deg. C, 70%RH TESTED BY Evan Huang
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
EMISSION TABLE CORRECTION
NO. |FREQ. (MHz)| LEVEL HMIT  arGiN (dB) ANTENNA ancLe |FAWVALUEL S o cror
(dBuV/m) (dBuV/m) HEIGHT (m) e (dBuV) (dB/m)
1 *5300.00 114.2 PK 1.00 H 238 73.53 40.67
2 *5300.00 103.6 AV 1.00 H 238 62.93 40.67
3 | 10600.00 62.3 PK 74.0 -11.7 1.54 H 67 15.31 46.99
4 | 10600.00 50.4 AV 54.0 -3.6 1.54 H 67 3.41 46.99
5 | 15900.00 64.1 PK 74.0 -9.9 1.51H 79 12.18 51.92
6 | 15900.00 51.9 AV 54.0 2.1 1.51H 79 -0.02 51.92
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION TABLE CORRECTION
NO. |FREQ. (MHz)| LEVEL HMIT  arGiN (dB) ANTENNA ancLe |FAWVALUEL S o cror
(dBuV/m) (dBuV/m) HEIGHT (m) e (dBuV) (dB/m)
1 *5300.00 112.3 PK 1.00 V 258 71.63 40.67
2 *5300.00 101.5 AV 1.00 V 258 60.83 40.67
3 | 10600.00 65.3 PK 74.0 -8.7 1.64V 176 18.31 46.99
4 | 10600.00 52.5 AV 54.0 -1.5 1.64V 176 5.51 46.99
5 | 15900.00 59.6 PK 74.0 -14.4 151V 180 7.68 51.92
6 | 15900.00 48.0 AV 54.0 -6.0 151V 180 -3.92 51.92

REMARKS: 1. Emission level (dBuV/m) = Raw Value (dBuV) + Correction Factor (dB/m).
2. Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor (dB).
3. The other emission levels were very low against the limit.
4. Margin value = Emission level — Limit value.
5. “** Fundamental frequency.
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EUT TEST CONDITION MEASUREMENT DETAIL
CHANNEL Channel 64 FREQUENCY RANGE |1 ~ 40GHz
INPUT POWER DETECTOR Peak (PK)
(SYSTEM) 120Vvac, 60Hz FUNCTION Average (AV)
ENVIRONMENTAL
0,
CONDITIONS 25deg. C, 70%RH TESTED BY Evan Huang
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
EMISSION TABLE CORRECTION
NO. | FREQ. (MHz)| LEVEL HMIT  Ivarein (dB) ANTERNA ancLe |FAWVALUEL o cror
(dBuV/m) (dBuV/m) HEIGHT (m) e (dBuV) (dB/m)
1 *5320.00 113.8 PK 1.00 H 239 73.09 40.71
2 *5320.00 103.3 AV 1.00 H 239 62.59 40.71
3 5350.00 69.7 PK 74.0 -4.3 1.00 H 77 28.93 40.77
4 5350.00 52.5 AV 54.0 -1.5 1.00 H 77 11.73 40.77
5 10640.00 61.5 PK 74.0 -12.5 1.53H 70 14.48 47.02
6 10640.00 50.1 AV 54.0 -3.9 1.53H 70 3.08 47.02
7 15960.00 63.9 PK 74.0 -10.1 1.52H 80 11.83 52.07
8 15960.00 51.3 AV 54.0 2.7 1.52H 80 -0.77 52.07
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION TABLE CORRECTION
NO. | FREQ. (MHz)| LEVEL HMIT  Ivarein (dB) ANTERNA ancLe |FAWVALUEL S o cror
(dBuV/m) (dBuV/m) HEIGHT (m) (Eees (dBuV) (dB/m)
1 *5320.00 112.9 PK 1.00 V 253 72.19 40.71
2 *5320.00 101.8 AV 1.00V 253 61.09 40.71
3 5350.00 68.3 PK 74.0 5.7 1.03V 264 27.53 40.77
4 5350.00 53.4 AV 54.0 0.6 1.03V 264 12.63 40.77
5 10640.00 64.2 PK 74.0 9.8 1.34V 7 17.18 47.02
6 10640.00 52.5 AV 54.0 -1.5 1.34V 7 5.48 47.02
7 15960.00 64.3 PK 74.0 9.7 1.32V 67 12.23 52.07
8 15960.00 52.1 AV 54.0 -1.9 1.32V 67 0.03 52.07

REMARKS: 1. Emission level (dBuV/m) = Raw Value (dBuV) + Correction Factor (dB/m).
2. Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor (dB).
3. The other emission levels were very low against the limit.
4. Margin value = Emission level — Limit value.
5. “** Fundamental frequency.
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EUT TEST CONDITION MEASUREMENT DETAIL
CHANNEL Channel 100 FREQUENCY RANGE |1 ~ 40GHz
INPUT POWER DETECTOR Peak (PK
(SYSTEM) 120Vvac, 60Hz FUNCTION Avera(ge ()AV)
Eg\,(:gl?:\(l)MNESNTAL 25deg. C, 70%RH TESTED BY Evan Huang
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
EMISSION TABLE CORRECTION
NO. | FREQ. (MHz)| LEVEL LIMIT MARGIN (dB) ANTERNA ancLe |FAWVALUEL o cror
(dBuV/m) HEIGHT (m) (dBuV)
(dBuV/m) (Degree) (dB/m)
1 5460.00 59.0 PK 74.0 -15.0 1.33H 225 18.03 40.97
2 5460.00 46.8 AV 54.0 7.2 1.33H 225 5.83 40.97
3 | #5470.00 66.1 PK 68.3 2.2 1.51 H 240 25.11 40.99
4 *5500.00 112.8 PK 1.35H 225 71.75 41.05
5 *5500.00 102.2 AV 1.35H 225 61.15 41.05
6 11000.00 62.2 PK 74.0 -11.8 1.54 H 68 14.90 47.30
7 11000.00 50.5 AV 54.0 -3.5 1.54 H 68 3.20 47.30
8 | #16500.00 63.5 PK 68.3 -4.8 1.55H 83 10.47 53.03
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION TABLE CORRECTION
NO. | FREQ. (MHz)| LEVEL LIMIT MARGIN (dB) ANTERNA ancLe |FAWVALUEL S o cror
(dBuV/m) HEIGHT (m) (dBuV)
(dBuV/m) (Degree) (dB/m)
1 5460.00 58.9 PK 74.0 -15.1 1.81V 105 17.93 40.97
2 5460.00 47.1 AV 54.0 -6.9 1.81V 105 6.13 40.97
3 | #5470.00 67.7 PK 68.3 -0.6 1.06 V 117 26.71 40.99
4 *5500.00 114.2 PK 1.83V 249 73.15 41.05
5 *5500.00 103.9 AV 1.83V 249 62.85 41.05
6 11000.00 64.1 PK 74.0 -9.9 1.72V 175 16.80 47.30
7 11000.00 52.2 AV 54.0 -1.8 1.72V 175 4.90 47.30
8 | #16500.00 64.0 PK 68.3 -4.3 1.31V 64 10.97 53.03
REMARKS: 1. Emission level (dBuV/m) = Raw Value (dBuV) + Correction Factor (dB/m).

2. Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor (dB).

o 01~ W

. “*“ Fundamental frequency.
. "#".The radiated frequency is out the restricted band.

. The other emission levels were very low against the limit.
. Margin value = Emission level — Limit value.
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EUT TEST CONDITION MEASUREMENT DETAIL
CHANNEL Channel 116 FREQUENCY RANGE |1 ~ 40GHz
INPUT POWER DETECTOR Peak (PK)
(SYSTEM) 120Vac, 60Hz FUNCTION Average (AV)
ENVIRONMENTAL
0,
CONDITIONS 25deg. C, 70%RH TESTED BY Evan Huang
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
EMISSION TABLE CORRECTION
NO. | FREQ. (MHz)| LEVEL LIMIT MARGIN (dB) ANTENNA ANGLE RAWVALUE FACTOR
' ' (dBuV/m) HEIGHT (m) (dBuV)
(dBuV/m) (Degree) (dB/m)
1 *5580.00 113.0 PK 1.50 H 233 71.86 41.14
2 *5580.00 101.6 AV 1.50 H 233 60.46 41.14
3 11160.00 62.1 PK 74.0 -11.9 153 H 69 14.76 47.34
4 11160.00 50.4 AV 54.0 -3.6 153 H 69 3.06 47.34
5 | #16740.00 62.0 PK 68.3 -6.3 1.55 H 90 8.48 53.52
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION TABLE CORRECTION
NO. | FREQ. (MHz)| LEVEL LIMIT MARGIN (dB) ANTENNA ANGLE RAWVALUE FACTOR
' ' (dBuV/m) HEIGHT (m) (dBuV)
(dBuV/m) (Degree) (dB/m)
1 *5580.00 114.3 PK 1.00V 251 73.16 41.14
2 *5580.00 103.3 AV 1.00V 251 62.16 41.14
3 11160.00 66.9 PK 74.0 7.1 178V 173 19.56 47.34
4 11160.00 52.5 AV 54.0 -15 178V 173 5.16 47.34
5 | #16740.00 63.5 PK 68.3 -4.8 132V 62 9.98 53.52
REMARKS: 1. Emission level (dBuV/m) = Raw Value (dBuV) + Correction Factor (dB/m).

2. Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor (dB).

o O~ W

. "#".The radiated frequency is out the restricted band.

. The other emission levels were very low against the limit.
. Margin value = Emission level — Limit value.
. “*“ Fundamental frequency.
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EUT TEST CONDITION MEASUREMENT DETAIL
CHANNEL Channel 132 FREQUENCY RANGE |1 ~ 40GHz
INPUT POWER DETECTOR Peak (PK)
(SYSTEM) 120Vvac, 60Hz FUNCTION Average (AV)
ENVIRONMENTAL
0,
CONDITIONS 25deg. C, 70%RH TESTED BY Evan Huang
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
EMISSION TABLE CORRECTION
NO. | FREQ. (MHz)| LEVEL HMIT  Ivarein (dB) ANTERNA ancLe |FAWVALUEL o cror
(dBuV/m) (dBuV/m) HEIGHT (m) e (dBuV) (dB/m)
1 *5660.00 112.0 PK 1.43H 241 70.77 41.23
2 *5660.00 100.7 AV 1.43H 241 59.47 41.23
3 | #5725.00 52.7 PK 68.3 -15.6 1.42H 235 11.39 41.31
4 11320.00 61.9 PK 74.0 -12.1 1.54H 71 14.55 47.35
5 11320.00 50.2 AV 54.0 -3.8 1.54H 71 2.85 47.35
6 | #16980.00 61.9 PK 68.3 -6.4 1.55H 73 7.82 54.08
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION TABLE CORRECTION
NO. | FREQ. (MHz)| LEVEL VT varGiN (dB) ANTENNA ancLe |FAWVALUEL o cror
(dBuV/m) (dBuV/m) HEIGHT (m) e (dBuV) (dB/m)
1 *5660.00 114.0 PK 1.00V 275 72.77 41.23
2 *5660.00 102.5 AV 1.00V 275 61.27 41.23
3 | #5725.00 54.3 PK 68.3 -14.0 1.00V 87 12.99 41.31
4 11320.00 63.9 PK 74.0 -10.1 1.46 V 177 16.55 47.35
5 11320.00 52.5 AV 54.0 -1.5 1.46 V 177 5.15 47.35
6 | #16980.00 63.9 PK 68.3 -4.4 1.30V 61 9.82 54.08
REMARKS: 1. Emission level (dBuV/m) = Raw Value (dBuV) + Correction Factor (dB/m).

2. Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor (dB).

o 01~ W

. The other emission levels were very low against the limit.
. Margin value = Emission level — Limit value.

. “*“ Fundamental frequency.
. "#".The radiated frequency is out the restricted band.
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EUT TEST CONDITION MEASUREMENT DETAIL
CHANNEL Channel 140 FREQUENCY RANGE |1 ~ 40GHz
INPUT POWER DETECTOR Peak (PK)
(SYSTEM) 120Vac, 60Hz FUNCTION Average (AV)
ENVIRONMENTAL
0,
CONDITIONS 25deg. C, 70%RH TESTED BY Evan Huang
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
EMISSION TABLE CORRECTION
NO. | FREQ. (MHz)| LEVEL LIMIT MARGIN (dB) ANTENNA ANGLE RAWVALUE FACTOR
' ' (dBuV/m) HEIGHT (m) (dBuV)
(dBuV/m) (Degree) (dB/m)
1 *5700.00 110.8 PK 152 H 220 69.52 41.28
2 *5700.00 99.7 AV 152 H 220 58.42 41.28
3 #5725.00 66.5 PK 68.3 -1.8 1.43H 231 25.19 41.31
4 11400.00 61.7 PK 74.0 -12.3 153 H 67 14.32 47.38
5 11400.00 49.9 AV 54.0 4.1 153 H 67 252 47.38
6 | #17100.00 64.3 PK 68.3 -4.0 159 H 95 9.98 54.32
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION TABLE CORRECTION
NO. | FREQ. (MHz)| LEVEL LIMIT MARGIN (dB) ANTENNA ANGLE RAW VALUE FACTOR
' ' (dBuV/m) HEIGHT (m) (dBuV)
(dBuV/m) (Degree) (dB/m)
1 *5700.00 112.7 PK 1.00V 293 71.42 41.28
2 *5700.00 101.9 AV 1.00V 293 60.62 41.28
3 #5725.00 67.8 PK 68.3 0.5 1.81V 103 26.49 41.31
4 11400.00 65.7 PK 74.0 -8.3 1.04V 341 18.32 47.38
5 11400.00 52.5 AV 54.0 -15 1.04V 341 5.12 47.38
6 | #17100.00 65.3 PK 68.3 -3.0 133V 69 10.98 54.32
REMARKS: 1. Emission level (dBuV/m) = Raw Value (dBuV) + Correction Factor (dB/m).

2. Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor (dB).

o U1~ W

. The other emission levels were very low against the limit.
. Margin value = Emission level — Limit value.
. “*“ Fundamental frequency.
. "#".The radiated frequency is out the restricted band.
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RESTRICTED BANDEDGE (802.11n (20MHz) MODE,CH36, VERTICAL )
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802.11n (40MHz) OFDM MODULATION

EUT TEST CONDITION MEASUREMENT DETAIL
CHANNEL Channel 38 FREQUENCY RANGE |1 ~ 40GHz
INPUT POWER DETECTOR Peak (PK)
(SYSTEM) 120Vac, 60Hz FUNCTION Average (AV)
ENVIRONMENTAL
0,
CONDITIONS 25deg. C, 70%RH TESTED BY Evan Huang
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
EMISSION TABLE CORRECTION
NO. | FREQ. (MHz)| LEVEL LIMIT MARGIN (dB) ANTENNA ancLe |FAWVALUEL Cicror
(dBuV/m) (dBuV/m) HEIGHT (m) e (dBuV) (dB/m)
1 5150.00 66.9 PK 74.0 71 1.48 H 237 26.50 40.40
2 5150.00 53.4 AV 54.0 0.6 1.48 H 237 13.00 40.40
3 *5190.00 104.4 PK 1.00 H 68 63.93 40.47
4 *5190.00 93.2 AV 1.00 H 68 52.73 40.47
5 | #10380.00 61.5 PK 68.3 6.8 152 H 60 14.67 46.83
6 15570.00 60.1 PK 74.0 -13.9 1.00 H 101 8.88 51.22
7 15570.00 50.5 AV 54.0 35 1.00 H 101 -0.72 51.22
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION TABLE CORRECTION
NO. | FREQ. (MHz)| LEVEL LIMIT MARGIN (dB) ANTENNA angLe |RAWVALUEL S o ctor
(dBuV/m) (dBuV/m) HEIGHT (m) e (dBuV) (dB/m)
1 5150.00 64.8 PK 74.0 9.2 1.02V 106 24.40 40.40
2 5150.00 53.4 AV 54.0 0.6 1.02V 106 13.00 40.40
3 *5190.00 103.1 PK 1.00V 247 62.63 40.47
4 *5190.00 91.9 AV 1.00V 247 51.43 40.47
5 | #10380.00 61.9 PK 68.3 6.4 123V 9 15.07 46.83
6 15570.00 60.9 PK 74.0 -13.1 132V 70 9.68 51.22
7 15570.00 51.0 AV 54.0 3.0 132V 70 -0.22 51.22
REMARKS: 1. Emission level (dBuV/m) = Raw Value (dBuV) + Correction Factor (dB/m).

2. Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor (dB).

o 01~ W

. The other emission levels were very low against the limit.
. Margin value = Emission level — Limit value.

. “*“ Fundamental frequency.
. "#".The radiated frequency is out the restricted band.
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EUT TEST CONDITION MEASUREMENT DETAIL
CHANNEL Channel 46 FREQUENCY RANGE |1 ~ 40GHz
INPUT POWER DETECTOR Peak (PK)
(SYSTEM) 120Vvac, 60Hz FUNCTION Average (AV)
ENVIRONMENTAL
0,
CONDITIONS 25deg. C, 70%RH TESTED BY Evan Huang
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
EMISSION TABLE CORRECTION
NO. | FREQ. (MHz)| LEVEL HMIT  Ivarein (dB) ANTERNA ancLe |FAWVALUEL o cror
(dBuV/m) (dBuV/m) HEIGHT (m) e (dBuV) (dB/m)
1 *5230.00 106.7 PK 1.00 H 69 66.16 40.54
2 *5230.00 95.9 AV 1.00 H 69 55.36 40.54
3 | #10460.00 61.7 PK 68.3 -6.6 1.53H 64 14.80 46.90
4 15690.00 60.5 PK 74.0 -13.5 1.00 H 107 8.96 51.54
5 15690.00 50.7 AV 54.0 -3.3 1.00 H 107 -0.84 51.54
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION TABLE CORRECTION
NO. | FREQ. (MHz)| LEVEL HMIT  Ivarein (dB) ANTERNA ancLe |FAWVALUEL o cror
(dBuV/m) (dBuV/m) HEIGHT (m) e (dBuV) (dB/m)
1 *5230.00 107.0 PK 1.00V 251 66.46 40.54
2 *5230.00 95.6 AV 1.00V 251 55.06 40.54
3 | #10460.00 62.5 PK 68.3 5.8 1.21V 10 15.60 46.90
4 15690.00 61.0 PK 74.0 -13.0 1.33V 67 9.46 51.54
5 15690.00 51.3 AV 54.0 2.7 1.33V 67 -0.24 51.54
REMARKS: 1. Emission level (dBuV/m) = Raw Value (dBuV) + Correction Factor (dB/m).
2. Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor (dB).
3. The other emission levels were very low against the limit.
4. Margin value = Emission level — Limit value.
5. “*“ Fundamental frequency.
6. "#".The radiated frequency is out the restricted band.
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EUT TEST CONDITION MEASUREMENT DETAIL
CHANNEL Channel 54 FREQUENCY RANGE |1 ~ 40GHz
INPUT POWER DETECTOR Peak (PK)
(SYSTEM) 120Vvac, 60Hz FUNCTION Average (AV)
ENVIRONMENTAL
0,
CONDITIONS 25deg. C, 70%RH TESTED BY Evan Huang
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
EMISSION TABLE CORRECTION
NO. | FREQ. (MHz)| LEVEL LIMIT MARGIN (dB) ANTENNA ANGLE RAW VALUE FACTOR
' ' (dBuV/m) HEIGHT (m) (dBuV)
(dBuV/m) (Degree) (dB/m)
1 *5270.00 112.9 PK 1.00 H 67 72.28 40.62
2 *5270.00 101.4 AV 1.00 H 67 60.78 40.62
3 | #10540.00 63.2 PK 68.3 5.1 1.58 H 65 16.25 46.95
4 15810.00 61.7 PK 74.0 -12.3 1.00 H 109 9.87 51.83
5 15810.00 51.3 AV 54.0 2.7 1.00 H 109 -0.53 51.83
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION TABLE CORRECTION
NO. | FREQ. (MHz)| LEVEL LIMIT MARGIN (dB) ANTENNA ANGLE RAW VALUE FACTOR
' ' (dBuV/m) HEIGHT (m) (dBuV)
(dBuV/m) (Degree) (dB/m)
1 *5270.00 112.7 PK 1.00V 262 72.08 40.62
2 *5270.00 100.1 AV 1.00V 262 59.48 40.62
3 | #10540.00 64.5 PK 68.3 -3.8 122V 8 17.55 46.95
4 15810.00 62.5 PK 74.0 -11.5 131V 69 10.67 51.83
5 15810.00 52.5 AV 54.0 -15 131V 69 0.67 51.83
REMARKS: 1. Emission level (dBuV/m) = Raw Value (dBuV) + Correction Factor (dB/m).

(22062 B~ GO I \V)

. Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor (dB).
. The other emission levels were very low against the limit.
. Margin value = Emission level — Limit value.
. “*“ Fundamental frequency.
. "#".The radiated frequency is out the restricted band.
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EUT TEST CONDITION MEASUREMENT DETAIL
CHANNEL Channel 62 FREQUENCY RANGE |1 ~ 40GHz
INPUT POWER DETECTOR Peak (PK)
(SYSTEM) 120Vac, 60Hz FUNCTION Average (AV)
ENVIRONMENTAL
0,
CONDITIONS 25deg. C, 70%RH TESTED BY Evan Huang
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
EMISSION TABLE CORRECTION
NO. |FREQ. (MHz)| LEVEL HMIT  arGiN (dB) ANTENNA ancLe |FAWVALUEL S o cror
(dBuV/m) (dBuV/m) HEIGHT (m) e (dBuV) (dB/m)
1 *5310.00 103.6 PK 1.00 H 68 62.91 40.69
2 *5310.00 91.6 AV 1.00 H 68 50.91 40.69
3 5350.00 66.2 PK 74.0 -7.8 1.00 H 61 25.43 40.77
4 5350.00 51.2 AV 54.0 2.8 1.00 H 61 10.43 40.77
5 | 10620.00 62.3 PK 74.0 -11.7 1.54 H 70 15.30 47.00
6 | 10620.00 49.4 AV 54.0 -4.6 1.54 H 70 2.40 47.00
7 | 15930.00 61.1 PK 74.0 -12.9 1.00 H 101 9.11 51.99
8 | 15930.00 50.6 AV 54.0 -3.4 1.00 H 101 -1.39 51.99
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION TABLE CORRECTION
NO. |FREQ. (MHz)| LEVEL HMIT  arGiN (dB) ANTENNA ancLe |FAWVALUEL S o cror
(dBuV/m) (dBuV/m) HEIGHT (m) e (dBuV) (dB/m)
1 *5310.00 102.1 PK 1.09V 264 61.41 40.69
2 *5310.00 91.1 AV 1.09V 264 50.41 40.69
3 5350.00 66.1 PK 74.0 -7.9 1.83V 109 25.33 40.77
4 5350.00 53.0 AV 54.0 -1.0 1.83V 109 12.23 40.77
5 | 10620.00 63.7 PK 74.0 -10.3 1.21V 6 16.70 47.00
6 | 10620.00 51.5 AV 54.0 2.5 1.21V 6 4.50 47.00
7 | 15930.00 62.3 PK 74.0 -11.7 111V 113 10.31 51.99
8 | 15930.00 52.1 AV 54.0 -1.9 1.11V 113 0.11 51.99

REMARKS: 1. Emission level (dBuV/m) = Raw Value (dBuV) + Correction Factor (dB/m).
2. Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor (dB).
3. The other emission levels were very low against the limit.
4. Margin value = Emission level — Limit value.
5. “** Fundamental frequency.
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EUT TEST CONDITION MEASUREMENT DETAIL
CHANNEL Channel 102 FREQUENCY RANGE |1 ~ 40GHz
INPUT POWER DETECTOR Peak (PK)
(SYSTEM) 120Vac, 60Hz FUNCTION Average (AV)
ENVIRONMENTAL
0
CONDITIONS 25deg. C, 70%RH TESTED BY Evan Huang
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
EMISSION TABLE CORRECTION
NO. | FREQ. (MHz)| LEVEL LIMIT MARGIN (dB) ANTENNA ANGLE RAWVALUE FACTOR
(dBuV/m) (dBuV/m) HEIGHT (m) e (dBuV) (dB/m)
1 5460.00 59.4 PK 74.0 -14.6 1.85H 252 18.43 40.97
2 5460.00 47.7 AV 54.0 6.3 1.85H 252 6.73 40.97
3 #5470.00 65.9 PK 68.3 24 1.41H 241 24.91 40.99
4 *5510.00 105.7 PK 1.46 H 116 64.64 41.06
5 *5510.00 93.8 AV 1.46 H 116 52.74 41.06
6 11020.00 63.5 PK 74.0 -10.5 1.54 H 63 16.20 47.30
7 11020.00 50.7 AV 54.0 -33 1.54 H 63 3.40 47.30
8 | #16530.00 58.9 PK 68.3 9.4 1.00 H 103 5.83 53.07
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION TABLE CORRECTION
NO. | FREQ. (MHz)| LEVEL LIMIT MARGIN (dB) ANTENNA ANGLE RAWVALUE FACTOR
(dBuV/m) (dBuV/m) HEIGHT (m) e (dBuV) (dB/m)
1 5460.00 59.5 PK 74.0 -14.5 1.86 V 113 18.53 40.97
2 5460.00 48.3 AV 54.0 5.7 1.86 V 113 7.33 40.97
3 #5470.00 67.7 PK 68.3 -0.6 1.06 V 104 26.71 40.99
4 *5510.00 105.3 PK 1.80V 114 64.24 41.06
5 *5510.00 95.5 AV 1.80V 114 54.44 41.06
6 11020.00 64.5 PK 74.0 95 1.20V 81 17.20 47.30
7 11020.00 52.3 AV 54.0 17 1.20V 81 5.00 47.30
8 | #16530.00 60.1 PK 68.3 -8.2 112V 117 7.03 53.07
REMARKS: 1. Emission level (dBuV/m) = Raw Value (dBuV) + Correction Factor (dB/m).

2. Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor (dB).

o 01~ W

. “*“ Fundamental frequency.
. "#".The radiated frequency is out the restricted band.

. The other emission levels were very low against the limit.
. Margin value = Emission level — Limit value.
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EUT TEST CONDITION MEASUREMENT DETAIL
CHANNEL Channel 110 FREQUENCY RANGE |1 ~ 40GHz
INPUT POWER DETECTOR Peak (PK)
(SYSTEM) 120Vvac, 60Hz FUNCTION Average (AV)
ENVIRONMENTAL
0,
CONDITIONS 25deg. C, 70%RH TESTED BY Evan Huang
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
EMISSION TABLE CORRECTION
NO. | FREQ. (MHz)| LEVEL LIMIT MARGIN (dB) ANTERNA ancLe |FAWVALUEL S o cror
' ' (dBuV/m) HEIGHT (m) (dBuV)
(dBuV/m) (Degree) (dB/m)
1 *5550.00 109.3 PK 1.46 H 114 68.19 41.11
2 *5550.00 97.7 AV 1.46 H 114 56.59 41.11
3 11180.00 64.9 PK 74.0 -9.1 153 H 64 17.55 47.35
4 11180.00 52,1 AV 54.0 -1.9 153 H 64 4.75 47.35
5 | #16770.00 60.0 PK 68.3 -8.3 1.00 H 99 6.38 53.62
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION TABLE CORRECTION
NO. | FREQ. (MHz)| LEVEL LIMIT MARGIN (dB) ANTERNA ancLe |FAWVALUEL o cror
' ' (dBuV/m) HEIGHT (m) (dBuV)
(dBuV/m) (Degree) (dB/m)
1 *5550.00 110.8 PK 1.01V 274 69.69 41.11
2 *5550.00 99.1 AV 1.01V 274 57.99 41.11
3 11100.00 64.3 PK 74.0 -9.7 158V 176 16.99 47.31
4 11100.00 52.5 AV 54.0 -1.5 158V 176 5.19 47.31
5 | #16650.00 62.1 PK 68.3 -6.2 113V 120 8.82 53.28
REMARKS: 1. Emission level (dBuV/m) = Raw Value (dBuV) + Correction Factor (dB/m).

2. Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor (dB).

o U1~ W

. The other emission levels were very low against the limit.
. Margin value = Emission level — Limit value.

. “*“ Fundamental frequency.
. "#".The radiated frequency is out the restricted band.
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EUT TEST CONDITION MEASUREMENT DETAIL
CHANNEL Channel 134 FREQUENCY RANGE |1 ~ 40GHz
INPUT POWER DETECTOR Peak (PK)
(SYSTEM) 120Vac, 60Hz FUNCTION Average (AV)
ENVIRONMENTAL
0,
CONDITIONS 25deg. C, 70%RH TESTED BY Evan Huang
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
EMISSION TABLE CORRECTION
NO. | FREQ. (MHz)| LEVEL LIMIT MARGIN (dB) ANTENNA angLe |RAWVALUEL S o ctor
(dBuV/m) (dBuV/m) HEIGHT (m) e (dBuV) (dB/m)
1 *5670.00 108.4 PK 1.46 H 115 67.16 41.24
2 *5670.00 97.2 AV 1.46 H 115 55.96 41.24
3 #5725.00 66.4 PK 68.3 -1.9 1.45H 236 25.09 41.31
4 11340.00 63.9 PK 74.0 -10.1 1.66 H 42 16.54 47.36
5 11340.00 50.8 AV 54.0 3.2 1.66 H 42 3.44 47.36
6 | #17010.00 59.0 PK 68.3 9.3 1.00 H 103 487 54.13
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION TABLE CORRECTION
NO. | FREQ. (MHz)| LEVEL LIMIT MARGIN (dB) ANTENNA ancLe |FAWVALUEL S Cicror
(dBuV/m) (dBuV/m) HEIGHT (m) e (dBuV) (dB/m)
1 *5670.00 111.5 PK 1.01V 259 70.26 41.24
2 *5670.00 99.8 AV 1.01V 259 58.56 41.24
3 #5725.00 64.4 PK 68.3 3.9 1.83V 94 23.09 41.31
4 11340.00 66.0 PK 74.0 -8.0 120V 82 18.64 47.36
5 11340.00 52.3 AV 54.0 -1.7 120V 82 4.94 47.36
6 | #17010.00 60.7 PK 68.3 76 112V 115 6.57 54.13
REMARKS: 1. Emission level (dBuV/m) = Raw Value (dBuV) + Correction Factor (dB/m).

2. Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor (dB).

o U1~ W

. “*“ Fundamental frequency.
. "#".The radiated frequency is out the restricted band.

. The other emission levels were very low against the limit.
. Margin value = Emission level — Limit value.
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RESTRICTED BANDEDGE (802.11n (40MHz) MODE, CH38, HORIZONTAL)
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RESTRICTED BANDEDGE (802.11n (40MHz) MODE,CH38, VERTICAL )
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RESTRICTED BANDEDGE (802.11n (40MHz) MODE, CH62, HORIZONTAL)
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4.2.9 TEST RESULTS (FOR RECEIVER PART)
BELOW 1GHz WORST-CASE DATA :

EUT TEST CONDITION MEASUREMENT DETAIL
CHANNEL Channel 60 FREQUENCY RANGE |Below 1000MHz
INPUT POWER DETECTOR .
(SYSTEM) 120Vac, 60Hz FUNCTION Quasi-Peak
ENVIRONMENTAL
0,
CONDITIONS 23deg. C, 69%RH TESTED BY Evan Huang
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
EMISSION TABLE CORRECTION
NO. | FREQ. (MHz)| LEVEL VT varGiN (dB) ANTENNA ancLe |FAWVALUEL o cror
(dBuV/m) (dBuV/m) HEIGHT (m) e (dBuV) (dB/m)
1 35.38 34.4 QP 40.0 5.7 1.00 H 333 20.98 13.37
2 199.00 36.7 QP 435 -6.8 1.75H 272 25.45 11.29
3 497.40 34.0 QP 46.0 -12.0 1.00 H 236 14.50 19.48
4 602.00 37.3QP 46.0 -8.7 1.00 H 198 15.69 21.61
5 799.40 37.0QP 46.0 9.0 1.25H 322 12.52 24.47
6 902.60 44.2 QP 46.0 -1.8 1.25H 77 18.35 25.82
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION TABLE CORRECTION
NO. | FREQ. (MHz)| LEVEL VT varGiN (dB) ANTENNA ancLe |FAWVALUEL o cror
(dBuV/m) (dBuV/m) HEIGHT (m) e (dBuV) (dB/m)
1 35.45 34.3 QP 40.0 -5.8 1.00 V 201 20.87 13.38
2 99.99 32.0QP 43.5 -11.5 1.50V 226 22.68 9.31
3 199.94 36.8 QP 43.5 -6.7 1.75V 293 25.61 11.21
4 600.44 40.9 QP 46.0 -5.1 1.00 V 188 19.30 21.60
5 799.75 37.5QP 46.0 -8.5 1.25V 327 12.99 24.47
6 953.34 36.0 QP 46.0 -10.0 1.25V 118 9.62 26.41

REMARKS: 1. Emission level (dBuV/m) = Raw Value (dBuV) + Correction Factor (dB/m).
2. Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor (dB).

3. The other emission levels were very low against the limit.

4. Margin value = Emission level — Limit value.
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ABOVE 1GHz WORST-CASE DATA

EUT TEST CONDITION MEASUREMENT DETAIL
CHANNEL Channel 36 FREQUENCY RANGE |1 ~ 15.9GHz
INPUT POWER DETECTOR Peak (PK)
(SYSTEM) 120Vvac, 60Hz FUNCTION Average (AV)
ENVIRONMENTAL
0,
CONDITIONS 25deg. C, 70%RH TESTED BY Evan Huang
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
EMISSION TABLE CORRECTION
NO. | FREQ. (MHz)| LEVEL HMIT  Ivarein (dB) ANTERNA ancLe |FAWVALUEL o cror
(dBuV/m) (dBuV/m) HEIGHT (m) e (dBuV) (dB/m)
1 3453.33 46.2 PK 74.0 -27.8 1.31H 280 12.17 34.03
2 3453.33 41,5 AV 54.0 -12.5 1.31H 280 7.47 34.03
3 6906.67 57.3 PK 74.0 -16.7 1.41H 271 13.82 43.48
4 6906.67 45.3 AV 54.0 -8.7 1.41H 271 1.82 43.48
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION TABLE CORRECTION
NO. | FREQ. (MHz)| LEVEL HMIT  Ivarein (dB) ANTERNA ancLe |FAWVALUEL S o cror
(dBuV/m) (dBuV/m) HEIGHT (m) e (dBuV) (dB/m)
1 3453.33 52.4 PK 74.0 -21.6 1.31V 341 18.37 34.03
2 3453.33 44.3 AV 54.0 9.7 1.31V 341 10.27 34.03
3 6906.67 53.7 PK 74.0 -20.3 1.23V 133 10.22 43.48
4 6906.67 42.4 AV 54.0 -11.6 1.23V 133 -1.08 43.48

REMARKS: 1. Emission level (dBuV/m) = Raw Value (dBuV) + Correction Factor (dB/m).
2. Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor (dB).
3. The other emission levels were very low against the limit.
4. Margin value = Emission level — Limit value.
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EUT TEST CONDITION MEASUREMENT DETAIL
CHANNEL Channel 40 FREQUENCY RANGE |1 ~ 15.9GHz
INPUT POWER DETECTOR Peak (PK)
(SYSTEM) 120Vvac, 60Hz FUNCTION Average (AV)
ENVIRONMENTAL
0,
CONDITIONS 25deg. C, 70%RH TESTED BY Evan Huang
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
EMISSION TABLE CORRECTION
NO. | FREQ. (MHz)| LEVEL LIMIT MARGIN (dB) ANTENNA ANGLE RAW VALUE FACTOR
' ' (dBuV/m) HEIGHT (m) (dBuV)
(dBuV/m) (Degree) (dB/m)
1 3466.67 46.3 PK 74.0 -27.7 1.28 H 288 12.23 34.07
2 3466.67 41.8 AV 54.0 -12.2 1.28 H 288 7.73 34.07
3 6933.33 57.4 PK 74.0 -16.6 1.37 H 283 13.84 43.56
4 6933.33 45.6 AV 54.0 -8.4 1.37H 283 2.04 43.56
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION TABLE CORRECTION
NO. | FREQ. (MHz)| LEVEL LIMIT MARGIN (dB) ANTENNA ANGLE RAW VALUE FACTOR
' ' (dBuV/m) HEIGHT (m) (dBuV)
(dBuV/m) (Degree) (dB/m)
1 3466.67 52.4 PK 74.0 -21.6 1.36 V 347 18.33 34.07
2 3466.67 44.2 AV 54.0 -9.8 1.36 V 347 10.13 34.07
3 6933.33 53.7 PK 74.0 -20.3 1.18V 140 10.14 43.56
4 6933.33 42.3AV 54.0 -11.7 1.18V 140 -1.26 43.56

REMARKS: 1. Emission level (dBuV/m) = Raw Value (dBuV) + Correction Factor (dB/m).
2. Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor (dB).
3. The other emission levels were very low against the limit.
4. Margin value = Emission level — Limit value.
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EUT TEST CONDITION MEASUREMENT DETAIL
CHANNEL Channel 48 FREQUENCY RANGE |1 ~ 15.9GHz
INPUT POWER DETECTOR Peak (PK)
(SYSTEM) 120Vvac, 60Hz FUNCTION Average (AV)
ENVIRONMENTAL
0,
CONDITIONS 25deg. C, 70%RH TESTED BY Evan Huang
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
EMISSION TABLE CORRECTION
NO. | FREQ. (MHz)| LEVEL HMIT  Ivarein (dB) ANTERNA ancLe |FAWVALUEL o cror
(dBuV/m) (dBuV/m) HEIGHT (m) e (dBuV) (dB/m)
1 3493.33 46.2 PK 74.0 -27.8 1.23H 296 12.05 34.15
2 3493.33 42.0 AV 54.0 -12.0 1.23H 296 7.85 34.15
3 6986.67 57.4 PK 74.0 -16.6 1.41H 271 13.68 43.72
4 6986.67 45.8 AV 54.0 -8.2 1.41H 271 2.08 43.72
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION TABLE CORRECTION
NO. | FREQ. (MHz)| LEVEL HMIT  Ivarein (dB) ANTERNA ancLe |FAWVALUEL o cror
(dBuV/m) (dBuV/m) HEIGHT (m) e (dBuV) (dB/m)
1 3493.33 52.7 PK 74.0 -21.3 1.39V 339 18.55 34.15
2 3493.33 44.5 AV 54.0 9.5 1.39V 339 10.35 34.15
3 6986.67 54.1 PK 74.0 -19.9 117V 137 10.38 43.72
4 6986.67 42.6 AV 54.0 -11.4 117V 137 -1.12 43.72

REMARKS: 1. Emission level (dBuV/m) = Raw Value (dBuV) + Correction Factor (dB/m).
2. Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor (dB).
3. The other emission levels were very low against the limit.
4. Margin value = Emission level — Limit value.
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EUT TEST CONDITION MEASUREMENT DETAIL
CHANNEL Channel 52 FREQUENCY RANGE |1 ~ 16.2GHz
INPUT POWER DETECTOR Peak (PK)
(SYSTEM) 120Vvac, 60Hz FUNCTION Average (AV)
ENVIRONMENTAL
0,
CONDITIONS 25deg. C, 70%RH TESTED BY Evan Huang
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
EMISSION TABLE CORRECTION
NO. | FREQ. (MHz)| LEVEL HMIT  Ivarein (dB) ANTERNA ancLe |FAWVALUEL o cror
(dBuV/m) (dBuV/m) HEIGHT (m) e (dBuV) (dB/m)
1 3506.67 46.0 PK 74.0 -28.0 1.26 H 298 11.80 34.20
2 3506.67 41.8 AV 54.0 -12.2 1.26 H 298 7.60 34.20
3 7013.33 57.2 PK 74.0 -16.8 1.39H 267 13.43 43.77
4 7013.33 45.6 AV 54.0 -8.4 1.39H 267 1.83 43.77
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION TABLE CORRECTION
NO. | FREQ. (MHz)| LEVEL HMIT  Ivarein (dB) ANTERNA ancLe |FAWVALUEL o cror
(dBuV/m) (dBuV/m) HEIGHT (m) e (dBuV) (dB/m)
1 3506.67 52.9 PK 74.0 -21.1 141V 347 18.70 34.20
2 3506.67 44.4 AV 54.0 9.6 141V 347 10.20 34.20
3 7013.33 54.2 PK 74.0 -19.8 1.21V 133 10.43 43.77
4 7013.33 42,5 AV 54.0 -11.5 1.21V 133 -1.27 43.77

REMARKS: 1. Emission level (dBuV/m) = Raw Value (dBuV) + Correction Factor (dB/m).
2. Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor (dB).
3. The other emission levels were very low against the limit.
4. Margin value = Emission level — Limit value.
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EUT TEST CONDITION MEASUREMENT DETAIL
CHANNEL Channel 60 FREQUENCY RANGE |1 ~ 16.2GHz
INPUT POWER DETECTOR Peak (PK)
(SYSTEM) 120Vvac, 60Hz FUNCTION Average (AV)
ENVIRONMENTAL
0,
CONDITIONS 25deg. C, 70%RH TESTED BY Evan Huang
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
EMISSION TABLE CORRECTION
NO. | FREQ. (MHz)| LEVEL HMIT  Ivarein (dB) ANTERNA ancLe |FAWVALUEL o cror
(dBuV/m) (dBuV/m) HEIGHT (m) e (dBuV) (dB/m)
1 3533.33 46.1 PK 74.0 -27.9 1.24H 298 11.80 34.30
2 3533.33 42.0 AV 54.0 -12.0 1.24H 298 7.70 34.30
3 7066.67 57.2 PK 74.0 -16.8 1.38H 254 13.38 43.82
4 7066.67 45.8 AV 54.0 -8.2 1.38H 254 1.98 43.82
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION TABLE CORRECTION
NO. | FREQ. (MHz)| LEVEL HMIT  Ivarein (dB) ANTERNA ancLe |FAWVALUEL o cror
(dBuV/m) (dBuV/m) HEIGHT (m) e (dBuV) (dB/m)
1 3533.33 53.0 PK 74.0 -21.0 1.39V 336 18.70 34.30
2 3533.33 44.3 AV 54.0 9.7 1.39V 336 10.00 34.30
3 7066.67 54.4 PK 74.0 -19.6 117V 143 10.58 43.82
4 7066.67 42.4 AV 54.0 -11.6 117V 143 -1.42 43.82

REMARKS: 1. Emission level (dBuV/m) = Raw Value (dBuV) + Correction Factor (dB/m).
2. Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor (dB).
3. The other emission levels were very low against the limit.
4. Margin value = Emission level — Limit value.
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EUT TEST CONDITION MEASUREMENT DETAIL
CHANNEL Channel 64 FREQUENCY RANGE |1 ~ 16.2GHz
INPUT POWER DETECTOR Peak (PK)
(SYSTEM) 120Vvac, 60Hz FUNCTION Average (AV)
ENVIRONMENTAL
0,
CONDITIONS 25deg. C, 70%RH TESTED BY Evan Huang
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
EMISSION TABLE CORRECTION
NO. | FREQ. (MHz)| LEVEL LIMIT MARGIN (dB) ANTENNA ANGLE RAW VALUE FACTOR
' ' (dBuV/m) HEIGHT (m) (dBuV)
(dBuV/m) (Degree) (dB/m)
1 3546.67 46.2 PK 74.0 -27.8 1.27 H 293 11.85 34.35
2 3546.67 42.4 AV 54.0 -11.6 1.27 H 293 8.05 34.35
3 7093.33 57.4 PK 74.0 -16.6 1.35H 246 13.56 43.84
4 7093.33 46.2 AV 54.0 -7.8 1.35H 246 2.36 43.84
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION TABLE CORRECTION
NO. | FREQ. (MHz)| LEVEL LIMIT MARGIN (dB) ANTENNA ANGLE RAW VALUE FACTOR
' ' (dBuV/m) HEIGHT (m) (dBuV)
(dBuV/m) (Degree) (dB/m)
1 3546.67 52.7 PK 74.0 -21.3 1.33V 334 18.35 34.35
2 3546.67 44.2 AV 54.0 -9.8 1.33V 334 9.85 34.35
3 7093.33 54.1 PK 74.0 -19.9 1.22V 149 10.26 43.84
4 7093.33 42.3AV 54.0 -11.7 1.22V 149 -1.54 43.84

REMARKS: 1. Emission level (dBuV/m) = Raw Value (dBuV) + Correction Factor (dB/m).
2. Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor (dB).
3. The other emission levels were very low against the limit.

4. Margin value = Emission level — Limit value.
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EUT TEST CONDITION MEASUREMENT DETAIL
CHANNEL Channel 100 FREQUENCY RANGE |1~ 17.4GHz
INPUT POWER DETECTOR Peak (PK)
(SYSTEM) 120Vvac, 60Hz FUNCTION Average (AV)
ENVIRONMENTAL
0,
CONDITIONS 25deg. C, 70%RH TESTED BY Evan Huang
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
EMISSION TABLE CORRECTION
NO. | FREQ. (MHz)| LEVEL HMIT  Ivarein (dB) ANTERNA ancLe |FAWVALUEL o cror
(dBuV/m) (dBuV/m) HEIGHT (m) e (dBuV) (dB/m)
1 3666.67 46.2 PK 74.0 -27.8 1.22H 279 11.39 34.81
2 3666.67 42,5 AV 54.0 -11.5 1.22H 279 7.69 34.81
3 7333.33 57.5 PK 74.0 -16.5 1.37H 237 13.37 44.13
4 7333.33 46.3 AV 54.0 7.7 1.37H 237 2.17 44.13
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION TABLE CORRECTION
NO. | FREQ. (MHz)| LEVEL HMIT  Ivarein (dB) ANTERNA ancLe |FAWVALUEL o cror
(dBuV/m) (dBuV/m) HEIGHT (m) e (dBuV) (dB/m)
1 3666.67 52.7 PK 74.0 -21.3 1.34V 330 17.89 34.81
2 3666.67 44.3 AV 54.0 9.7 1.34V 330 9.49 34.81
3 7333.33 54.1 PK 74.0 -19.9 1.24V 163 9.97 44.13
4 7333.33 42.4 AV 54.0 -11.6 1.24V 163 -1.73 44.13

REMARKS: 1. Emission level (dBuV/m) = Raw Value (dBuV) + Correction Factor (dB/m).
2. Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor (dB).

3. The other emission levels were very low against the limit.
4. Margin value = Emission level — Limit value.
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EUT TEST CONDITION MEASUREMENT DETAIL
CHANNEL Channel 116 FREQUENCY RANGE |1~ 17.4GHz
INPUT POWER DETECTOR Peak (PK)
(SYSTEM) 120Vvac, 60Hz FUNCTION Average (AV)
ENVIRONMENTAL
0,
CONDITIONS 25deg. C, 70%RH TESTED BY Evan Huang
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
EMISSION TABLE CORRECTION
NO. | FREQ. (MHz)| LEVEL LIMIT MARGIN (dB) ANTENNA ANGLE RAW VALUE FACTOR
' ' (dBuV/m) HEIGHT (m) (dBuV)
(dBuV/m) (Degree) (dB/m)
1 3720.00 46.1 PK 74.0 -27.9 1.27 H 279 11.09 35.01
2 3720.00 42.3 AV 54.0 -11.7 1.27 H 279 7.29 35.01
3 7440.00 57.2 PK 74.0 -16.8 1.38 H 242 12.96 44.24
4 7440.00 46.1 AV 54.0 -7.9 1.38 H 242 1.86 44.24
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION TABLE CORRECTION
NO. | FREQ. (MHz)| LEVEL LIMIT MARGIN (dB) ANTENNA ANGLE RAW VALUE FACTOR
' ' (dBuV/m) HEIGHT (m) (dBuV)
(dBuV/m) (Degree) (dB/m)
1 3720.00 52.8 PK 74.0 -21.2 131V 328 17.79 35.01
2 3720.00 44.3 AV 54.0 -9.7 1.31V 328 9.29 35.01
3 7440.00 54.1 PK 74.0 -19.9 1.21V 152 9.86 44.24
4 7440.00 42.4 AV 54.0 -11.6 1.21V 152 -1.84 44.24

REMARKS: 1. Emission level (dBuV/m) = Raw Value (dBuV) + Correction Factor (dB/m).
2. Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor (dB).

3. The other emission levels were very low against the limit.
4. Margin value = Emission level — Limit value.
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EUT TEST CONDITION MEASUREMENT DETAIL
CHANNEL Channel 132 FREQUENCY RANGE |1~ 17.4GHz
INPUT POWER DETECTOR Peak (PK)
(SYSTEM) 120Vvac, 60Hz FUNCTION Average (AV)
ENVIRONMENTAL
0,
CONDITIONS 25deg. C, 70%RH TESTED BY Evan Huang
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
EMISSION TABLE CORRECTION
NO. | FREQ. (MHz)| LEVEL LIMIT MARGIN (dB) ANTENNA ANGLE RAW VALUE FACTOR
' ' (dBuV/m) HEIGHT (m) (dBuV)
(dBuV/m) (Degree) (dB/m)
1 3773.33 46.3 PK 74.0 -27.7 1.26 H 266 11.08 35.22
2 3773.33 42.5AV 54.0 -11.5 1.26 H 266 7.28 35.22
3 7546.67 57.1 PK 74.0 -16.9 1.36 H 252 12.71 44.39
4 7546.67 46.3 AV 54.0 7.7 1.36 H 252 1.91 44.39
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION TABLE CORRECTION
NO. | FREQ. (MHz)| LEVEL LIMIT MARGIN (dB) ANTENNA ANGLE RAW VALUE FACTOR
' ' (dBuV/m) HEIGHT (m) (dBuV)
(dBuV/m) (Degree) (dB/m)
1 3773.33 53.0 PK 74.0 -21.0 1.30V 331 17.78 35.22
2 3773.33 44.3 AV 54.0 -9.7 1.30V 331 9.08 35.22
3 7546.67 54.0 PK 74.0 -20.0 1.20V 145 9.61 44.39
4 7546.67 42.4 AV 54.0 -11.6 1.20V 145 -1.99 44.39

REMARKS: 1. Emission level (dBuV/m) = Raw Value (dBuV) + Correction Factor (dB/m).
2. Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor (dB).

3. The other emission levels were very low against the limit.
4. Margin value = Emission level — Limit value.
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EUT TEST CONDITION MEASUREMENT DETAIL
CHANNEL Channel 140 FREQUENCY RANGE |1~ 17.4GHz
INPUT POWER DETECTOR Peak (PK)
(SYSTEM) 120Vvac, 60Hz FUNCTION Average (AV)
ENVIRONMENTAL
0,
CONDITIONS 25deg. C, 70%RH TESTED BY Evan Huang
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
EMISSION TABLE CORRECTION
NO. | FREQ. (MHz)| LEVEL LIMIT MARGIN (dB) ANTENNA ANGLE RAW VALUE FACTOR
' ' (dBuV/m) HEIGHT (m) (dBuV)
(dBuV/m) (Degree) (dB/m)
1 3800.00 46.5 PK 74.0 -27.5 1.22 H 264 11.17 35.33
2 3800.00 42,9 AV 54.0 -11.1 1.22 H 264 7.57 35.33
3 7600.00 57.4 PK 74.0 -16.6 1.38 H 249 12.92 44.48
4 7600.00 46.7 AV 54.0 -7.3 1.38 H 249 2.22 44.48
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION TABLE CORRECTION
NO. | FREQ. (MHz)| LEVEL LIMIT MARGIN (dB) ANTENNA ANGLE RAW VALUE FACTOR
' ' (dBuV/m) HEIGHT (m) (dBuV)
(dBuV/m) (Degree) (dB/m)
1 3800.00 52.8 PK 74.0 -21.2 1.35V 342 17.47 35.33
2 3800.00 44.2 AV 54.0 -9.8 1.35V 342 8.87 35.33
3 7600.00 53.9 PK 74.0 -20.1 117V 158 9.42 44.48
4 7600.00 42.3AV 54.0 -11.7 117V 158 -2.18 44.48

REMARKS: 1. Emission level (dBuV/m) = Raw Value (dBuV) + Correction Factor (dB/m).
2. Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor (dB).

3. The other emission levels were very low against the limit.
4. Margin value = Emission level — Limit value.
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4.3 OUTPUT TRANSMIT POWER MEASUREMENT

4.3.1 LIMITS OF OUTPUT TRANSMIT POWER MEASUREMENT

Frequency Band

Limit

5.15 - 5.25GHz

The lesser of 50mW (17dBm) or 4dBm + 10logB

5.25 -5.35GHz

The lesser of 250mW (24dBm) or 11dBm + 10logB

5.47 - 5.725GHz

The lesser of 250mW (24dBm) or 11dBm + 10logB

5.725 - 5.825GHz

The lesser of 1W (30dBm) or 17dBm + 10logB

NOTE: Where B is the 26dB emission bandwidth in MHz.

4.3.2 TEST INSTRUMENTS

FOR POWER OUTPUT MEASUREMENT

Test date: Dec. 06, 2011

DESCRIPTION & MODEL NO SERIAL CALIBRATED CALIBRATED
MANUFACTURER ' NO. DATE UNTIL

Peak Power Meter ML2495A 0824006 May 04, 2011 May 03, 2012

Power Sensor MA2411B 0738172 May 03, 2011 May 02, 2012

NOTE: The calibration interval of the above test instruments is 12 months and the calibrations
are traceable to NML/ROC and NIST/USA.

FOR 26dB OCCUPIED BANDWIDTH

Test date: Dec. 06, 2011

DESCRIPTION & CALIBRATED CALIBRATED
MODEL NO. [ SERIAL NO.

MANUFACTURER DATE UNTIL

Spectrum Analyzer E4446A MY48250254 |July 12, 2011 July 11, 2012

NOTE: The calibration interval of the above test instruments is 12 months and the calibrations
are traceable to NML/ROC and NIST/USA.
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4.3.3 TEST PROCEDURE

FOR POWER OUTPUT MEASUREMENT

A power sensor was used on the output port of the EUT. A power meter was
used to read the response of the power sensor. Record the power level.

FOR 26dB OCCUPIED BANDWIDTH

The transmitter output was connected to the spectrum analyzer through an
attenuator. The bandwidth of the fundamental frequency was measured by
spectrum analyzer with 300kHz RBW and 1MHz VBW. The 26dB bandwidth is
defined as the total spectrum the power of which is higher than peak power
minus 26dB.

4.3.4 DEVIATION FROM TEST STANDARD
No deviation
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4.3.5 TEST SETUP

FOR POWER OUTPUT MEASUREMENT

EUT

PAD

10dB ATTENUATION

L

Power Sensor

FOR 26dB OCCUPIED BANDWIDTH

Power Meter

EUT

L

10dB ATTENUATION
PAD

SPECTRUM
ANALYZER

4.3.6 EUT OPERATING CONDITIONS

The software provided by client to enable the EUT under transmission
condition continuously at specific channel frequencies individually.
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4.3.7 TEST RESULTS

POWER OUTPUT : Single chain - 802.11a OFDM MODULATION:

CHANNEL FISESLI\JIEIEIC_IY OUTP'&J;\AF;)OWER OUTP(lé-I; rZ)OWER Olf_ThF;lﬁJTT(gBor%ER PASS/FAIL
(MHz)
36 5180 30.2 14.8 17 PASS
40 5200 29.5 14.7 17 PASS
48 5240 30.2 14.8 17 PASS
52 5260 97.7 19.9 24 PASS
60 5300 100.0 20.0 24 PASS
64 5320 57.5 17.6 24 PASS
100 5500 28.8 14.6 24 PASS
116 5580 56.2 17.5 24 PASS
132 5660 47.9 16.8 24 PASS
140 5700 23.4 13.7 24 PASS

Report No.: RF110907E02-1 R1
Cancels and replaces the report No.: RF110907E02-1 dated: Dec. 15, 2011

91

Report Format Version 4.0.0




POWER OUTPUT : Multiple chain - 802.11a OFDM MODULATION:

CHAN. POWER OUTPUT (dBm) TOTAL TOTAL POWER PASS /
CHAN. FREQ. POWER POWER LIMIT FAIL
(MHz) CHAIN (0) CHAIN (1) (mWw) (dBm) (dBm)

36 5180 11.5 11.4 27.9 145 16.91 PASS
40 5200 11.4 11.3 27.3 14.4 16.91 PASS
48 5240 11.7 11.3 28.3 14.5 16.91 PASS
52 5260 17.0 15.8 88.1 19.4 23.91 PASS
60 5300 17.0 16.7 96.9 19.9 23.91 PASS
64 5320 14.5 14.2 54.5 17.4 23.91 PASS
100 5500 111 11.9 28.4 145 22.23 PASS
116 5580 14.2 14.8 56.5 17.5 22.23 PASS
132 5660 14.0 13.6 48.0 16.8 22.23 PASS
140 5700 10.2 1.1 23.4 13.7 22.23 PASS

For Operated in 5150MHz ~ 5250MHz bands:

Directional gain = gain of antenna element + 10 log (# of TX antenna elements)

Effective Legacy Gain (dBi) = 6.09

The effective legacy gain is 6.09dBi, therefore the limit needs to reduce.

For Operated in 5250MHz ~ 5350MHz bands:

Directional gain = gain of antenna element + 10 log (# of TX antenna elements)

Effective Legacy Gain (dBi) =6.09

The effective legacy gain is 6.09dBi, therefore the limit needs to reduce.

For Operated in 5470MHz ~ 5600MHz & 5650MHz ~ 5725MHz bands:

Directional gain = gain of antenna element + 10 log (# of TX antenna elements)

Effective Legacy Gain (dBi) = 7.77

The effective legacy gain is 7.77dBi, therefore the limit needs to reduce.
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POWER OUTPUT : 802.11n (20MHz) OFDM MODULATION:

CHAN. POWER OUTPUT (dBm) TOTAL TOTAL POWER PASS /
CHAN. FREQ. POWER POWER LIMIT FAIL
(MHz) CHAIN (0) CHAIN (1) (mW) (dBm) (dBm)

36 5180 11.2 111 26.1 14.2 16.91 PASS
40 5200 11.3 11.0 26.1 14.2 16.91 PASS
48 5240 11.0 10.9 24.9 14.0 16.91 PASS
52 5260 15.0 14.3 58.5 17.7 23.91 PASS
60 5300 14.5 14.2 54.5 17.4 23.91 PASS
64 5320 14.2 14.1 52.0 17.2 23.91 PASS
100 5500 12.1 13.1 36.6 15.6 22.23 PASS
116 5580 14.4 16.5 72.2 18.6 22.23 PASS
132 5660 14.5 14.8 58.4 17.7 22.23 PASS
140 5700 11.6 12.8 33.5 15.3 22.23 PASS

For Operated in 5150MHz ~ 5250MHz bands:

Directional gain = gain of antenna element + 10 log (# of TX antenna elements)

Effective Legacy Gain (dBi) = 6.09

The effective legacy gain is 6.09dBi, therefore the limit needs to reduce.

For Operated in 5250MHz ~ 5350MHz bands:

Directional gain = gain of antenna element + 10 log (# of TX antenna elements)

Effective Legacy Gain (dBi) =6.09

The effective legacy gain is 6.09dBi, therefore the limit needs to reduce.

For Operated in 5470MHz ~ 5600MHz & 5650MHz ~ 5725MHz bands:

Directional gain = gain of antenna element + 10 log (# of TX antenna elements)

Effective Legacy Gain (dBi) = 7.77

The effective legacy gain is 7.77dBi, therefore the limit needs to reduce.
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POWER OUTPUT : 802.11n (40MHz) OFDM MODULATION:

CHAN. POWER OUTPUT (dBm) TOTAL TOTAL POWER PASS /
CHAN. FREQ. POWER POWER LIMIT FAIL
(MHz) CHAIN (0) CHAIN (1) (mW) (dBm) (dBm)

38 5190 9.6 9.4 17.8 12,5 16.91 PASS
46 5230 13.8 13.2 44.9 16.5 16.91 PASS
54 5270 15.3 14.6 62.7 18.0 23.91 PASS
62 5310 9.7 9.5 18.2 12.6 23.91 PASS
102 5510 8.5 8.9 14.8 11.7 22.23 PASS
110 5550 14.2 15.6 62.6 18.0 22.23 PASS
134 5670 11.3 12.8 32.5 15.1 22.23 PASS

For Operated in 5150MHz ~ 5250MHz bands:

Directional gain = gain of antenna element + 10 log (# of TX antenna elements)

Effective Legacy Gain (dBi) = 6.09

The effective legacy gain is 6.09dBi, therefore the limit needs to reduce.

For Operated in 5250MHz ~ 5350MHz bands:

Directional gain = gain of antenna element + 10 log (# of TX antenna elements)

Effective Legacy Gain (dBi) =6.09

The effective legacy gain is 6.09dBi, therefore the limit needs to reduce.

For Operated in 5470MHz ~ 5600MHz & 5650MHz ~ 5725MHz bands:

Directional gain = gain of antenna element + 10 log (# of TX antenna elements)

Effective Legacy Gain (dBi) = 7.77

The effective legacy gain is 7.77dBi, therefore the limit needs to reduce.
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26dB OCCUPIED BANDWIDTH: Single chain - 802.11a OFDM MODULATION:

CHANNEL 26dBc OCCUPIED
GrARINEE FREQUENCY (MHz) | BANDWIDTH (MHz)
36 5180 23.45
40 5200 24.30
48 5240 23.71
52 5260 41.79
60 5300 42.93
64 5320 34.92
100 5500 45.03
116 5580 42.95
132 5660 37.46
140 5700 40.06
CH36
REW 300 kHz [T1] WP BN Marker 1 [T1]
WEW 1 MHZ -19.537 dBm
91 _ Ref 21 dBm At 20 dB ST 1 ms 5 16533 GHT
Offset 11 dB Detta 2 [T1]
0.00 dB
10 2345 MHzZ
01 6.6%dEm

i /h’ﬂ mmz
a0 D2 -19.37 dBm

< w%
a0 -ln

-5

-0

70

F FR “

9 T T T T T T T T T raze
Center 518 GHz 5 hiHz/! Span 50 MHz | A D T |
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CHA40

RENY 300 kHz [T1] WP WIBW

Marker 1 [T1]

WEW 1 MHZ -22.14 clBm
21 _ Ref 21 dBm Att 20 dB ST 1.2ms SAETII GHE

Offset 11 o8 Detta 2 [T1]
0.00dB
10 24 30 MHz

D1 3.86 dBim
0 AR s APty o g,

\
L y

-50
-0
-70
F Fi
i T T T T T T T T T 18z e
Center 5.2 GHz 5 MHz/ Span 50 MHz A D T
RENY 300 kHz [TV e (71
WEW T WHz 19 53 dBm
gy _Ret21 dBm At 20dB ST 1 ms 5 298%3 GHz
Offset 11 dB Detta 2 [T1]
0.00 dB
10 2371 MHz
D16.37dBm
. WMW ,mew\!\"\%\

] Mf \M:
oL D2-1963 4Bm
30 M i,
-40 -MJ;‘W q‘]\M

-50
-6
=70
F 23
- i i i i i i i i i 1878
Center 5.24 GHz 5 MHz/ Span 50 MHz A D T
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CH52

REY 300 kHz [T1] MP B Marker 1 [T1]

WEW T WHz 1577 dBm

21 _ Ref 21 dBm Att 20 dB ST 1 ms 5 %572 GHr
Ofket 11 dB Detta 2 [T1]

0.00 B

10 D1 1023 dBm 41 79 MHZ

D MW
A g

’%ﬁj',.w MM

) al
D3- gwmw
I

-30
-40
-50
-6l
-0
F| Fi
9 T T T T T T T T T raze
Certer 5.26 GHz 5 MHz! Span 50 MHz A D T
RENY 300 kHz [T1]MP VIEW Marker 1 [T1]
WEW T MHZ 1522 dEim
21 _ Ref 21 dBm Att 20 dB ST 1 ms 52779 GHz
Cftset 11 B Detta 2[T1]
0.00dB
10 01]10.78 dBm 42 93 MHz

D WW\JNW

Wy

F FE

1 1 1 1 1 1 1 1 1 LT3
Center 5.3 GHz 5 hMHz! Span 50 MHz A D T
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CH64

21 Ref

21 dBm

At 20 dB

REWY 300 kHz
WEW 1 MHZ
ST 1 ms

[T1] WP WIBW

T
Offzet 11 d
EH-5H

] s
D2-17.34 dBfn fh M

Center 5.32 GHz

5 hMHz!

|
Span 50 WMHz

Marker 1 [T1]
-17 .34 clBm
930267 GHz
Detta 2 [T1]
0.00dB
3492 MHz

A D T

CH100

Ref 21 dBm

At 20 dB

REWY 300 kHz
WEW 1 MHZ
ST 1 ms

[T1] WP WIBW

21 5

Dffset 11 dB
01 10.25 dBm

[IFT

dEm

34

Marker 1 [T1]
-15.75 clBm
247715 GHZ
Detta 2 [T1]
0.00dB
45.03 MHz

T THZ 8
Center 5.5 GHz 5 hMHz! Span 50 kMHz A D T
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CH116

REY 300 kHz [T1] MP B Marker 1 [T1]
WEW T WHz 1636 dBm
21 _ Ref 21 dBm Att 20 dB ST 1 ms 5 55800 GHz
Offset 11 dB Detta 2 [T1]
0.00 B
10 0] 964 dEm 42 95 MHZ
D mw{ WM
-10 : L Pt 3
kL TS
By il M'M\_/
-0
-40
-50
-60
Beli]
F F
194 i I 1 1 1 1 Tgz8
Certer 5.58 GHz & hHz/ Span 50 MHz A D T
REY 300 kHz [T1] MP B Marker 1 [T1]
WEW T WHz 2031 dBm
oy _ et 21 dBim Att 20 dB ST 1 2 ms 5 64055 GHZ
Offset {1 dB Detta 2 [T1]
0.00 B
10 37 46 MHZ
D 5.60/dBm
-10 b
1 MM w 3
D220 L ,AF.‘%
] I T
HY ”%\
-40
-50
-60
Beli]
F Fl
194 i I 1 1 1 1 Tgz8
Certer 556 GHz & hHz/ Span 50 MHz A D T
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CH140

RENY 300 kHz [T1] WP WIBW

Marker 1 [T1]
WEW T WHz 1538 dBm
21 _ Ref 21 dBm Att 20 dB ST 1.2ms 5 ES024 GHz
Offset[11 dB Detta 2 [T1]
0.00 B
10 40.06 MHZ

L) A s N =7

; MWMWW&*\«\

-10 uj \.ﬂ
W MM\WM |

. D2-18. vl )

o™

-40
-50
-6l
-0
Fi Fi
9 T T T T T T T T T raze
Center 5.7 GHz 5 WiHz! Span 50 MHz A D T
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26dB OCCUPIED BANDWIDTH: Multiple chain - 802.11a OFDM MODULATION:

26dBc OCCUPIED
CHANNEL BANDWIDTH (MHz)
CRPANNEL FREQUENCY (MHz)
CHAIN (0) | CHAIN (1)
36 5180 24.68 23.70
40 5200 24.14 23.69
48 5240 24.60 24.88
52 5260 38.12 35.12
60 5300 36.23 36.02
64 5320 26.00 24.97
100 5500 40.34 26.84
116 5580 37.21 31.72
132 5660 30.52 26.21
140 5700 37.98 31.70
For CHAIN(0) : CH36
REW 300 kHz [T1] WP BN Marker 1 [T1]
WA T MHZ 23 34 dBm
21 Ref 21 dBm Aft 20 dB ST 1 ms 516721 GHz
Cffset 11 dB Detta 2 [T1]
0.00 dB
10 24 B3 MHz
[l 2.66 dBm
il I TRPY. S mlqul..l\‘.'l e
-10 / \
| v, |
e BT il
-30 uun,MN.-“\.,M

-40

-5

-0

-7

-7

Ky
W%h

A

""‘M

| |
Center 518 GHz

|
Span 50 WMHz
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For CHAIN(0) : CH40

REY 300 kHz [T1] MP B Marker 1 [T1]
WEW T WHz 2581 dBm
21 _ Ref 21 dBm Att 20 dB ST 1.2ms 5 AE7E? GHz
Offset 11 dB Detta 2 [T1]
0.00 B
10 24 14 MHZ

D1 018 dBm

. L \

D2-2581 dBm ] I.v‘\rNI ]}Lﬂ\-
-30

wl W o M‘w

-6l
i 2
Fi FR “
9 T T T T T T T T T raze
Center 5.2 GHz & hHz/ Span 50 MHz A D T

For CHAIN(0) : CH48

REWY 300 kHz (THMPVEN et 1]
WEI 1 MHZ 2341 dBm
g1 Rt 21 dBm At 20dB ST A ms 5 29759 GHr
Offset 11 dB Detta 2 [T1]
0.00cB
" 24 60 MHz

D1 2.59 dBm
0 Nt 4, ‘M.\J.WA ese gt LA YT

[T
2 1nff \"L

D2 -23.41 dBm 2l i
-30 )y hw g, }
Wl "

A0y o

w W
-50
-60
-70

A Fi

- i i i i i i i i i 1878

Center 5.24 GHz 5 MHz/ Span S0 MHz A D T
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For CHAIN(0) : CH52

RENY 300 kHz [T1] WP WIBW
WEY 1 MHZ
21 _ Ref 21 dBm At 20 B ST 1 ms
Offset 19 dB
10

L

OTIT

FE

Center 5.26 GHz

5 hMHz!

|
Span 50 WMHz

Marker 1 [T1]
-18.24 clBm
9.241058 GHz
Detta 2 [T1]
0.00dB
3512 MHzZ

A D T

For CHAIN(O) : CH60

21 5

Ref 21 dBm

At 20 dB

REWY 300 kHz
WEW 1 MHZ
ST 1 ms

[T1] WP WIBW

Offaet 1

dB

ot oty
TH o T

£,
TTIT

1

L2 -17.85

iE .M
'l

TS

Center 5.3 GHz

5 hMHz!

|
Span 50 WMHz

Marker 1 [T1]
-17 .86 ciBm
928097 GHz
Detta 2 [T1]
0.00dB
36.23 MHz

A D T
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For CHAIN(0) : CH64

REY 300 kHz [T1] MP B Marker 1 [T1]
WEW T WHz =21 .04 dBm
21 _ Ref 21 dBm Att 20 dB ST 1 ms 5 30654 GHz
Offset 11 dB Detta 2 [T1]
0.00 B
10 26,00 MHZ

D1 4,99 dBm

1 /r/ \MN 3
a0 IR WA h = _ »
3 Wﬁw 'IAM'H!%
-40

-50
-6l
-0
F| Fi “
9 T T T T T T T T T raze
Certer 5.32 GHz & hHz/ Span 50 MHz A D T

For CHAIN(O) : CH100

REY 300 kHz [T1] MP B Marker 1 [T1]
WEW 1 MHZ -20 5 dEim
21 _ Ref 21 dBm Att 20 dB ST 1.2ms 5 450472 GHz
Offset |1 0B Detta 2 [T1]
0.00 B
10 40,34 MHz
[ 5.34dBm
0 WWW
10

20 Dz -20 " .@Y..
] H'L\\M

I i
-40
-50
-6
=70
F| FE
- i i i i i i i i i 1878
Center 5.5 GHz 5 WiHz! Span 50 MHz A D T
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For CHAIN(0) : CH116

REWY 300 kHz (THMPVEN et 1]
WEW T WHz 2014 dBm
g1 _ Fef 21 dBm Att 2008 ST A ms 5 56138 GHr
Ofset 11]dB Detta 2 [T1]
0.00dB
10 3721 MHz

D1 5.86 dBm

i 3
apD2o0idds ILN‘MMM MW\* .

-0 1 b

5

-40
-50
-6l
-0
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Certer 5.58 GHz & hHz/ Span 50 MHz A D T

For CHAIN(0) : CH132

REWY 300 kHz (THMPVEN et 1]

WEIN 1 MHZ -23.09 dBm

g1 _ Fef 21 dBm Att 2008 ST A 2 ms 5 54391 Oz
Offset 11 dB Detta 2 [T1]

0.00dB

10 30.52 MHz

01 2.91 dBm

| \

D2 2209 dBm .'JM .f‘.l.'.'."f'" -,

-30 m WWWMJ
ot iy

-50
-6
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For CHAIN(0) : CH140

REWY 300 kHz (THMPVEN et 1]
WEW T WHz -19.73 dBm
g1 _ Fef 21 dBm Att 2008 ST A ms 5 B2 GHE
Offset 11 dB Detta 2 [T1]
0.00dB
10 37 98 MHz

D1 6.26 dBm

0 [Tt fe e

I ]
apjD2-1873
] i

i 5

-40
-50
-6l
-0
F| Fi “
9 T T T T T T T T T raze
Center 5.7 GHz & hHz/ Span 50 MHz A D T

For CHAIN(1) : CH36

RENY 300 kHz [T1] WP WIBW

Marker 1 [T1]

WEW 1 MHZ -23.14 clBm
21 _ Ref 21 dBm Att 20 dB SWT 1 ms 5 AESH GHz

Offset 11 0B befta 2 [T1]
0.00dB
10 23.70 MHz

01 2.86 dBm
] H"flwk AP why, Sy sl Jf!h .

/ﬂ J ""\uul'h' KAL) ‘\-\
-10

LS L

D2 -33.14 dBm b N

a0 .Fﬂl

W g

-50
-6
=70
F 23
- i i i i i i i i i 1878
Center 5.18 GHz 5 bHz/ Span S0 MHz A D T
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For CHAIN(1) : CH40

|
Center 5.24 GHz

5 hMHz!

|
Span 50 WMHz

RENY 300 kHz [TV e (71
WEW 1 MHZ .23 52 dBm
21 _ Ref 21 dBm Att 20 dB ST 1 ms 55788 GHz
Offset 11 dB Detta 2 [T1]
0.00 dB
10 23 69 MHz
D1 2.48 dBm
i} awu.d_.q. h'l\““"l’?‘v;\‘rﬂ L.ﬂ .h'l o |’t
20 j K\“' E
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-70
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18- 0 I I I I I I 1g28
Center 5.2 GHz 5 MHz/ Span 50 MHz A D T
For CHAIN(1) : CH48
RENY 300 kHz [TV e (71
WEW 1 MHZ .23 £i2 dBm
gy _Ret21 dBm At 20dB ST 1 ms 522746 GHI
Offset 11 dB Detta 2 [T1]
0.00 dB
10 24 88 MHz
D1 2.38 dBm
i} L.J..Jﬂl\.\.nl.'.h T
f W i 'wn\
-10
-20 "‘.ﬂj )\“ E
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For CHAIN(1) : CH52

RENY 300 kHz [T4] MP WIEW Marker 1 [T1]
WEW 1 MHZ 1574 dBm
g1 Ref21 dBm At 2008 ST 1 ms 5 24961 GHE
Otfset 11 o Detts 2[T1]
0.00 B
1 3512 MHz
DL 72654
. WNWWWW
10 N j \LA
i W ]
02 -18.74 dB: bt L
-20 WW i IWW
=30 A}I ¥ hlb\/
-40
-50
-6l
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Certer 5.26 GHz & bHz! Span 50 MHz A D T
For CHAIN(1) : CH60
RENY 300 kHz [T4] MP WIEW Marker 1 [T1]
WEW 1 MHZ 7 52 dBm
g1 _ Ref 21 dBm At 2008 ST 1 ms 5 58166 GHz
Cifset 11 0B Detta 2 [T1]
0.00 B
10— b4 p4eratian 36 02 MHz
D /.AWWMMMMW
10 .J \« i
1 E
D2 -17.52
] -
=30 1
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-50
-6l
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Report No.: RF110907E02-1 R1
Cancels and replaces the report No.: RF110907E02-1 dated: Dec. 15, 2011

108

Report Format Version 4.0.0




For CHAIN(1) : CH64

REY 300 kHz [T1] MP B Marker 1 [T1]
WEW T WHz -20 .39 dBm
oy _ et 21 dBim Att 20 dB ST 1 ms 5 30730 GHz
Offset 11 dB Detta 2 [T1]
0.00 B
10 24 97 MHZ
D1 561 dBm
0 WWWMLI
W’\'\ 4
g0 L_D2-2039 dBm %
-0 A,
-40 M %w,
-50
-60
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f :
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For CHAIN(1) : CH100
REY 300 kHz [T1] MP B Marker 1 [T1]
WEW T WHz -19.08 dBm
oy _ et 21 dBim Att 20 dB ST 1 ms 5 48664 GHZ
Offset 11 dB Detta 2 [T1]
0.00 B
10 26 54 MHZ
DI 692 dBm
. o oy
) L M ﬂ \‘I\\W},A
o D2 -18.08 dBim . J
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For CHAIN(1) : CH116

RENY 300 kHz [HIMPVIEN et T4)
WEW 1 MHZ 1920 dBm
21 _ Ref 21 dBm Att 20 dB ST 1 ms 5 56339 GHz
Offset 11 dB Detta 2 [T1]
0.00 dB
10 31 72 MHE
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10 Il / H
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-50
-60
70
p " :
i T T T T T T T i T 18z e
Center 5.58 GHz 5 MHz/ Span 50 MHz A D T

For CHAIN(L) : CH132

REWY 300 kHz (THMPVEN et 1]
WEW T WHz -20 53 dBm
g1 _ Fef 21 dBm Att 2008 ST A ms 5 B4E30 GHr
Offset 11 dB Detta 2 [T1]
0.00dB
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For CHAIN(1) : CH140

REW 300 kHz [T1] WP BN
WEW 1 MHZ
oq _ Fef 21 dbm Att 20 dB ST 1 ms
Offset 11 dB
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-10 f \
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26dB OCCUPIED BANDWIDTH: 802.11n (20MHz) OFDM MODULATION:

26dBc OCCUPIED
CHANNEL BANDWIDTH (MHz)
CRPANNEL FREQUENCY (MHz)
CHAIN (0) | CHAIN (1)

36 5180 24.69 29.31

40 5200 23.38 26.78

48 5240 24.40 27.05

52 5260 26.89 32.70

60 5300 26.35 30.66

64 5320 26.54 27.61

100 5500 29.11 28.81

116 5580 32.68 36.94

132 5660 33.66 31.48

140 5700 28.34 30.70

For CHAIN(0) : CH36
REWY 300 kHz (THMPVEN et 1]
WA T MHZ .23 58 dBm
21 Ref 21 dBm Aft 20 dB ST 1 ms 516790 GHz
Offset 11 dB Defta 2 [T1] 00048
10 24 69 Mz
01241 dBm

Ay LAy
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For CHAIN(0) : CH40

REY 300 kHz [T1] MP B Marker 1 [T1]
WEW T WHz -25 95 dBm
21 _ Ref 21 dBm Att 20 dB ST 1.2ms 5155472 GHz
Offset 11 dB Detta 2 [T1]
0.00 B
10 23 38 MHZ
0 D1 0.05 dBm

. / N

D2 -2595 dBm 1 ;f'x T\\ 4

-0 A i

-6l
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For CHAIN(0) : CH52

RENY 300 kHz [HIMPVIEN et T4)
WEW T WHz -20 .08 dBm
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For CHAIN(0) : CH64

REWY 300 kHz (THMPVEN et 1]
WEW T WHz -21 58 dBm
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For CHAIN(0) : CH116

RENY 300 kHz [TV e (71
WEW T WHz -20.79 dBm
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Offset 1] dB Detta 2 [T1]
0.00 dB
10 3268 MHZ
D1 5.21 dBm
. /WMWWUWW“‘\
-10
1 N}J L\M 4
] 02 -20.79 T
= AT M
-0 W By
Wl Kl
-40
-50
-0
70
v h :
i T T T T T T T T 18z e
Center 5.58 GHz 5 MHz/ Span 50 MHz A D T
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For CHAIN(0) : CH140

REWY 300 kHz [T1] WP WIEA Marker 1 [T1]
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For CHAIN(1) : CH40

RENY 300 kHz [T4] MP WIEW Marker 1 [T1]
WEWY 1 WHZ -24 G4 dBm
21 _ Ref 21 dBm Att 20 dB ST 1 ms 5 18558 GHz
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For CHAIN(1) : CH52

REW 300 kHz [T1] WP BN
WEW 1 MHZ
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For CHAIN(1) : CH64
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For CHAIN(1) : CH116

RENY 300 kHz [T4] MP WIEW Marker 1 [T1]
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For CHAIN(1) : CH140

RENY 300 kHz [T1] WP WIBW
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26dB OCCUPIED BANDWIDTH: 802.11n (40MHz) OFDM MODULATION:

26dBc OCCUPIED
CHANNEL BANDWIDTH (MHz)
CRPANNEL FREQUENCY (MHz)
CHAIN (0) | CHAIN (1)

38 5190 45.85 48.14

46 5230 50.39 48.93

54 5270 67.32 65.75

62 5310 47.13 45.28

102 5510 48.89 48.11

110 5550 70.21 62.36

134 5670 47.82 50.15

For CHAIN(0) : CH38
RENY 300 kHz (THMPVEN et 1]
WA T MHZ 26 38 dBm
gy _Ret21 dBm At 20dB SWT 1 08 ms 516707 GHE
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For CHAIN(0) : CH46
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For CHAIN(0) : CH62
RENY 300 kHz [TV e (71
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For CHAIN(0) : CH110
RENY 300 kHz [TV e (71
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For CHAIN(1) : CH38

| |
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For CHAIN(1) : CH54

REY 300 kHz [T1] MP B Marker 1 [T1]
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For CHAIN(1) : CH62
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For CHAIN(1) : CH102
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For CHAIN(1) : CH134
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4.4 AVERAGE OUTPUT POWER

4.4.1 FOR REFERENCE.

4.4.2 TEST INSTRUMENTS

Test date: Dec. 06, 2011

DESCRIPTION & MODEL NO SERIAL CALIBRATED CALIBRATED
MANUFACTURER ' NO. DATE UNTIL

Peak Power Meter ML2495A 0824006 May 04, 2011 May 03, 2012

Power Sensor MA2411B 0738172 May 03, 2011 May 02, 2012

are traceable to NML/ROC and NIST/USA.

NOTE: The calibration interval of the above test instruments is 12 months and the calibrations
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4.4.3 TEST PROCEDURES

1. The transmitter output was connected to the power meter through an attenuator;
the bandwidth of the fundamental frequency was measured with the power

meter.
2. Record the average power level.

4.4.4 TEST SETUP

Power Sensor

EUT [

10dB ATTENUATION

PAD

4.45 EUT OPERATING CONDITIONS

Same as Item 4.3.5

Power Meter
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4.4.6 TEST RESULTS

Single chain - 802.11a OFDM MODULATION:

cnaner | Samer | avesac power
36 5180 14.8
40 5200 14.7
48 5240 14.8
52 5260 19.9
60 5300 20.0
64 5320 17.6
100 5500 14.6
116 5580 17.5
132 5660 16.8
140 5700 13.7

Multiple chain - 802.11a OFDM MODULATION:

AVERAGE POWER
CHANNEL CHANNEL OUTPUT (dBm) AVERAGE POWER
FREQUENCY (MHz) OUTPUT (dBm)
Chain(0) Chain(1)

36 5180 11.5 114 14.5
40 5200 114 11.3 144
48 5240 11.7 11.3 14.5
52 5260 17.0 15.8 19.5
60 5300 17.0 16.7 19.9
64 5320 14.5 14.2 174
100 5500 111 11.9 14.5
116 5580 14.2 14.8 17.5
132 5660 14.0 13.6 16.8
140 5700 10.2 111 13.7
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802.11n (20MHz) OFDM MODULATION:

AVERAGE POWER
CHANNEL CHANNEL OUTPUT (dBm) AVERAGE POWER
FREQUENCY (MHz) OUTPUT (dBm)
Chain(0) | Chain(1)

36 5180 11.2 11.1 14.2

40 5200 11.3 11.0 14.2

48 5240 11.0 10.9 14.0

52 5260 15.0 14.3 17.7

60 5300 14.5 14.2 17.4

64 5320 14.2 14.1 17.2

100 5500 12.1 13.1 15.6

116 5580 14.4 16.5 18.6

132 5660 14.5 14.8 17.7

140 5700 11.6 12.8 15.3

802.11n (40MHz) OFDM MODULATION:

AVERAGE POWER
CHANNEL CHANNEL OUTPUT (dBm) AVERAGE POWER
FREQUENCY (MHz) OUTPUT (dBm)
Chain(0) Chain(1)
38 5190 9.6 9.4 12.5
46 5230 13.8 13.2 16.5
54 5270 15.3 14.6 18.0
62 5310 9.7 9.5 12.6
102 5510 8.5 8.9 11.7
118 5590 14.2 15.6 18.0
134 5670 11.3 12.8 15.1
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4.5 PEAK POWER EXCURSION MEASUREMENT

4.5.1 LIMITS OF PEAK POWER EXCURSION MEASUREMENT

Frequency Band Limit
5.15-5.25 GHz 13dB
5.25-5.35GHz 13dB
5.47 — 5.725GHz 13dB
5.725 -5.825 GHz 13dB

4.5.2 TEST INSTRUMENTS

Test date: Dec. 06, 2011

DESCRIPTION & CALIBRATED CALIBRATED
MODEL NO.| SERIAL NO.

MANUFACTURER DATE UNTIL

Spectrum Analyzer E4446A MY48250254  [July 12, 2011 July 11, 2012

NOTE: The calibration interval of the above test instruments is 12 months and the calibrations
are traceable to NML/ROC and NIST/USA.

4.5.3 TEST PROCEDURE

1) Set RBW =1 MHz, VBW < 3 MHz, Detector = peak.

2) Trace mode = max-hold. Allow the sweeps to continue until the trace
stabilizes.

3) Use the peak search function to find the peak of the spectrum.

4) Measure the PPSD.

5) Compute the ratio of the maximum of the peak-max-hold spectrum to the
PPSD.

4.5.4 DEVIATION FROM TEST STANDARD
No deviation

4.5.5 TEST SETUP

EUT | SPECTRUM
10dB ATTENUATION ANALYZER
PAD
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4.5.6 EUT OPERATING CONDITIONS

The software provided by client to enable the EUT under transmission
condition continuously at specific channel frequencies individually.
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4.5.7 TEST RESULTS
Single chain - 802.11a OFDM MODULATION:

PEAK
CHANNEL PEAK e PF(’)EVCI*E(R POWER
CHANNEL | FREQUENCY | VALUE EXCURSION | PASS/FAIL
(dBm) |EXCURSION
(MHz) (dBm) (dB) LIMIT
(dB)
36 5180 11.4 2.7 8.7 13 PASS
40 5200 12.3 2.8 9.5 13 PASS
48 5240 12.6 2.5 10.1 13 PASS
52 5260 16.4 8.9 7.5 13 PASS
60 5300 16.6 9.4 7.2 13 PASS
64 5320 15.4 5.7 9.7 13 PASS
100 5500 15.9 3.5 12.4 13 PASS
116 5580 14.6 6.4 8.2 13 PASS
132 5660 13.2 5.5 7.7 13 PASS
140 5700 14.6 2.4 12.2 13 PASS
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PEAK VALUE

REW 1 MHz [T1] WP WIEA Marker 1 [T1]
WEWY 3 MHZ [T2] S WIEW 19,55 dBm
oq _ Fef 21 dbm Att 20 dB ST 1 ms 5 24408 GHz
Offzset 11 dB 1
10 o it i fedla,
A" \1
1]
-0 M MM
. A
-30 ‘fq W
-40
-50
60 SVWP 100 of 100
-0
9 T T T T T T T T raze
Center 5.24 GHz 5 WiHz! Span 50 MHz A D T
PPSD
REW 1 MHz [T1] 54 WIEW Marker 1 [T1]
WEW 3 MHZ 2 54 dBm
oq _ Fef 21 dbm Att 20 dB ST 1 ms 524690 GHz
Offzset 11 dB
10
1
i e gy, ;\M‘*‘WM
_20 |(f \
-30 M W\”M
. MV!' W MWW\\
-50
60 SVWP 100 of 100
-0
9 T T T T T T T T raze
Center 5.24 GHz 5 WiHz! Span 50 MHz A D T

Report No.: RF110907E02-1 R1

Cancels and replaces the report No.: RF110907E02-1 dated: Dec. 15, 2011

140

Report Format Version 4.0.0
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PEAK VALUE
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PEAK VALUE
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PEAK VALUE
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PEAK VALUE
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Multiple chain - 802.11a OFDM MODULATION:

CHANNEL | PEAK PEAK PI?)E;\/AI}E(R
ng(m CHANNEL | FREQUENCY | VALUE (F(;FéSmD) EXPC%VI\?/EFON EXCURSION P,fASf/
(MHz) (dBm) (dB) LIMIT
(dB)
36 5180 7.4 0.2 7.6 13 PASS
40 5200 7.8 0.5 7.3 13 PASS
48 5240 8.7 0.3 8.4 13 PASS
52 5260 13.2 5.8 7.4 13 PASS
60 5300 13.8 5.0 8.8 13 PASS
0 64 5320 116 25 9.1 13 PASS
100 5500 125 0.2 12.7 13 PASS
116 5580 11.2 2.9 8.3 13 PASS
132 5660 10.2 1.4 8.8 13 PASS
140 5700 11.2 0.6 11.8 13 PASS
36 5180 9 0.1 8.9 13 PASS
40 5200 9.7 0.7 9.0 13 PASS
48 5240 9 1.2 7.8 13 PASS
52 5260 13.7 5.8 7.9 13 PASS
. 60 5300 15.4 6.3 0.1 13 PASS
64 5320 12 3.4 8.6 13 PASS
100 5500 13.8 1.0 12.8 13 PASS
116 5580 125 3.6 8.9 13 PASS
132 5660 1 2.4 8.6 13 PASS
140 5700 12.7 0.1 12.8 13 PASS
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PEAK VALUE
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PEAK VALUE
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PEAK VALUE
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PEAK VALUE
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PEAK VALUE
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PEAK VALUE
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PEAK VALUE
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PEAK VALUE
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PEAK VALUE
For chain(0) : CH132

REW 1 MHz [HIMPVEN et (74)
WEW 3 MHZ [T2] Sa VIEW 1021 dBm
Ref 21 dBm At 20dB ST 1 ms 5 F5475 GHE

Offset 11 dB

21 5

. | W |

-40
-50
60|_SWP 10001 100
i T T T T T T T T T 18z e
Certer 566 GHz & bHz! Span 50 MHz A D T
PPSD
For chain(0) : CH132
RERY 1 MHz MISEVEN e 71
WEVY 3 MHz 1.40 dBm
g1 _ Ref 21 dBm At 2008 ST 1 ms 5 5790 GHz
Cifset 11 dB
10
1
i s P

. / \
-30 ‘nM IM
o N

60| Y1000t 100
=70
- i i i i i i i i i 1878
Center 5.65 GHz 5 bHz/ Span S0 MHz A D T
Report No.: RF110907E02-1 R1 157 Report Format Version 4.0.0

Cancels and replaces the report No.: RF110907E02-1 dated: Dec. 15, 2011




PEAK VALUE
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PEAK VALUE
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oy _ et 21 dBim Att 20 dB ST 1 ms 518730 GHz
Offset 11 dB
10

1

fM '”"\
) 7 T
N ™

o Sl
60| Y1000t 100
=70
- i i i i i i i i i 1878
Center 5.18 GHz 5 bHz/ Span S0 MHz A D T
Report No.: RF110907E02-1 R1 159 Report Format Version 4.0.0

Cancels and replaces the report No.: RF110907E02-1 dated: Dec. 15, 2011




PEAK VALUE
For chain(1) : CH40

REVY 1 MHz [T1] WP WIBW
WERY 3 MHZ [T2] & WIBM
21 _ Ref 21 dBm At 20 B ST 1 ms
Offset 11 dB )
10 I

-0 e M

Ww.
-30

Marker 1 [T1]
969 dBm
59.19573 GHz

A0 W
-50
60| Y1000t 100
9 T T T T T T T T T raze
Center 5.2 GHz & hHz/ Span 50 MHz A D T
PPSD
For chain(1) : CH40
REMY 1 MHZ [T1] 54, WIEw Marker 1 [T1]
WEW 3 MHZ 0.65 dBm
oy _ et 21 dBim Att 20 dB ST 1 ms 20190 GHz
Offset 11 dB
10
1
0 — ey
[ 7 )
-10

. M"/

o

60 SP 100 af 100

-7

=79 4 0
Center 5.2 GHz

|
5 hMHz!

|
Span 50 WMHz

A D T
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PEAK VALUE
For chain(1) : CH48

REW 1 MHz [HIMPVEN et (74)
WEW 3 MHZ [T2] Sa VIEW 402 dBm
Ref 21 dBm At 20dB ST 1 ms 5 23633 GHI

Offset 11 dB

21 5

w“/ \w
-20 T —ro b
L

-40
-50
60|_SWP 10001 100
i T T T T T T T T T 18z e
Certer 5.24 GHz & bHz! Span 50 MHz A D T
PPSD
For chain(1) : CH48
RERY 1 MHz MISEVEN e 71
WEVY 3 MHz 119 dBm
g1 _ Ref 21 dBm At 2008 ST 1 ms 524590 GHz
Cifset 11 dB
10
1
0 S T

. / \
w0 M M
wlt” ",

o
60| Y1000t 100
=70
- i i i i i i i i i 1878
Center 5.24 GHz 5 bHz/ Span S0 MHz A D T
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PEAK VALUE
For chain(1) : CH52

REVY 1 MHz

[T1] WP WIBW

Marker 1 [T1]
WEW 3 MHZ [T2] S8 WIEW 13.65 dBm
oq _ Fef 21 dbm Att 20 dB ST 1 ms 526475 GHz
Offset 11 dB B
10 ittt ;«W
10 | mluw NA -
e i
DT
-30
-40
-50
.50|_S¥P 10007 100
9 T T T T T T T T raze
Certer 5.26 GHz 5 MHz! Span 50 MHz A D T
PPSD
For chain(1) : CH52
REVY 1 MHz [T1] S8 WIEW Marker 1 [T1]
WEW 3 MHZ 577 dBm
oq _ Fef 21 dbm Att 20 dB ST 1 ms 526420 GHz
Offset 11 0B
10 1

. A

o

-40 ey
-50
&0 SR 100 of 100
=70
- i i i i i i i i
Center 5.26 GHz 5 WiHz! Span 50 MHz

A D T

Report No.: RF110907E02-1 R1 162
Cancels and replaces the report No.: RF110907E02-1 dated: Dec. 15, 2011

Report Format Version 4.0.0




PEAK VALUE
For chain(1) : CH60

REVY 1 MHz
WERY 3 MHZ

Ref 21 dBm At 20 dB ST 1 ms

21 5 T

[T1] WP WIBW
[T2] & WIBM

Offset 11 dB

. "
-ED-M

Marker 1 [T1]
15.43 clBm
9.530292 GHz

-30

-40

-50

60| Y1000t 100

9 T T T T T T T T raze

Center 5.3 GHz & hHz/ Span 50 MHz A D T
PPSD
For chain(1) : CH60

REMY 1 MHZ [T1] 54, WIEw Marker 1 [T1]
WEW 3 MHZ 625 dBm

21 _ Ref 21 dBm Att 20 dB ST 1 ms 530310 GHz

Offset 11 dB
10 L

. W

. W

-

-40

-5

60 SP 100 af 100

-7

=79

| |
Center 5.3 GHz 5 hMHz!

|
Span 50 WMHz

A D T
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PEAK VALUE
For chain(1) : CH64

REVY 1 MHz
WERY 3 MHZ

Ref 21 dBm At 20 dB ST 1 ms

21 5

[T1] WP WIBW
[T2] & WIBM

Offset 11 dB 1

=20

-30

-40

-5

60 SP 100 af 100

-7

=79

| |
Center 5.32 GHz 5 hMHz!

|
Span 50 WMHz

Marker 1 [T1]
12.00 ciBm
9.31892 GHz

A D T

PPSD
For chain(1) : CH64

REVY 1 MHz
WERY 3 MHZ

Ref 21 dBm At 20 dB ST 1 ms

21 5

[T1] S& YIB!

Offset 11 dB

=20

-30

-40

./"‘N

-5

60 SP 100 af 100

-7

=79

| |
Center 5.32 GHz 5 hMHz!

|
Span 50 WMHz

Marker 1 [T1]
3.41 dBm
9.51400 GHz

2]

A T
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PEAK VALUE
For chain(1) : CH100

REVY 1 MHz
WERY 3 MHZ

Ref 21 dBm At 20 dB ST 1 ms

21 5

[T1] WP WIBW
[T2] & WIBM

Offset 11 dB

10 L b ,M‘Uw‘/

i
. W

¥

Marker 1 [T1]
13.77 clBm
5.50492 GHz

-30
-40
-50
60|_SWP 10001 100
i T T T T T T T T 18z e
Certer 5.5 GHz & bHz! Span 50 MHz A D T
PPSD
For chain(1) : CH100
RERY 1 MHz MISEVEN e 71
WEVY 3 MHz .95 dBm
g1 _ Ref 21 dBm At 2008 ST 1 ms 5 49470 GHz
Cifset 11 dB
10
1
4
0 Tt

. / \

S/

J
A M

N

&0 SR 100 of 100
=70
- i i i i i i i i
Center 5.5 GHz 5 WiHz! Span 50 MHz

A D T
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PEAK VALUE
For chain(1) : CH116

REVY 1 MHz
WERY 3 MHZ

Ref 21 dBm At 20 dB ST 1 ms

21 5

[T1] WP WIBW
[T2] & WIBM

Offset 11 dB 1

” |¢MmMM%HW

Marker 1 [T1]
12.47 clBm
9.57658 GHz

¥
-40
-50
60| Y1000t 100
9 T T T T T T T T raze
Certer 5.58 GHz 5 MHz! Span 50 MHz A D T
PPSD
For chain(1) : CH116

REMY 1 MHZ [T1] 54, WIEw Marker 1 [T1]

WEW 3 MHZ 358 dBm
oy _ et 21 dBim Att 20 dB ST 1 ms 5 57360 GHZ

Offset 11 dB

10

. \

-30

-40

-

-5

A

-0

SP 100 af 100

-7

=79

|
Center 5.53 GHz

|
5 hMHz!

|
Span 50 WMHz

A D T
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PEAK VALUE
For chain(1) : CH132

REW 1 MHz [T1] WP WIEA
WEW 3 MHZ [T2] Z& WIEW
21 Fef 21 dBm At 20 dB SWT 1 ms
Offzset 11 dB 1
10 ot

Marker 1 [T1]
10.93 ciBm
565492 GHz

-40
-50
60|_SWP 10001 100
i T T T T T T T T 18z e
Certer 566 GHz & bHz! Span 50 MHz A D T
PPSD
For chain(1) : CH132
RERY 1 MHz MISEVEN e 71
WEVY 3 MHz 235 dBm
g1 _ Ref 21 dBm At 2008 ST 1 ms 5 E5360 GHz
Cifset 11 dB
10
1
] MMM—#W WM—-«*\W

. / M

3 A M

N

60 SP 100 af 100

-7

=79

| |
Center 5.66 GHz 5 hMHz!

|
Span 50 WMHz

A D T
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PEAK VALUE
For chain(1) : CH140

REVY 1 MHz

[T1] WP WIE

Marker 1 [T1]
WEW 3 MHZ [T2] Sa VIEW 19 67 dBm
21 _ Ref 21 dBm Att 20 dB SWT 1 ms 5 F9533 GHz
Offzset 11 dB 1
10 MHWVMW PN
10 n .uwﬂ
-2 MW I,
-30
-40
-50
60 SVWP 100 of 100
- i i i i i i i i 1878
Center 5.7 GHz 5 WiHz! Span 50 MHz A D T
PPSD
For chain(1) : CH140
REW 1 MHz [T1] 54 WIEW Marker 1 [T1]
WERY 3 MHZ _0.40 dBm
91 _ Fef 21 dBm At 20 dB SWT 1 ms 570490 GHz
Offzset 11 dB
10
1
0 |

. / \

o

Y
=0 H'//NM

W

60 SP 100 af 100

-7

=79

| |
Center 5.7 GHz 5 hMHz!

|
Span 50 WMHz

A D T
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802.11n (20MHz) OFDM MODULATION:

CHANNEL | PEAK PEAK PI?)E;\/AI}E(R
ng(m CHANNEL | FREQUENCY | VALUE (F(;FéSmD) EXPC%VI\?/EFON EXCURSION P,fASf/
(MHz) (dBm) (dB) LIMIT
(dB)
36 5180 7.7 0.1 7.6 13 PASS
40 5200 7 0.2 7.2 13 PASS
48 5240 7.3 0.2 7.5 13 PASS
52 5260 1.7 3.0 8.7 13 PASS
60 5300 1 2.1 8.9 13 PASS
0 64 5320 10.4 2.6 7.8 13 PASS
100 5500 1 0.7 10.3 13 PASS
116 5580 10.6 2.8 7.8 13 PASS
132 5660 10.6 2.6 8.0 13 PASS
140 5700 10.6 0.0 10.6 13 PASS
36 5180 7.6 0.4 8.0 13 PASS
40 5200 6.8 0.4 7.2 13 PASS
48 5240 7.6 0.3 7.3 13 PASS
52 5260 10.2 3.1 7.1 13 PASS
. 60 5300 10.6 3.0 7.6 13 PASS
64 5320 10.3 2.9 7.4 13 PASS
100 5500 12.4 0.3 12.1 13 PASS
116 5580 12.8 3.9 8.9 13 PASS
132 5660 1.7 2.7 9.0 13 PASS
140 5700 10.3 1.0 9.3 13 PASS
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PEAK VALUE
For chain(0) : CH36

RERY 1 MHz [T4] MP WIEW Marker 1 [T1]
WEWY 3 MHZ [T2] S WIEW 7 56 dBm
g1 _ Ref 21 dBm At 2008 ST 1 ms 518592 GHz
Cifset 11 dB
1
10
D WW\
10 ﬂ'r Q'\m
-20 M M M
-30 MMTM f WM
-40
-50
60|_SWP 10001 100
9 T T T T T T T raze
Certer 518 GHz & bHz! Span 50 MHz A D T
PPSD
For chain(0) : CH36
RERY 1 MHz MISAVEN e 1)
WEVY 3 MHz 0.09 dBm
g1 _ Ref 21 dBm At 2008 ST 1 ms 15390 GHz
Cifset 11 dB
10
1
D 1
. W’W"”“W’N\
e J“J \‘*um
40 f}ﬂ"' M WN\M
-50
60|_SWP 10001 100
-0
9 T T T T T T T raze
Certer 518 GHz & bHz! Span 50 MHz A D T

Report No.: RF110907E02-1 R1

Cancels and replaces the report No.: RF110907E02-1 dated: Dec. 15, 2011

170

Report Format Version 4.0.0




PEAK VALUE

For chain(0) : CH40

REWY 1 MHz [T1] MP WIEN
WEW 3 MHZ [T2] S& WIEW
21 Fef 21 dBm At 20 dB SWT 1 ms
Crifset 11 dB
1
10
. NVW

/

) f
-0 n »/wj

a0 |

-40

-5

60 SP 100 af 100

-7

=79

|
Center 5.2 GHz

|
5 hMHz!

|
Span 50 WMHz

Marker 1 [T1]
7.00 dBm
920523 GHz

A D T

PPSD

For chain(0) : CH40

91 _ Ref 21 dBm

At 20 dB

REWY 1 MHz
WEW 3 MHZ
ST 1 ms

[T1] S& YIB!

Offset 11 dB

=20

o

S
=50

60 SP 100 af 100

-7

=79 4 0
Center 5.2 GHz

|
5 hMHz!

|
Span 50 WMHz

Marker 1 [T1]
-0.16 dBm
920760 GHz

A D T
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PEAK VALUE
For chain(0) : CH48

REVY 1 MHz
WERY 3 MHZ

Ref 21 dBm At 20 dB ST 1 ms

21 5

[T1] WP WIE
[T2] Sa VIEW

Offset 11 dB

/ \

s g

\’WH' Tt
-40

Marker 1 [T1]
7.29 dBm
923267 GHz

-50
60| Y1000t 100
9 T T T T T T T T raze
Certer 5.24 GHz & hHz/ Span 50 MHz A D T
PPSD
For chain(0) : CH48
REMY 1 MHZ [T1] 54, WIEw Marker 1 [T1]
WEW 3 MHZ -0.24 dBim
oy _ et 21 dBim Att 20 dB ST 1 ms 523310 GHz
Offset 11 dB
10
1
D L

. / \

" M |

-5

60 SP 100 af 100

-7

=79

| |
Center 5.24 GHz 5 hMHz!

|
Span 50 WMHz

A D T
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PEAK VALUE
For chain(0) : CH52

REVY 1 MHz

[T1] WP WIBW

WEW 3 MHZ [T2] Z& WIEW
21 Fef 21 dBm At 20 dB SWT 1 ms
Offzset 11 dB 1
10 Ao gy gy

a0 MA‘A1ﬂ"x%

Marker 1 [T1]
11.69 ciBm
9.259567 GHz

| 1
-40
-50
60|_SWP 10001 100
i T T T T T T T T 18z e
Certer 5.26 GHz & bHz! Span 50 MHz A D T
PPSD
For chain(0) : CH52
RERY 1 MHz MISEVEN e 71
WEVY 3 MHz 295 dBm
g1 _ Ref 21 dBm At 2008 ST 1 ms 5 56500 GHz
Cifset 11 dB
10 T
D MMWWMM

. / L

L
.30 Mfﬂ

i
-50
&0 SR 100 of 100
=70
- i i i i i i i i
Center 5.26 GHz 5 WiHz! Span 50 MHz

A D T
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PEAK VALUE
For chain(0) : CH60

REVY 1 MHz
WERY 3 MHZ

Ref 21 dBm At 20 dB ST 1 ms

21 5

[T1] WP WIBW
[T2] & WIBM

Offset 11 dB 1

N

L
ﬂ/gamx\ g T
1]

4 N,

#

-30

-40

-5

60 SP 100 af 100

-7

=79

| |
Center 5.3 GHz 5 hMHz!

|
Span 50 WMHz

Marker 1 [T1]
11.01 ciBm
9.30308 GHz

A D T

PPSD
For chain(0) : CH60

REVY 1 MHz
WERY 3 MHZ

Ref 21 dBm At 20 dB ST 1 ms

21 5

[T1] S& YIB!

Offset 11 dB

. / \

-30

-40

-5

60 SP 100 af 100

-7

=79

| |
Center 5.3 GHz 5 hMHz!

|
Span 50 WMHz

Marker 1 [T1]
208 dBm
5.30300 GHz

2]

A T
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PEAK VALUE
For chain(0) : CH64

REVY 1 MHz
WERY 3 MHZ

Ref 21 dBm At 20 dB ST 1 ms

21 5

[T1] WP WIE
[T2] Sa VIEW

Offset 11 dB

| Fl—

Marker 1 [T1]
10.44 ciBm
9.532225GHz

3 |.u'r
-40
-50
60 SVWP 100 of 100
9 T T T T T T T T raze
Center 5.32 GHz 5 WiHz! Span 50 MHz A D T
PPSD
For chain(0) : CH64
REW 1 MHz [T1] 54 WIEW Marker 1 [T1]
WEW 3 MHZ 2.55 dBm
21 _ Ref 21 dBm Att 20 dB ST 1 ms 5 52610 GHz
Offzset 11 dB
10
1
0 M’WHV‘W\-\M

/ \

) \

-30 e 4M

.

L

-5

60 SP 100 af 100

-7

=79

| |
Center 5.32 GHz 5 hMHz!

|
Span 50 WMHz

A D T
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PEAK VALUE
For chain(0) : CH100

REW 1 MHz [HIMPVEN et (74)
WEW 3 MHZ [T2] Sa VIEW 1101 dBm
Ref 21 dBm At 20dB ST 1 ms 550292 GHz

Offset 11 dB 1

21 5

- hm%
-30

-40
-50
60|_SWP 10001 100
i T T T T T T T T T 18z e
Certer 5.5 GHz & bHz! Span 50 MHz A D T
PPSD
For chain(0) : CH100
RERY 1 MHz MISEVEN e 71
WEVY 3 MHz 0.73 dBm
g1 _ Ref 21 dBm At 2008 ST 1 ms 5 49470 GHz
Cifset 11 dB
10
1
il '

. J |
o "
Lo M

-50
60| Y1000t 100
=70
- i i i i i i i i i 1878
Center 5.5 GHz 5 bHz/ Span S0 MHz A D T
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PEAK VALUE
For chain(0) : CH116

REVY 1 MHz

[T1] WP WIBW

Marker 1 [T1]
WEW 3 MHZ [T2] Sa VIEW 10.55 dBm
21 _ Ref 21 dBm Att 20 dB SWT 1 ms 557517 GHz
Offzset 11 dB 1
10 o e
-10 M ¥
-0 w )
-30
-40
-50
60 SVWP 100 of 100
9 T T T T T T T T raze
Certer 5.58 GHz 5 WiHz! Span 50 MHz A D T
PPSD
For chain(0) : CH116
REW 1 MHz [T1] 54 WIEW Marker 1 [T1]
WEW 3 MHZ 254 dBm
oq _ Fef 21 dbm Att 20 dB ST 1 ms 5 57480 GHz
Offzset 11 dB
10 1
0 me S i ity e}

. / \

- ‘ M

” M

iy
-50
&0 SR 100 of 100
=70
- i i i i i i i i
Center 5.58 GHz 5 WiHz! Span 50 MHz

A D T
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PEAK VALUE
For chain(0) : CH132

REW 1 MHz [HIMPVEN et (74)
WEW 3 MHZ [T2] Sa VIEW 10.56 dBm
Ref 21 dBm At 20dB ST 1 ms 5 F6442 GHZ

Offset 11 dB

D e,

-10 W‘wﬂ \{’M
a0 g

21 5

-30
-40
-50
.50|_S¥P 10007 100
- i i i i i i i i i 1878
Certer 5.66 GHz 5 MHz! Span S0 Hz A D T
PPSD
For chain(0) : CH132
RERA 1 MHz [T1] S8 VIEW Marker 1 [T1]
WEI 3 MHZ 2.55 dBm
oq _ Fef 21 dbm Att 20dB ST 4 ms 565390 GHE
Citset 11 dB
10
1
] AMMWNW

. / \
0 M NW«W.M.?

-50
60| Y1000t 100
=70
- i i i i i i i i i 1878
Center 5.65 GHz 5 bHz/ Span S0 MHz A D T
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PEAK VALUE
For chain(0) : CH140

REW 1 MHz [HIMPVEN et (74)
WEW 3 MHZ [T2] Sa VIEW 10.55 dBm
Ref 21 dBm At 20dB ST 1 ms 5 70B67 GHZ

Offset 11 dB

21 5

1

D ST
K Y
"

b "l
-30
-40
-50
60| Y1000t 100
9 T T T T T T T T T raze
Center 5.7 GHz & hHz/ Span 50 MHz A D T
PPSD
For chain(0) : CH140
REMY 1 MHZ [T1] 54, WIEw Marker 1 [T1]
WEW 3 MHZ 0.0 dBm
oy _ et 21 dBim Att 20 dB ST 1 ms = 59250 GHz
Offset 11 dB
10
1
D |

. | |

s b,

w o R
N N

60| Y1000t 100
=70
- i i i i i i i i i 1878
Center 5.7 GHz 5 bHz/ Span S0 MHz A D T
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PEAK VALUE

For chain(1) : CH36

REW 1 MHz [T1] WP WIEA
WEW 3 MHZ [T2] Z& WIEW
21 Fef 21 dBm At 20 dB SWT 1 ms
Offzset 11 dB
1
10
. M

=30

- M"
a0 o

-40

-5

60 SP 100 af 100

-7

=79

| |
Center 518 GHz

|
5 hMHz!

|
Span 50 WMHz

Marker 1 [T1]
756 dBm
9.17442 GHz

A D T

PPSD

For chain(1) : CH36

91 _ Ref 21 dBm

At 20 dB

REWY 1 MHz
WEW 3 MHZ
ST 1 ms

[T1] S& YIB!

Offset 11 dB

=20

-30

A

o

60 SP 100 af 100

-7

=79

| |
Center 518 GHz

|
5 hMHz!

|
Span 50 WMHz

Marker 1 [T1]
-0.38 dBm
5918700 GHz

A D T

Report No.: RF110907E02-1 R1

Cancels and replaces the report No.: RF110907E02-1 dated: Dec. 15, 2011

180

Report Format Version 4.0.0




PEAK VALUE
For chain(1) : CH40

REWY 1 MHz [T1] MP WIEN Marker 1 [T1]
WEW 3 MHZ [T2] S& WIEW 5.75 dBm
21 _ Ref 21 dBm At 20 B ST 1 ms 52047 GHz
Crifset 11 dB
10 !

f \.
L A oy

-40

-5

60 SP 100 af 100

-7

79

1 1 1 1528
Certer 5.2 GHz 5 MHz/ Span 50 MHz A_D_ T

PPSD
For chain(1) : CH40

REVY 1 MHz [T1] S& YIB! Marker 1 [T1]
WERY 3 MHZ -0.43 dBm
Ref 21 dBm At 20 B ST 1 ms 320580 GHz

Offset 11 dB

21 5

. [ \

o [
o P
N -

60| Y1000t 100
=70
- i i i i i i i i i 1878
Center 5.2 GHz 5 bHz/ Span S0 MHz A D T
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PEAK VALUE
For chain(1) : CH48

REVY 1 MHz

[T1] WP WIE

Marker 1 [T1]
WEWY 3 MHZ [T2] Sa WIEw 755 dBm
qq _ Ret 21 dBm Aft 20dB SWT 1 ms 5 24500 GHT
Offzset 11 dB
1
10
D M
10 I}){ ‘1\'
=20 T W\A#\‘n.
. W
-40
-50
60 SVWP 100 of 100
9 T T T T T T T raze
Center 5.24 GHz 5 WiHz! Span 50 MHz A D T
PPSD
For chain(1) : CH48
REW 1 MHz [T1] 54 WIEW Marker 1 [T1]
WEW 3 MHZ 0.32 dBm
21 _ Ref 21 dBm Att 20 dB ST 1 ms 5 24610 GHz
Offzset 11 dB
10
1
] <
/’« T e e L w\
-10
=30 |f|r‘ﬂw>))( ‘mﬂ"“‘l
“ w MM %*‘J
50 W\‘W\“"\A
60 SVWP 100 of 100
-0
9 T T T T T T T raze
Center 5.24 GHz 5 WiHz! Span 50 MHz A D T
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PEAK VALUE
For chain(1) : CH52

REVY 1 MHz

[T1] WP WIE

Marker 1 [T1]
WEWY 3 MHZ [T2] A WIEW 10.21 dBm
21 _ Ref 21 dBm Att 20 dB ST 1 ms 5 26792 GHz
Offset 11 B |
10 -
7,
1]
10 ’ﬁ/ \‘"“
y M
20 o
-30
-40
-50
g0 | S¥P 100 of 100
9 T T T T T T T T raze
Certer 5.25 GHz S biHz! Span 50 MHz A D T
PPSD
For chain(1) : CH52
RER 1 MHZ [T1] 58 WIEWw Marker 1 [T1]
WEW 3 MHZ 3.07 dBm
qq _ Ret 21 dBm Aft 20dB ST 1 ms 5 PETED GHT
Offset 11 B
10 T
0 MMM
=20 M‘NWWI #%M
-30
. N(WJW"‘ an
-50
g0 | S¥P 100 of 100
-0
9 T T T T T T T T raze
Certer 5.25 GHz S biHz! Span 50 MHz A D T
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PEAK VALUE
For chain(1) : CH60

REW 1 MHz [T1] WP WIEA Marker 1 [T1]
WEWY 3 MHZ [T2] S WIEW 1061 dBm

21 _ Ref 21 dBm Att 20 dB SWT 1 ms 5 30250 GHz

Offzset 11 dB 1
10 W"‘-\HW'\'QJF.\"* T
; L )

-10 WN/JJ V’LMW

a0 lllllu. il ﬁ"hrkl.ﬂh'. |

-30

-40

-50

60 SVWP 100 of 100

9 T T T T T T T raze

Center 5.3 GHz 5 WiHz! Span 50 MHz A D T
PPSD
For chain(1) : CH60

REW 1 MHz [T1] 54 WIEW Marker 1 [T1]
WEW 3 MHZ 3.01 dBm

oq _ Fef 21 dbm Att 20 dB ST 1 ms 530470 GHz

Offzset 11 dB
10 T
0 MWWM

-30 M M N\W‘\ W

A0k

-50

60 SVWP 100 of 100

-0

9 T T T T T T T raze

Center 5.3 GHz 5 WiHz! Span 50 MHz A D T
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PEAK VALUE
For chain(1) : CH64

REVY 1 MHz [T1] WP WIBW

Marker 1 [T1]
WEW 3 MHZ [T2] S& WIEW 10.31 oBm
21 _ Ref 21 dBm At 20 B ST 1 ms 5 52708 GHz
Crifset 11 dB )
10 *

:gg ﬁwh MW“WM ‘

I
-30
-40
-50
60 SVWP 100 of 100
9 T T T T T T T T T raze
Center 5.32 GHz 5 WiHz! Span 50 MHz A D T
PPSD
For chain(1) : CH64
REW 1 MHz [T1] 54 WIEW Marker 1 [T1]
WEW 3 MHZ 292 dBm
oq _ Fef 21 dbm Att 20 dB ST 1 ms 5 37340 GHz
Offzset 11 dB
10 T
0 W‘WW‘MWMW

. / \

-50
60| Y1000t 100
=70
- i i i i i i i i i 1878
Center 5.32 GHz 5 bHz/ Span S0 MHz A D T
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PEAK VALUE
For chain(1) : CH100

REVY 1 MHz

[T1] WP WIE

Marker 1 [T1]
WEW 3 MHZ [T2] Sa VIEW 12 35 dBm
21 _ Ref 21 dBm Att 20 dB SWT 1 ms 5 49675 GHz
Offzset 11 dB 1
10 ﬁ’wwM\iMM peei e,
0 f/ \\
=i
-30
-40
-50
60 SVWP 100 of 100
- i i i i i i i i 1878
Center 5.5 GHz 5 WiHz! Span 50 MHz A D T
PPSD
For chain(1) : CH100
REW 1 MHz [T1] 54 WIEW Marker 1 [T1]
WEW 3 MHZ 0.34 dBm
21 _ Ref 21 dBm Att 20 dB SWT 1 ms 5 49410 GHz
Offzset 11 dB
10
1
0 4

. / \

) .nNn”AJ

- ‘M“J.H"
-5

60 SP 100 af 100

-7

=79

|
Center 5.5 GHz

|
Span 50 WMHz

A D T
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PEAK VALUE
For chain(1) : CH116

REVY 1 MHz [T1] WP WIBW

Marker 1 [T1]
WEW 3 MHZ [T2] S& WIEW 1281 dBm
91 _ Fef 21 dBm At 20 dB SWT 1 ms 557442 GHT
Crifset 11 dB 1
10 ,WMWN\»\‘ e g

-30
-40
-50
60| Y1000t 100
-0
9 T T T T T T T T T raze
Certer 5.58 GHz & hHz/ Span 50 MHz A D T
PPSD
For chain(1) : CH116
REMY 1 MHZ [T1] 54, WIEw Marker 1 [T1]
WEW 3 MHZ 3.90 dBm
oy _ et 21 dBim Att 20 dB ST 1 ms 5 57230 GHz
Offset 11 dB
10 '

., J \
- M | M‘ﬂm

o
-50
60| Y1000t 100
=70
- i i i i i i i i i 1878
Center 5.58 GHz 5 bHz/ Span S0 MHz A D T
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PEAK VALUE
For chain(1) : CH132

91 _ Ref 21 dBm

At 20 dB

REWY 1 MHz
WEW 3 MHZ
ST 1 ms

[T1] WP WIBW
[T2] & WIBM

Offset 11 dB

1

P

A
el

Y

1
-10 ‘M

\,

-20-

-30

-40

-5

60 SP 100 af 100

-7

=79

| | |
Center 5.66 GHz

|
5 hMHz!

|
Span 50 WMHz

Marker 1 [T1]
11.65 ciBm
365300 GHz

A D T

PPSD
For chain(1) : CH132

91 _ Ref 21 dBm

At 20 dB

REWY 1 MHz
WEW 3 MHZ
ST 1 ms

[T1] S& YIB!

Offset 11 dB

. /

-30

-40

-5

60 SP 100 af 100

-7

=79

| | |
Center 5.66 GHz

|
5 hMHz!

|
Span 50 WMHz

Marker 1 [T1]
2 66 dBm
5965290 GHz

A D T
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PEAK VALUE
For chain(1) : CH140

REVY 1 MHz [T1]MP VIEW Marker 1 [T1]
WEW 3 MHZ [T2] S8 WIEW 10.34 dBm
21 _ Ref 21 dBm Att 20 dB SWT 1 ms 5 B9SET GHz
Offset 11 0B )
10 -~
}/\M, TR, g T 'w\\
1]
' \MM
0 _W bl
-30 f
-40
-50
.50|_S¥P 10007 100
9 T T T T T T T T raze
Center 5.7 GHz 5 MHz! Span 50 MHz A D T
PPSD
For chain(1) : CH140
REVY 1 MHz [T1] S8 WIEW Marker 1 [T1]
WEW 3 MHZ 0.98 dBm
oq _ Fef 21 dbm Att 20 dB ST 1 ms 5 70520 GHz
Offset 11 0B
10
1
i &

. / \

-40 M

-5

60 SP 100 af 100

-7

=79

| |
Center 5.7 GHz 5 hMHz!

|
Span 50 WMHz

A D T

Report No.: RF110907E02-1 R1 189
Cancels and replaces the report No.: RF110907E02-1 dated: Dec. 15, 2011

Report Format Version 4.0.0




802.11n (40MHz) OFDM MODULATION:

CHANNEL | PEAK PEAK PI?)E;\/AI}E(R
ng(m CHANNEL | FREQUENCY | VALUE (F(;FéSmD) EXPC%VI\?/EFON EXCURSION P,fASf/
(MHz) (dBm) (dB) LIMIT
(dB)
38 5190 2.9 6.0 8.9 13 PASS
46 5230 7.3 0.9 8.2 13 PASS
54 5270 8.6 0.5 8.1 13 PASS
0 62 5310 3.6 45 8.1 13 PASS
102 5510 4.3 6.0 10.3 13 PASS
110 5550 7.8 0.3 8.1 13 PASS
134 5670 4.2 37 7.9 13 PASS
38 5190 2.2 6.0 8.2 13 PASS
46 5230 6.5 2.2 8.7 13 PASS
54 5270 9 15 7.5 13 PASS
1 62 5310 3 37 6.7 13 PASS
102 5510 4.4 5.9 10.3 13 PASS
110 5550 10.9 0.1 10.8 13 PASS
134 5670 6 3.1 9.1 13 PASS
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PEAK VALUE
For chain(0) : CH38

REW 1 MHz [T1] WP WIEA Marker 1 [T1]
WEW 3 MHZ [T2] Sa VIEW 2 85 dBm
oq _ Fef 21 dbm Att 20 dB ST 1 ms 520117 GHz
Offzset 11 dB
10 T
0 WWWW MAWM
-10 u\j/ \"\\t\
= I
20 M\ﬂ !
-30 M‘M’ I .wﬁw
A0 'VJ\
-50
60 SVWP 100 of 100
9 T T T T T T T T raze
Center 5.19 GHz 10 MHz! Span 100 MHz A D T
PPSD
For chain(0) : CH38
REW 1 MHz [T1] 54 WIEW Marker 1 [T1]
WEW 3 MHZ -5.96 dBm
oq _ Fef 21 dbm Att 20 dB ST 1 ms 5 201 80 GHz
Offzset 11 dB
10
1] T
A0 AT sy MW‘*‘V"‘""\
[ U \
-20
-40 M" M
-50 W LW\
60 SVWP 100 of 100
-0
9 T T T T T T T T raze
Center 5.19 GHz 10 MHz! Span 100 MHz A D T
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PEAK VALUE
For chain(0) : CH46

REM 1 MHZ [T1] WP BN
WEW 3 MHZ [T2] 54 VIEW
21 Ref 21 dBm At 20 dB ST 1 ms
Offzet 11 dB
1
10
. MW
-0 WM M .
-30- M MM L
Mﬁ Wy
40
-50
60 SVWP 100 of 100
0
i

| | |
Center 5.23 GHz

|
10 MHz/

Marker 1 [T1]
7.34 dBm
9.23300 GHz

Span 100 MHz A D T
PPSD
For chain(0) : CH46

REVY 1 MHz [T1] S& YIB! Marker 1 [T1]

WERY 3 MHZ -0.93 dBm
91 _ Fef 21 dBm At 20 dB SWT 1 ms 524120 GHz

Offset 11 dB

10

. |

J

o

-50
60| Y1000t 100
-70
- i i i i i i i 1878
Center 5.23 GHz 10 MHz/ Span 100 MHz A D T
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PEAK VALUE

For chain(0) : CH54

RER 1 MHZ [T1] WP wIBA Marker 1 [T1]
WENY 5 MHZ [T2] S WIEw 559 dBm
21 _ Ref 21 dBm Att 20 dB SWT 1 ms 5 28583 GHz
Offset 11 B
1
10
D w/ MM\
) ﬁﬁMMﬁ ﬁ“M&
} W‘N“‘*’M P
-30
-40
-50
g0 | S¥P 100 of 100
9 T T T T T T T raze
Certer 5.27 GHz 10 MHz! Span 100 MHz A D T
PPSD
For chain(0) : CH54
RER 1 MHZ [T1] 58 WIEWw Marker 1 [T1]
WEW 3 MHZ .46 clBm
qq _ Ret 21 dBm Aft 20dB ST 1 ms 5 28000 GHz
Offset 11 B
10
1
0 ‘
. W \
.20 M M

[

-5

-0

SP 100 af 100

-7

=79

|
Center 5.27 GHz

|
10 MHz/

| |
Span 100 MHz

A D T
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PEAK VALUE
For chain(0) : CH62

| |
Center 5.31 GHz 10 MHz/

REW 1 MHz [T1] WP WIBW
WEW 3 MHZ [T2] S& WIEW

g1 _ Ref 21 dBm Att 20 dB ST 1 ms

Offzet 11 dB
10 -
0 ﬂ%wm
-10 f \
-20 UJM'( \k'\ll\
s "y

. I % Mk,

40y ‘_JN

-50

60|_SWP 10001 100

-0

735 i i i i i i

Marker 1 [T1]
3.58 dBm
9.51400 GHz

Span 100 MHz A D T
PPSD
For chain(0) : CH62
REVY 1 MHz [T1] S& YIB! Marker 1 [T1]
WERY 3 MHZ -4.53 dBm
91 _ Fef 21 dBm At 20 dB SWT 1 ms 5 532480 GHz
Offset 11 dB
10
] 1

. R

-30

-40

-5

o™

60 SP 100 af 100

-7

=79

| |
Center 5.31 GHz 10 MHz/

|
Span 100 MHz

A D T
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PEAK VALUE

For chain(0) : CH102

REW 1 MHz [T1] WP WIEA
WEW 3 MHZ [T2] Z& WIEW

g _ et 21 dBm Aft 20 dB SWT 1 ms

Offzset 11 dB
10 3
0 /{ &
-10
-0 4

-40

3 Wﬂ_ﬂh ;ﬁww

-5

-0

SP 100 af 100

-7

=79

|
Center 5.51 GHz

| | |
10 MHz/

Marker 1 [T1]
4.33 dBm
249300 GHz

Span 100 MHz A D T
PPSD
For chain(0) : CH102
REMY 1 MHZ [T1] 54, WIEw Marker 1 [T1]
WEW 3 MHZ -6 0% dlBim
oy _ et 21 dBim Att 20 dB ST 1 ms 5 57560 GHE
Offset 11 dB
10
0 t
i Ww M
/ u \
-20
-30 /} k
a0 MMW ‘Nﬂ'\ N
_mjwﬁwwWMﬂm “mewmmmw
60| Y1000t 100
-0
9 T T T T T T T raze
Certer 5.51 GHz 10 hHz/ Span 100 MHz A D T
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PEAK VALUE
For chain(0) : CH110

REVY 1 MHz
WERY 3 MHZ

Ref 21 dBm At 20 dB ST 1 ms

21 5

[T1] WP WIBW
[T2] & WIBM

Offset 11 dB

Marker 1 [T1]
7.76 dBm
956067 GHz

R , |
- WMW
-30
-40
-50
60|_SWP 10001 100
i T T T T T T T T T 18z e
Certer 5.55 GHz 10 MHz/ Span 100 MHz A D T
PPSD
For chain(0) : CH110
RERY 1 MHz MISEVEN e 71
WEVY 3 MHz -0.28 dBm
g1 _ Ref 21 dBm At 2008 ST 1 ms 5 53740 GHz
Cifset 11 dB
10
1
D L

. | \

o

. 'M’,Nm—w“’"w

-5

-0

SP 100 af 100

-7

=79

|
Center 5.55 GHz

|
10 MHz/

| |
Span 100 MHz

A D T
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PEAK VALUE
For chain(0) : CH134

REW 1 MHz [HIMPVEN et (74)
WEW 3 MHZ [T2] Sa VIEW 415 dBm
Ref 21 dBm At 20dB ST 1 ms 5 G567 GHE

Offset 11 dB

21 5

. | %
_BD_MWWMW

-40
-50
60| Y1000t 100
9 T T T T T T T T T raze
Certer 567 GHz 10 MHz/ Span 100 MHz A D T
PPSD
For chain(0) : CH134
REMY 1 MHZ [T1] 54, WIEw Marker 1 [T1]
WEW 3 MHZ -3 B8 dBm
oy _ et 21 dBim Att 20 dB ST 1 ms 5 B5780 GHz
Offset 11 dB
10
0 1

. / \
b )
o ey

60| Y1000t 100
=70
- i i i i i i i i i 1878
Center 5.67 GHz 10 MHz/ Span 100 MHz A D T
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PEAK VALUE

For chain(1) : CH38

REVY 1 MHz

[T1] WP WIBW

WEW 3 MHZ [T2] S& WIEW
21 Fef 21 dBm At 20 dB SWT 1 ms
Crifset 11 dB
10
1
0 ST e prengr, /‘"’T’Wwww‘v*"\
-10 VJA \\‘k
] I F
3 M.W W_J

-5

-0

SP 100 af 100

-7

=79

|
Center 519 GHz

|
10 MHz/

|
Span 100 MHz

Marker 1 [T1]

A

216 dBm
320617 GHz

D T

PPSD

For chain(1) : CH38

91 _ Ref 21 dBm

At 20 dB

REWY 1 MHz
WEW 3 MHZ
ST 1 ms

[T1] S& YIB!

Offset 11 dB

=20

-30

-40

el

-0

SP 100 af 100

-7

=79

|
Center 519 GHz

|
10 MHz/

|
Span 100 MHz

Marker 1 [T1]

A

D T

-6.02 dBm
320260 GHz
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PEAK VALUE
For chain(1) : CH46

RERA 1 MHz [T1] MP VIEW Marker 1 [T1]
WEW 3 MHZ [T2] S WIEW & .45 dBm
oy _ et 21 dBim At 2048 ST 1 ms 521350 GH
Offset 11 dB
10 !
; MWW‘\L
” MW %W
s MW MNJMM
-40
-50
60| Y1000t 100
9 T T T T T T T T raze
Certer 5.23 GHz 10 hHz/ Span 100 MHz A D T
PPSD
For chain(1) : CH46
RERA 1 MHz MISAVEN e 1)
WEW 3 MHZ =248 dBm
oy _ et 21 dBim At 2048 ST 1 ms 5 24640 GHz
Offset 11 dB
10
1
1]
. WW
-40 M"M M.«, M‘\
-50
60| Y1000t 100
=70
9 T T T T T T T T raze
Certer 5.23 GHz 10 hHz/ Span 100 MHz A D T
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PEAK VALUE
For chain(1) : CH54

REW 1 MHz [HIMPVEN et (74)
WEW 3 MHZ [T2] Sa VIEW .04 dBm
Ref 21 dBm At 20dB ST 1 ms 5 28500 GHz

Offset 11 dB

21 5

1

D MM
10 \k“j
N YM"\M “J‘L'I'WWWM

-30
-40
-50
60| Y1000t 100
9 T T T T T T T T T raze
Certer 5.27 GHz 10 MHz/ Span 100 MHz A D T
PPSD
For chain(1) : CH54
REMY 1 MHZ [T1] 54, WIEw Marker 1 [T1]
WEW 3 MHZ 153 dBm
oy _ et 21 dBim Att 20 dB ST 1 ms = 258200 GHz
Offset 11 dB
10
1
0 . e

. / |
.30 .P"M M )
ot N

-50
60| Y1000t 100
=70
- i i i i i i i i i 1878
Center 5.27 GHz 10 MHz/ Span 100 MHz A D T
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PEAK VALUE

For chain(1) : CH62

REVY 1 MHz [T1]MP VIEW Marker 1 [T1]
WEWY 3 MHZ [T2] A WIEW 304 dBm
21 _ Ref 21 dBm Att 20 dB SWT 1 ms 5 30650 GHz
Offset 11 0B
10
0 Mmtw*""“*""\ g
b/ ) \
) »“‘/r Vl“\
=20 M \".\\Afwl
-30 e u
-50
.50|_S¥P 10007 100
9 T T T T T T T raze
Center 5.31 GHz 10 MHz! Span 100 MHz A D T
PPSD
For chain(1) : CH62
REVY 1 MHz [T1] S8 WIEW Marker 1 [T1]
WEW 3 MHZ -3.69 cBm
oq _ Fef 21 dbm Att 20 dB ST 1 ms 5 37560 GHz
Offset 11 0B
10
0 1
10 WWM
-30 Jj \»\.
40 WM M“M
-50 ¥
.50|_S¥P 10007 100
-0
9 T T T T T T T raze
Center 5.31 GHz 10 MHz! Span 100 MHz A D T
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PEAK VALUE
For chain(1) : CH102

REVY 1 MHz [T1] WP WIBW
WERY 3 MHZ [T2] & WIBM
21 _ Ref 21 dBm At 20 B ST 1 ms
Offset 11 dB
10

a0 n”‘ﬂ/

-40

-5

60 SP 100 af 100

-7

=79

| | |
Center 5.51 GHz

| | |
10 MHz/

Marker 1 [T1]
4.38 dBm
349667 GHz

Span 100 MHz A D T
PPSD
For chain(1) : CH102
REVY 1 MHz [T1] S8 WIEW Marker 1 [T1]
WEVY 3 MHz -5 .85 dBm
oq _ Fef 21 dbm Att 20 dB ST 1 ms 5 49740 GHz
Offset 11 0B
10
i t

. |

/

A0 .NW

T
. , M

L™ T,
o SwP 1000t 100
-0
i

| | |
Center 5.51 GHz

| | |
10 MHz/

|
Span 100 MHz

A D T
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PEAK VALUE
For chain(1) : CH110

REM 1 MHZ [T1] WP BN
WEW 3 MHZ [T2] 54 VIEW
21 Ref 21 dBm Aft 20 dB ST 1 ms
Offzet 11 dB 1
10 1

ok AM

Marker 1 [T1]
10.94 ciBm
9.53617 GHz

-30
-40
-50
60|_SWP 10001 100
i T T T T T T T T 18z e
Certer 5.55 GHz 10 MHz/ Span 100 MHz A D T
PPSD
For chain(1) : CH110
RERY 1 MHz MISEVEN e 71
WEVY 3 MHz 0.05 dBm
g1 _ Ref 21 dBm At 2008 ST 1 ms 5 53660 GHz
Cifset 11 dB
10
1
D |

. !

“ MM

-5

60 SP 100 af 100

-7

=79

| | | |
Center 5.55 GHz

|
10 MHz/

|
Span 100 MHz

A D T
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PEAK VALUE
For chain(1) : CH134

REVY 1 MHz

[T1] WP WIBW

WEW 3 MHZ [T2] S& WIEW
21 Fef 21 dBm At 20 dB SWT 1 ms
Crifset 11 dB
10 1
0 /””‘WW\\
0 )f \A
» .«J‘M I\ﬂ

-40

-5

-0

SP 100 af 100

-7

=79

| |
Center 5.67 GHz

|
10 MHz/

| |
Span 100 MHz

Marker 1 [T1]
5.04 dBm
966217 GHz

A D T

PPSD

For chain(1) : CH134

21 5

Ref 21 dBm

At 20 dB

REWY 1 MHz
WEW 3 MHZ
ST 1 ms

[T1] S& YIB!

Offset 11 dB

=20

-30

-40

-5

-0

SP 100 af 100

-7

=79

| |
Center 5.67 GHz

|
10 MHz/

| |
Span 100 MHz

Marker 1 [T1]
-3.09 dBm
565420 GHz

A D T
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7828

4.6 PEAK POWER SPECTRAL DENSITY MEASUREMENT
4.6.1 LIMITS OF PEAK POWER SPECTRAL DENSITY MEASUREMENT

Frequency Band Limit
5.15 ~ 5.25GHz 4dBm
5.25 ~5.35GHz 11dBm
5.47 —5.725GHz 11dBm
5.725 ~ 5.825GHz 17dBm
4.6.2 TEST INSTRUMENTS
Test date: Dec. 06, 2011
DESCRIPTION & CALIBRATED CALIBRATED
MODEL NO. | SERIAL NO.
MANUFACTURER DATE UNTIL
E4446A MY48250254 |July 12, 2011 July 11, 2012

Spectrum Analyzer
NOTE: The calibration interval of the above test instruments is 12 months and the calibrations

are traceable to NML/ROC and NIST/USA.

4.6.3 TEST PROCEDURES

1. The transmitter output was connected to the spectrum analyzer.
2. Set RBW=1MHz, VBW=3MHz. The PPSD is the highest level found across the

emission in any 1MHz band.

4.6.4 DEVIATION FROM TEST STANDARD

No deviation

4.6.5 TEST SETUP

EUT [ SPECTRUM
10dB ATTENUATION ANALYZER
PAD

4.6.6 EUT OPERATING CONDITIONS

Same as 4.3.6
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4.6.7 TEST RESULTS

Single chain - 802.11a OFDM MODULATION:

CHANNEL RF POWER
LEVEL IN MAXIMUM
CHANNEL FREQUENCY | 1MHzBW | LywiT (dBm) PASS / FAIL
(MHz) (dBm)
36 5180 2.7 4 PASS
40 5200 2.8 4 PASS
48 5240 25 4 PASS
52 5260 8.9 11 PASS
60 5300 9.4 11 PASS
64 5320 5.7 11 PASS
100 5500 35 11 PASS
116 5580 6.4 11 PASS
132 5660 55 11 PASS
140 5700 2.4 11 PASS
CH36
REW 1 MHz [T1] 54 WIEW Marker 1 [T1]
WEW 3 MHZ 269 dBm
21 _ Ref 21 dBm Att 20 dB SWT 1 ms 5 18640 GHz
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REVY 1 MHz [T1] S& YIB!
WERY 3 MHZ

91 _ Ref 21 dBm At 20 B ST 1 ms

Offset 11 dB
10 I
0 AR M‘.«M

10 / \

=20

] Ly

",

™

Marker 1 [T1]
2.79dBm
5.20300 GHz

-50
60 SVWP 100 of 100
9 T T T T T T T T raze
Center 5.2 GHz 5 WiHz! Span 50 MHz A D T
REM 1 MHZ [T1] 54 VIEW Marker 1 [T1]
WEW 3 MHZ 2 54 dBm
oq _ Fef 21 dbm Att 20 dB ST 1 ms 524690 GHz
Offzet 11 dB
10
1
0 iy, e
_20 Jf \

-0 JW

-5

60 SP 100 af 100

-7

=79

| |
Center 5.24 GHz

5 hMHz!

|
Span 50 WMHz

A D T

Report No.: RF110907E02-1 R1

Cancels and replaces the report No.: RF110907E02-1 dated: Dec. 15, 2011

207

Report Format Version 4.0.0




CH52
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CH64
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CH116
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CH140
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Multiple chain - 802.11a OFDM MODULATION:

RF POWER LEVEL IN IMHz BW | TOTAL | ./
cHAN. | CHAN. FREQ. (dBm) POWER | ||\/r | PASS/
(MHz) DENSITY | iBm) FAIL
CHAIN (0) CHAIN (1) (dBm)
36 5180 -0.2 0.1 2.8 3.91 PASS
40 5200 0.5 0.7 3.3 3.91 PASS
48 5240 0.3 1.2 3.3 3.91 PASS
52 5260 5.8 5.8 8.6 10.91 PASS
60 5300 5.0 6.3 8.3 10.91 | PAss
64 5320 25 3.4 5.8 10.91 PASS
100 5500 -0.2 1.0 3.1 9.23 PASS
116 5580 2.9 3.6 5.9 9.23 PASS
132 5660 1.4 2.4 4.7 9.23 PASS
140 5700 -0.6 -0.1 2.3 9.23 PASS

Note: Method 1 of power density measurement of KDB 662911 is using for calculating total
power density. Total power density is summing entire spectra across corresponding

frequency bins on the various outputs by computer

For Operated in 5150MHz ~ 5250MHz bands:

Directional gain = gain of antenna element + 10 log (# of TX antenna elements)
Effective Legacy Gain (dBi) = 6.09

The effective legacy gain is 6.09dBi, therefore the limit needs to reduce.

For Operated in 5250MHz ~ 5350MHz bands:

Directional gain = gain of antenna element + 10 log (# of TX antenna elements)
Effective Legacy Gain (dBi) =6.09

The effective legacy gain is 6.09dBi, therefore the limit needs to reduce.

For Operated in 5470MHz ~ 5600MHz & 5650MHz ~ 5725MHz bands:
Directional gain = gain of antenna element + 10 log (# of TX antenna elements)

Effective Legacy Gain (dBi) = 7.77
The effective legacy gain is 7.77dBi, therefore the limit needs to reduce.
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For CHAIN(0) : CH36
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For CHAIN(0) : CH48
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For CHAIN(0) : CH60
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For CHAIN(1) : CH36
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For CHAIN(L) : CH48
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For CHAIN(1) : CH60
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For CHAIN(1) : CH100
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For CHAIN(L) : CH132
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802.11n (20MHz) OFDM MODULATION:

RF POWER LEVEL IN IMHz BW | TOTAL | ./
cHAN. | CHAN. FREQ. (dBm) POWER | ||\/r | PASS/
(MHz) DENSITY | iBm) FAIL
CHAIN (0) CHAIN (1) (dBm)
36 5180 0.1 -0.4 2.5 3.91 PASS
40 5200 -0.2 -0.4 2.6 3.91 PASS
48 5240 -0.2 0.3 2.8 3.91 PASS
52 5260 3.0 3.1 5.9 10.91 PASS
60 5300 2.1 3.0 5.3 10.91 | PAss
64 5320 2.6 2.9 5.6 10.91 PASS
100 5500 0.7 0.3 3.4 9.23 PASS
116 5580 2.8 3.9 6.3 9.23 PASS
132 5660 2.6 2.7 5.2 9.23 PASS
140 5700 0.0 1.0 3.2 9.23 PASS

Note: Method 1 of power density measurement of KDB 662911 is using for calculating total
power density. Total power density is summing entire spectra across corresponding

frequency bins on the various outputs by computer

For Operated in 5150MHz ~ 5250MHz bands:

Directional gain = gain of antenna element + 10 log (# of TX antenna elements)
Effective Legacy Gain (dBi) = 6.09

The effective legacy gain is 6.09dBi, therefore the limit needs to reduce.

For Operated in 5250MHz ~ 5350MHz bands:

Directional gain = gain of antenna element + 10 log (# of TX antenna elements)
Effective Legacy Gain (dBi) =6.09

The effective legacy gain is 6.09dBi, therefore the limit needs to reduce.

For Operated in 5470MHz ~ 5600MHz & 5650MHz ~ 5725MHz bands:
Directional gain = gain of antenna element + 10 log (# of TX antenna elements)
Effective Legacy Gain (dBi) = 7.77

The effective legacy gain is 7.77dBi, therefore the limit needs to reduce.
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For CHAIN(O) : CH60
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For CHAIN(1) : CH36
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For CHAIN(L) : CH48
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Offzset 11 dB
10
1
] <
/’« (e s L Vv\
-10
=30 I"M ‘mﬂn\h
“ w MM %*‘J
50 W\‘W\“"\A
60 SVWP 100 of 100
9 T T T T T T T raze
Certer 5.24 GHz 5 MHz! Span S0 Hz A D T
For CHAIN(1) : CH52
REW 1 MHz [T1] 54 WIEW Marker 1 [T1]
WEW 3 MHZ 3.07 dBm
g _ et 21 dBm Aft 20 dB ST 1 ms 5 267ED GHz
Offzset 11 dB
10 T
0 MMM
=20 M‘NWWI #%M
-30
. N(WJW"‘ an
-50
60 SVWP 100 of 100
=70
9 T T T T T T T raze
Certer 5.26 GHz 5 WiHz! Span 50 MHz A D T

Report No.: RF110907E02-1 R1

Cancels and replaces the report No.: RF110907E02-1 dated: Dec. 15, 2011

230

Report Format Version 4.0.0




For CHAIN(1) : CH60

REVY 1 MHz

[T1] S VIEW

WERY 3 MHZ
21 Ref 21 dBm At 20 dB ST 1 ms
Offset 11 dB
10 T
] ,MWWW“*‘M{V‘“\A’\L

o™

Marker 1 [T1]
3.01 dBm
9.530470 GHz

W
-50
&0 SR 100 of 100
- i i i i i i i i 1878
Center 5.3 GHz 5 hiHz! Span 50 MHz A D T
For CHAIN(1) : CH64
REWY 1 MHz [T1] 54 WIEW Marker 1 [T1]
WERY 3 MHZ 282 dBm
91 _ Fef 21 dBm At 20 dB SWT 1 ms 5532340 GHT
Crifset 11 dB
10
1
0 W‘WW‘MWMW

. / \

-5

60 SP 100 af 100

-7

=79

| | | | | | |
Center 5.32 GHz 5 hMHz!

|
Span 50 WMHz

A D T
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For CHAIN(1) : CH100

REVY 1 MHz [T1] S& YIB!
WERY 3 MHZ
21 _ Ref 21 dBm At 20 B ST 1 ms
Offset 11 dB
10

. /

A

p
-50

Marker 1 [T1]
0.34 dBm
249410 GHz

60 SVWP 100 of 100
- i i i i i i i 1878
Certer 5.5 GHz 5 hHz! Span 50 WMHz A D T
For CHAIN(1) : CH116

REW 1 MHz [T1] 54 WIEW Marker 1 [T1]
WERY 3 MHZ 3.90 dBm

91 _ Fef 21 dBm At 20 dB SWT 1 ms 557230 GHz

Offzset 11 dB
10

. J

/

a0 . M |

R

b
-50
&0 SR 100 of 100
=70
- T T T T T T T
Center 5.58 GHz 5 WiHz! Span 50 MHz

A D T
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For CHAIN(L) : CH132

RER 1 MHZ [T1] 58 WIEWw Marker 1 [T1]

WENY 5 MHZ 2 66 dBm
21 _ Ref 21 dBm Att 20 dB SWT 1 ms 5 ES290 GHz

Offset 11 B
10
1
i Mwmmmwm
_30 y mww N\M
. ’ M WJ"\M
-50
g0 | S¥P 100 of 100
9 T T T T T T T T T raze
Certer 5.66 GHz S biHz! Span S0 MHz A D T
For CHAIN(1) : CH140

RER 1 MHZ [T1] 58 WIEWw Marker 1 [T1]

WEW 3 MHZ .95 cBm
qq _ Ret 21 dBm Aft 20dB ST 1 ms 5 70520 GHz

Offset 11 B
10
1
0 / T 4 \\
-10
- »/’y \“‘%
-4 V."fhr «TM M‘W;
_50 ’\’m’.\"’“ﬁ
g0 | S¥P 100 of 100
-0
9 T T T T T T T T T raze
Certer 5.7 GHz S biHz! Span S0 MHz A D T
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802.11n (40MHz) OFDM MODULATION:

RF POWER LEVEL IN IMHz BW | TOTAL | ./«
CHAN. | CHAN. FREQ. (dBm) POWER [ o | PASS/
' (MHz) DENSITY | iBm) FAIL
CHAIN (0) CHAIN (1) (dBm)
38 5190 -6.0 -6.0 -3.2 3.91 PASS
46 5230 -0.9 -2.2 1.4 3.91 PASS
54 5270 0.5 1.5 3.9 10.91 PASS
62 5310 -4.5 -3.7 -1.4 10.91 PASS
102 5510 -6.0 -5.9 -3.1 9.23 PASS
110 5550 -0.3 0.1 2.7 9.23 PASS
134 5670 -3.7 -3.1 -0.6 9.23 PASS

Note: Method 1 of power density measurement of KDB 662911 is using for calculating total
power density. Total power density is summing entire spectra across corresponding

frequency bins on the various outputs by computer

For Operated in 5150MHz ~ 5250MHz bands:

Directional gain = gain of antenna element + 10 log (# of TX antenna elements)
Effective Legacy Gain (dBi) = 6.09

The effective legacy gain is 6.09dBi, therefore the limit needs to reduce.

For Operated in 5250MHz ~ 5350MHz bands:

Directional gain = gain of antenna element + 10 log (# of TX antenna elements)
Effective Legacy Gain (dBi) =6.09

The effective legacy gain is 6.09dBi, therefore the limit needs to reduce.

For Operated in 5470MHz ~ 5600MHz & 5650MHz ~ 5725MHz bands:
Directional gain = gain of antenna element + 10 log (# of TX antenna elements)
Effective Legacy Gain (dBi) = 7.77

The effective legacy gain is 7.77dBi, therefore the limit needs to reduce.
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For CHAIN(0) : CH38

REWY 1 MHz [T1] S8 VIEW Marker 1 [T1]
WEI 3 MHZ -5.96 dBm
qq _ Ret 21 dBm Att 20 dB SWT 1 ms 5 20180 GHz
Offset 11 dB
10
1] T
A0 Ao WM’W’W""‘-\
[ U \
-20
40 h \‘K‘L\"«
=0 WM MLW
g0 | S¥P 100 of 100
- i i i i i i i 1878
Certer 5.19 GHz 10 MHz! Span 100 MHz A D T
For CHAIN(0) : CH46
REWY 1 MHz [T1] S8 VIEW Marker 1 [T1]
WEWY 3 MHz -0.93 dBm
qq _ Ret 21 dBm Att 20 dB SWT 1 ms 524120 GHz
Offset 11 dB
10
1
1]
. W@"‘M\
3 ,J"/VJ \\W'\‘I.
0 M"w M M
-50
g0 | S¥P 100 of 100
=70
- i i i i i i i 1878
Certer 5.23 GHz 10 MHz! Span 100 MHz A D T
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For CHAIN(0) : CH54

RER 1 MHZ [T1] 58 WIEWw Marker 1 [T1]
WEWY 3 MHz .46 clBm
21 _ Ref 21 dBm Att 20 dB SWT 1 ms 5 28000 GHz
Offset 11 B
10
1
0 ‘
. W \
. 1 MM/ M
wl. W MM
-50
g0 | S¥P 100 of 100
9 T T T T T T T T raze
Certer 5.27 GHz 10 MHz! Span 100 MHz A D T
For CHAIN(0) : CH62
RER 1 MHZ [T1] 58 WIEWw Marker 1 [T1]
WEWY 3 MHz -4 53 dBm
qq _ Ret 21 dBm Aft 20dB SWT 1 ms 5 32480 GHz
Offset 11 B
10
0 1
" Mﬂw
i M | }%
-4
. M M
Lo "
g0 | S¥P 100 of 100
=70
9 T T T T T T T T raze
Certer 5.31 GHz 10 MHz! Span 100 MHz A D T
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For CHAIN(0) : CH102

REVY 1 MHz [T1] S8 WIEW Marker 1 [T1]
WEW 3 MHZ -6.03 dBm
oq _ Fef 21 dbm Att 20 dB ST 1 ms 5 57560 GHE
Offset 11 0B
10
0 1
i Ww M
/ l\‘l \
-20
-30 /} h
a0 MMW ‘Nﬂ'\ N
0d M Mw —
.50|_S¥P 10007 100
9 T T T T T T T raze
Certer 5.51 GHz 10 MHz! Span 100 MHz A D T
For CHAIN(0) : CH110
REVY 1 MHz [T1] S8 WIEW Marker 1 [T1]
WEW 3 MHZ -0.28 dBm
oq _ Fef 21 dbm Att 20 dB ST 1 ms 553740 GHz
Offset 11 0B
10
1
D L
. Mw«wv\
_30 y ;-J‘fﬂll L‘\V‘\w
. 'M,,NJ“‘M‘VN w‘w
-50
.50|_S¥P 10007 100
-0
9 T T T T T T T raze
Certer 5.55 GHz 10 MHz! Span 100 MHz A D T
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For CHAIN(0) : CH134

REWY 1 MHz [T1] S8 VIEW Marker 1 [T1]
WEWY 3 MHz -3.65 dBm
qq _ Ret 21 dBm Att 20 dB SWT 1 ms 5 65760 GH
Offset 11 dB
10
0 1
" FWW
-20 \
| \'\1
A0 ,M ‘P\K\""‘V-,
. W W
g0 | S¥P 100 of 100
- i i i i i i i 1878
Certer 5.67 GHz 10 MHz! Span 100 MHz A D T
For CHAIN(1) : CH38
REWY 1 MHz [T1] S8 VIEW Marker 1 [T1]
WEWY 3 MHz -6.02 ciBm
qq _ Ret 21 dBm Att 20 dB SWT 1 ms 5.20260 GH
Offset 11 dB
10
1] T
10 ettt ey MM"‘W\\
/ U \
-20
-30 \“
-40 \A‘r\uﬁ'
-5 M.MM \Mm
g0 | S¥P 100 of 100
70
- i i i i i i i 1878
Certer 5.19 GHz 10 MHz! Span 100 MHz A D T
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For CHAIN(L) : CH46

REW 1 MHz [T1] 54 WIEW Marker 1 [T1]
WEW 3 MHZ -2.18 dBm
qq _ Ret 21 dBm Aft 20dB ST 1 ms 5 24640 GHz
Offzset 11 dB
10
1
1]
y M-«W
0 ‘“ﬂw‘n M M.«, M‘\
-50
60 SVWP 100 of 100
9 T T T T T T T T raze
Center 5.23 GHz 10 bHz! Span 100 MHz A D T
For CHAIN(1) : CH54
REW 1 MHz [T1] 54 WIEW Marker 1 [T1]
WEW 3 MHZ 1 53 dBm
qq _ Ret 21 dBm Aft 20dB ST 1 ms 5 28200 GHz
Offzset 11 dB
10
1
0 . .mvw-' satborsd
30 MIP"M M -
40 WM
-50
60 SVWP 100 of 100
-0
9 T T T T T T T T raze
Center 5.27 GHz 10 MHz! Span 100 MHz A D T
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For CHAIN(1) : CH62

REW 1 MHz [T1] 54 WIEW Marker 1 [T1]
WEW 3 MHZ -3.69 dBm
21 _ Ref 21 dBm Att 20 dB SWT 1 ms 5 52560 GHz
Offzset 11 dB
10
0 1
10 WWM
-30 —{J \»\.
40 WM M“M
-50 Y
60 SVWP 100 of 100
9 T T T T T T T T raze
Center 5.31 GHz 10 MHz! Span 100 MHz A D T
For CHAIN(1) : CH102
REW 1 MHz [T1] 54 WIEW Marker 1 [T1]
WEW 3 MHZ -5.85 dBm
oq _ Fef 21 dbm Att 20 dB ST 1 ms 5 49740 GHz
Offzset 11 dB
10
0 t
-10 / ) \
-20 J ]‘u
-0 W 1M
-40 M‘Nr FMM
] ;
L™ T
60 SVWP 100 of 100
-0
9 T T T T T T T T raze
Center 5.51 GHz 10 MHz! Span 100 MHz A D T
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For CHAIN(1) : CH110

REVY 1 MHz
WERY 3 MHZ

Ref 21 dBm At 20 dB ST 1 ms

21 5

[T1] S& YIB!

Offset 11 dB

. e

Marker 1 [T1]
0.05 dBm
3.53660 GHz

-50
60 SVWP 100 of 100
9 T T T T T T T T raze
Center 5.55 GHz 10 MHz! Span 100 MHz A D T
For CHAIN(1) : CH134
REM 1 MHZ [T1] 54 VIEW Marker 1 [T1]
WEW 3 MHZ _3.09 dBm
oq _ Fef 21 dbm Att 20 dB ST 1 ms 5 65420 GHz
Offzet 11 dB
10
1
1]

o e

-50
.50|_S¥P 10007 100
-0
75 0 I 1 1 1 1 I [ —
Certter 567 GHz 10 MHz/ Span 100 MHz A D T
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4.7 99% BANDWIDTH MEASUREMENT
4.7.1 TEST INSTRUMENTS

Test date: Dec. 06, 2011
DESCRIPTION & CALIBRATED CALIBRATED
MODEL NO. | SERIAL NO.
MANUFACTURER DATE UNTIL
R&S Spectrum FSP 40 100060 May 11, 2011 | May 10, 2012
Analyzer

NOTE: The calibration interval of the above test instruments is 12 months and the
calibrations are traceable to NML/ROC and NIST/USA.

4.7.2 TEST PROCEDURE

The transmitter output was connected to the spectrum analyzer through an
attenuator. The bandwidth of the fundamental frequency was measured by

spectrum analyzer with 300kHz RBW and 1MHz VBW.

4.7.3 TEST SETUP

SPECTRUM
ANALYZER

EUT

4.7.4 EUT OPERATING CONDITIONS

The software provided by client to enable the EUT under transmission
condition continuously at lowest, middle and highest channel frequencies

individually.
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4.7.5 TEST RESULTS

Single chain - 802.11a OFDM MODULATION:

CHANNEL CHANNEh;ngUENCY 99% BANDWIDTH (MHz)
36 5180 16.83
40 5200 16.92
48 5240 16.83
52 5260 23.42
60 5300 24.50
64 5320 17.50
100 5500 28.92
116 5580 24.17
132 5660 19.25
140 5700 21.50

CH36

REWY 300 kHz MISACLRAR 0ty
oq _ Fef 21 dbm At 208 ;TTN:.Q‘IISH;S 51 384'33 ds?_'n;
Offset 11 dB oY 16,53 MHz
1 L S
10 517158 6Hz
0 TW“"M\'/\AWMNE Teme 2T o8 o oo
f \R 5185842 GHz

10 N

20 .M'Vr

ol ™ X

7

Y

-40

-5

W

-0

SP 100 af 100

-7

79

| |
Center 518 GHz

|
Span 50 WMHz
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CH40

RENY 300 kHz [T1] S CLRAR

Marker 1 [T1]
B 1 MHz 5.00 dEm
21 Fef 21 dBm At 20 dB SWT 372 ms 5 20542 GHz
Offzset 11 dB OB 16.92 MHz
Temp 1 [T1 OBW]
10 1 -4.42 ddBm
32.19150 GHz
WWQ Temp 2 [T1 OB
0 T 307 dBm
f 1 ]i 920842 GHz
-10

-50
60 SVWP 100 of 100
-7
- i i i i i i i i i 1878
Center 5.2 GHz 5 WiHz! Span 50 MHz A D T
REWY 300 kHz [T1] 54 CLRWR Marker 1 [T1]
WEW 1 MHZ 527 dBim
21 _ Ref 21 dBm Att 20 dB SWT 1 .68 ms 5 24325 GHz
COffset 11 db el= 1683 MHz
Temp 1 [T1 OB
10 -3.97 dBm

323158 GHz

1
}AW"“MW I"’M Temp 2 [T1 OB
0 T 2 421 dBm

f l\ 524842 GHz
-1
ol et M

i q

-50
60| Y1000t 100
=70
- i i i i i i i i i 1878
Center 5.24 GHz 5 bHz/ Span S0 MHz A D T
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CH52

REY 300 kHz MISACLRAR et (71
WEI 1 MHz 972 dBm
21 _ Ref 21 dBm Att 20 dB ST 168 ms 5 26208 GHz
Offset 11 dB OB 23 42 MHZ
1 Temp 1 [T1 OB
10 -9.51 dBm

524533 GHz
Temp 2 [T1 OBV
1] -1 .42 dBm
1 527175 GHz
T2

10 A4 AW
A RN
R L ,

20 M‘ b

-40
-50
60 SVWP 100 of 100
-0
9 T T T T T T T T T raze
Center 5.26 GHz 5 WiHz! Span 50 MHz A D T
REW 300 kHz [T1] 54 CLRWR Marker 1 [T1]
WA T MHZ 1051 dBm
21 _ Ref 21 dBm Att 20 dB ST 168 ms 5 30267 GHz
Offzet 11 dB OB 24 .50 MHz
1 Temp 1 [T1 OB
10 v -9.85 dBm

526758 GHZ
Temp 2 [T1 QB
0 -11.73 dBm
T1 M \FM 5.31208 GHz
T2
10 Y " |

SP 100 af 100

1 1 1 1 1 1 1 1 1 LT3
Center 5.3 GHz 5 hMHz! Span 50 MHz A D T
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CH64

RENY 300 kHz [MISACLRWR e 1 (71
WEW 1 MHZ 7.9 dBm
21 _ Ref 21 dBm Att 20 dB ST 168 ms 5 52200 GHz
Offset 11 dB QY 17.50 MHz
1 Temp 1 [T1 OBWW]
10 7.1 dBm
531117 GHz
NWM Temp 2 [T1 OBV
i} -5.90 dBm
? 's{ 532867 GHz
" [ M
20 4 I J_AT.IU 1
-30 WW F-W
-40
-50
.50|_S¥P 10007 100
-0
9 T T T T T T T T T raze
Center 5.32 GHz 5 MHz! Span 50 MHz A D T
RENY 300 kHz [MISACLRWR e 1 (71
WEW 1 MHZ 465 dBm
21 _ Ref 21 dBm Att 20 dB ST 168 ms 5 49653 GHz
Offzet 11 dB OB 25.92 MHz
1 Temp 1 [T1 OBWW]
10 -12.26 ciBm
548517 GHz
Temp 2 [T1 OB
i} 11,43 ciBm
N M 551408 GHz
T1 T2
10 T A
et T
20 f{l,w
-30
-40
-50
.50|_S¥P 10007 100
-0
9 T T T T T T T T T raze
Certer 5.5 GHz 5 MHz! Span 50 MHz A D T
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CH116

RENY 300 kHz [T1] S CLRAR

Marker 1 [T1]
B MHz &.34 dEm
21 _ Ref 21 dBm Att 20 dB SWT 1 .68 ms 5 58647 GHz
Offzset 11 dB OB 2417 MHz
1 Temp 1 [T1 OBW]
10 -12.51 dBm

5 56708 GHz
MMWMMMW\ remp 211 O8]
0 13 50 dBm
j‘r \% 559125 GHz
T1
-10 11\ |T2
» .ﬂ,w\/\'w Py,

-40
-50
60 SVWP 100 of 100
-0
- i i i i i i i i i 1878
Certer 5.58 GHz 5 WiHz! Span 50 MHz A D T
REWY 300 kHz [T1] 54 CLRWR Marker 1 [T1]
WEW 1 MHZ 5.94 dBm
21 _ Ref 21 dBm Att 20 dB SWT 372 ms 5 BET42 GHz
Offset 11 dB QY 19.25 MHz
Temp 1 [T1 OB
1 1 12 60 dBm

3 Gd9Es GHr

MMWM\ Temp 2 [T1 OB
0 10,53 dBm
) 5 66908 GHz
Tl
-10 .
-20 Illuww %i i

"W\f T ¥ w
-30 "‘Hquffﬂw anw

-40
-50
60| Y1000t 100
=70
- i i i i i i i i i 1878
Center 5.65 GHz 5 bHz/ Span S0 MHz A D T
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CH140

REWY 300 kHz [T1] 54 CLRWR Marker 1 [T1]
B 1 MHz 5.05 cbm
21 _ Ref 21 dBm Att 20 dB SWT 372 ms 5 70467 GHz
Offzset 11 dB OB 21.50 MHz
1 Temp 1 [T1 QBW]
10 -13.53 dBm

5 68542 GHr
Temp 2 [T1 OEW]
0 _8.37 dBm
J \ T2 570992 GHz
T1
A0 ; ot
20 Wun‘r T T
=30 - "w

-40
-50
60| Y1000t 100
=70
- i i i i i i i i i 1878
Center 5.7 GHz 5 bHz/ Span S0 MHz A D T
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Multiple chain - 802.11a OFDM MODULATION:

CHANNEL CHANNEL FREQUENCY 99% BANDWIDTH (MHz)
(MHz)
CHAIN(0) CHAIN(1)
36 5180 17.08 17.17
40 5200 16.92 17.08
48 5240 17.00 16.92
52 5260 18.17 18.50
60 5300 17.83 19.42
64 5320 17.17 17.25
100 5500 20.83 17.58
116 5580 18.00 17.17
132 5660 17.42 17.25
140 5700 17.33 17.58
For CHAIN(0) : CH36
RENY 300 kHz [MISACLRAR ey 1)

WA T MHZ 0.8 dBm

gy _Ret21 dBm At 20dB ST 1 B ms 5 17358 GHr

Offset 11 o OBt 17 .08 MHz

Temp 1 [T1 OBW]
1 -9.36 dBm
) 517142 GHz
Temp 2 [T1 QB
N . _9.45 oBm
’ TfWW'WWMWW\‘“}f 518850 GHz

=20

J

|

-30

Al

-40

M‘W

Ll

¥

-5

-0

i

SP 100 af 100

-7

=79

| |
Center 518 GHz

|
Span 50 WMHz
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For CHAIN(0) : CH40

REA 300 kHz [T1] SA CLRWR
WEIN 1 MHZ
oq _ Fef 21 dbm At 208 ST 372 ms
Oftset 11 dB
10
1
i} LA k]
T WWWWY
10 |
a0 l\.hﬂ ’\.ﬂ
1 ‘M
-0 [T Fm

WUW"V
40 | gl ?

T
-5

Marker 1 [T1]

1.51 dBm
920408 GHz
OB 16.92 MHz

Temp 1 [T1 OBW]
-9.43 ddBm
32.19150 GHz

Temp 2 [T1 QB
-7.18 dBm
920842 GHz

i !
60 SVWP 100 of 100
) @
9 T T T T T T T raze
Center 5.2 GHz 5 WiHz! Span 50 MHz A D T
For CHAIN(0) : CH48
REWY 300 kHz [T1] 54 CLRWR Marker 1 [T1]
WEW 1 MHZ 1.98 dBm
21 _ Ref 21 dBm Att 20 dB ST 168 ms 5 24067 GHz
Offset 11 dB QY 17.00 MHz
Temp 1 [T1 OB
10 -7.37 dBm
1 9.23150 GHz
Temp 2 [T1 OBV
i} . 14 o i "|'|l -5.56 dBm
T!VWWWWW L W&g 5 24850 GHz
-10 ﬂ‘.{ \q“
-20 thl I\NIW
-30 WIW { "#W
40 ey ¥ ‘I‘"‘.Uhm
50 \)i"
60 SVWP 100 of 100
-0
9 T T T T T T T raze
Center 5.24 GHz 5 WiHz! Span 50 MHz A D T
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For CHAIN(0) : CH52

REWY 300 kHz MISBCLRAR )
WEI 1 MHz 7.71 dBm
21 _ Ref 21 dBm Att 20 dB ST 168 ms 5 26363 GHz
Offset 11 dB OB 1847 MHz

1 Temp 1 [T1 OBW]
10 1014 dBm
529075 GHz

WMWW'“ Temp 2 [T1 OEWY]
] 7 85 dBm
Th) 2 526892 GHz

-10 )

L Las

a0 e '%’\M RM’W
A
ul i

-40

-50

g0 | S¥P 100 of 100

-0

194 i I I I I I I I I Tgz8
Certer 5.25 GHz 5 hiHz! Span 50 MHz A D T

For CHAIN(0) : CH60

REWY 300 kHz [T1] 54 CLRWR Marker 1 [T1]

B MHz 7 44 dEm
Ref 21 dBm Att 20 dB SWT 1 .68 ms 530717 GHz
Offzset 11 dB OB 17.83 MHz

1 Temp 1 [T1 OBW]
-5.95 dBm
9.29100 GHz

Temp 2 [T1 QB
1] -5.91 dBm
T ﬁf 9.30853 GHz

20 ey WW'“M th- :
- o Mﬂm

21 5

ey

-40
-50
60| Y1000t 100
=70
- i i i i i i i i i 1878
Center 5.3 GHz 5 bHz/ Span S0 MHz A D T
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For CHAIN(0) : CH64

REWY 300 kHz [T1] 54 CLRWR Marker 1 [T1]
B MHz 5 20 cm
21 _ Ref 21 dBm Att 20 dB SWT 1 .68 ms 5 527ET GHz
Offzset 11 dB OB 1717 MHz
Temp 1 [T1 OBW]
10 -5.07 dBm
2.531142GHz

1
F‘WWM Temp 2 [T1 OB
1] T1 -5.86 dBm

fl v R 932830 GHz
-10

-50

g0 | S¥P 100 of 100

-0

194 i I I I I I I I I Tgz8
Certer 5.32 GHz 5 hiHz! Span 50 MHz A D T

For CHAIN(O) : CH100

RENY 300 kHz [T1] S CLRAR

Marker 1 [T1]
WEI 1 MHz 6.3 dBm
oq _ Fef 21 dbm Att 20 dB ST 3.72 ms 5 49867 Gz
Offset 11 0B BN 2083 MHz
Temp 1 [T1 OBW]
10 1 -13.18 dBm
548942 GHz

WMW Temp 2 [T1 OBV
0 -11.49 dBm

}{ I \ 551025 GHz
12
" T1

-40
-50
60| Y1000t 100
=70
- i i i i i i i i i 1878
Center 5.5 GHz 5 bHz/ Span S0 MHz A D T
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For CHAIN(0) : CH116

REWY 300 kHz [T1] 54 CLRWR Marker 1 [T1]
B MHz 5 37 dEm
21 _ Ref 21 dBm Att 20 dB SWT 1 .68 ms 5 55100 GHz
Offzset 11 dB OB 15.00 MHz
Temp 1 [T1 OBW]
10 -11.30 dBm
9.57053 GHz

1
bty Ay e ey
0 -5.00 dBm

v ) 258503 GHz
11
-10

Wwﬂw-w :
-30
S ;

-50

g0 | S¥P 100 of 100

-0

194 i I I I I I I I I Tgz8
Certer 5.55 GHz 5 hiHz! Span 50 MHz A D T

For CHAIN(0) : CH132

RENY 300 kHz [T1] S CLRAR

Marker 1 [T1]

WEI 1 MHz 4.91 dBm
g1 Rt 21 dBm At 20dB ST 372 ms o heend ot
Offset 11 dB OB 17 42 MHz

Temp 1 [T1 OBW]
10 1 1078 dBm
565117 GHz

M?hw Temp 2[T1 Q8AT
0 byt -3.12 dBm

T/ v I }f 9 .66358 GHz

-10

K o Mw \N\JJI\

” WWM ' "wwwl

3 P .’u.vlh L
WU

1] M.M

¥
-50
60| Y1000t 100
=70
- i i i i i i i i i 1878
Center 5.65 GHz 5 bHz/ Span S0 MHz A D T
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For CHAIN(0) : CH140

REWY 300 kHz [T1] 54 CLRWR Marker 1 [T1]
B MHz 5 22 dm
21 _ Ref 21 dBm Att 20 dB SWT 1 .68 ms 5 E9792 GHz
Offzset 11 dB OB 17.33 MHz
Temp 1 [T1 OBW]
10 -7 45 dBm
269117 GHz

1
o, rerwz1 9
-7.31 dBm
! f

. T ’/ T 570850 SHz
-20 JMWWJ'N W\'\‘nlfk

i
-50
60 SVWP 100 of 100
-7
- i i i i i i i i i 1878
Center 5.7 GHz 5 WiHz! Span 50 MHz A D T
For CHAIN(1) : CH36
REWY 300 kHz [T1] 54 CLRWR Marker 1 [T1]
WEW 1 MHZ 1.93 dBm
21 _ Ref 21 dBm Att 20 dB SWT 1 .68 ms SATEIT GHz
COffset 11 db el= 1747 MHz
Temp 1 [T1 OB
10 -10.21 dBm

317142 GHz

Temp 2 [T1 OBW]
-5.10 dBm

1
0 i . ,
TWWVW 518858 OHz
-10 NJ

Pl
WAl
A0 i

T T

-50
60| Y1000t 100
=70
- i i i i i i i i i 1878
Center 5.18 GHz 5 bHz/ Span S0 MHz A D T
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For CHAIN(1) : CH40

REWY 300 kHz MISBCLRAR )
WEI 1 MHz 1.41 dBm
g1 Rt 21 dBm At 20dB ST 1 68 ms & 20552 e
Offset 11 dB OB 17.08 MHz

Temp 1 [T1 OBW]
10 1022 dBm
) 519150 GHz

Temp 2 [T1 OBW]

0 et -9.32 dBm
R MWWUW‘\? 520858 GHz
-10

60| Y1000t 100

-0

9 T T T T T T T T T raze
Center 5.2 GHz 5 MHz! Span 50 MHz A D T

For CHAIN(L) : CH48

RENY 300 kHz [T1] S CLRAR

Marker 1 [T1]
B MHz 1 65 dEm
21 _ Ref 21 dBm Att 20 dB SWT 1 .68 ms 5 24333 GHz
Offzset 11 dB OB 16.92 MHz
Temp 1 [T1 OBW]
10 -7.73 dBm

523150 GHz
Temp 2 [T1 OBW]

1
0 L ¥, 731 dBm
TWWW 2 524842 GHz
-10 J

60| Y1000t 100
=70
- i i i i i i i i i 1878
Center 5.24 GHz 5 bHz/ Span S0 MHz A D T
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For CHAIN(1) : CH52

RENY 300 kHz [T1] S CLRAR
WEY 1 MHZ
21 _ Ref 21 dBm At 20 B ST 1 68 ms
Offset 11 dB
10

. A

Kl
/ i
0 Tl

Marker 1 [T1]

507 dBm
926258 GHz
OB 15.50 MHz

Temp 1 [T1 OBW]
-14.12 dBm
9.25042 GHz

Temp 2 [T1 QB
-10.22 dBm
926892 GHz

"y
-3 "\!\' r%
-40
-50
60 SVWP 100 of 100
-0
9 T T T T T T T T raze
Certer 5.26 GHz 5 WiHz! Span 50 MHz A D T
For CHAIN(1) : CH60
REWY 300 kHz [T1] 54 CLRWR Marker 1 [T1]
WEW 1 MHZ 757 dBm
21 _ Ref 21 dBm Att 20 dB ST 168 ms 5 29625 GHz
Offset 11 dB QY 19.42 MHz
. Temp 1 [T1 OB
10 -12.79 cBm
9268992 GHz
J,,:\W\WWMUM Temp 2 [T1 OEWY]
i 11 56 dBm
9.30933 GHz

) b

L gl

vﬂv”r
-0 }VIM

i \H‘M
"

SP 100 af 100

| | | | | | |
Center 5.3 GHz 5 hMHz!

|
Span 50 WMHz

A D T
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For CHAIN(1) : CH64

RENY 300 kHz [MISACLRAR ey 1)
WEW 1 MHZ £ 60 dBm
21 _ Ref 21 dBm Att 20 dB ST 168 ms 5514472 GHz
Offset 11 o oBw 17 25 MHz
Temp 1 [T1 OBW]
10 1 7 29 dBm
531133 GHz
Temp 2 [T1 OBW]
0 NA‘MMMMM.MMM 751 dBm
Tf T '&YZ 532858 GHz
-10

20 N‘LMN ”A\,Anllj
-30 W‘!W W&%
o My

-50

g0 | S¥P 100 of 100

194 i I I I I I I I I Tgz8
Certer 5.32 GHz 5 hiHz! Span 50 MHz A D T

For CHAIN(1) : CH100

RENY 300 kHz (MISKCLRAR 01y
WEI 1 MHz 714 dBm
o1 _ Ret 21 dBim At 2008 SWT 1 B8 ms < 45500 GHr
Offset 11 0B OB 17 58 WHz

Temp 1 [T1 OBW]
10 ! 12,80 dBm
549117 GHz

MMMMWWWM Temp 2 [T1 OB
0 o -5.29 dBm
J 5 50575 GHz

10 L)

NI MU

-50
60| Y1000t 100
=70
- i i i i i i i i i 1878
Center 5.5 GHz 5 bHz/ Span S0 MHz A D T
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For CHAIN(1) : CH116

RENY 300 kHz MISACLRAR et (71
WEI 1 MHz 513 dBm
21 _ Ref 21 dBm Att 20 dB ST 168 ms 5 57925 GHz
Cifset 11 dB OB 1747 MHz

Temp 1 [T1 OBW]
10 1 510 dBm
557133 GHz

MMW Temp 2 [T1 OBWY]
0 -6.75 dBm
Tj 1: 558850 GHz

-10

=20 W“UMN
-0 WHWLV{K\.

-40 "'ﬂJl
-50
.50|_S¥P 10007 100
) @
9 T T T T T T T T T raze
Certer 5.58 GHz 5 MHz! Span 50 MHz A D T
For CHAIN(L) : CH132
RENY 300 kHz [MISACLRWR e 1 (71
WA T MHZ 379 dBm
21 _ Ref 21 dBm Att 20 dB ST 168 ms 5 BSE08 GHz
Offset 11 dB QY 17.25 MHz
Temp 1 [T1 OBWW]
10 -8.47 dBm
E 565125 GHZ
Temp 2 [T1 OB
0 ot nanfis, AL s lra -5.14 dBm
Tf ]llv 566850 GHz
-10 N]J \m{‘{
" WW 'Jr W\\W\
] P y h b {II
M\" ! T M'MM
A0 lLa ¥
f av
-50
.50|_S¥P 10007 100
-0
9 T T T T T T T T T raze
Certer 5.66 GHz 5 MHz! Span 50 MHz A D T
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For CHAIN(1) : CH140

RENY 300 kHz [T1] S CLRAR

Marker 1 [T1]
B MHz 5 48 dEm
21 Fef 21 dBm At 20 dB SWT 1 .68 ms 5 F9450 GHz
Offzset 11 dB OB 17.58 MHz
Temp 1 [T1 OBW]
10 1 -10.74 dBm
969108 GHz

Al A v, g Temp 271 o8]
0 -7.41 dBm

. ‘{ I E 570867 OHz
-10
20 W“V*V*u*,w MH;W%
-30 - M

-50
60|_SWP 10001 100
=70
- i i i i i i i i i 1878
Center 5.7 GHz 5 MHz/ Span 50 MHz A D T
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802.11n (20MHz) OFDM MODULATION:

CHANNEL FREQUENCY 99% BANDWIDTH (MHz)
CHANNEL
(MHz)
CHAIN(0) CHAIN(1)
36 5180 18.00 18.08
40 5200 17.92 18.08
48 5240 18.17 18.08
52 5260 18.08 18.33
60 5300 18.08 18.17
64 5320 18.08 18.33
100 5500 18.42 18.33
116 5580 18.33 18.58
132 5660 18.58 18.25
140 5700 18.33 18.17
For CHAIN(O) : CH36
RENY 300 kHz [MISACLRAR ey 1)
WA T MHZ 143 dBm
gy _Ret21 dBm At 20dB SWT 1 68 ms 5 15200 GHE
Offset 11 o OB 18.00 MHz
Temp 1 [T1 OBW]
10 51710001tz

Temp 2 [T1 OBW]
-6.02 dBm

Twr;xmuw\f 518900 GHE
. j \
-40 F-]JFWW’ MA
-50 —M M

SP 100 af 100

-0

- @

T T T T
Span S0MHZ N

|
Center 518 GHz
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For CHAIN(0) : CH40

REWY 300 kHz [T1] 54 CLRWR Marker 1 [T1]
B 1 MHz 056 clEim
21 _ Ref 21 dBm Att 20 dB SWT 372 ms 520133 GHz
Offzset 11 dB OB 17.92 MHz
Temp 1 [T1 OBW]
10 -6.54 cBm

519108 GHz
Temp 2 [T1 OBW]
7.01 Bm

|
TWWW 520800 GHz
-1
20 Jr \1&
ot _.,
"

60| Y1000t 100

-0

9 T T T T T T T T T raze
Center 5.2 GHz 5 MHz! Span 50 MHz A D T

For CHAIN(0) : CH48

RENY 300 kHz [T1] S CLRAR

Marker 1 [T1]

B MHz 1 65 dEm
21 _ Ref 21 dBm Att 20 dB SWT 1 .68 ms 5 25275 GHr
Offzset 11 dB OB 1817 MHz

Temp 1 [T1 OBW]
10 -10.27 dBm
1 9.23092 GHz

Temp 2 [T1 QB

-10.51 dBm

10 ;ffﬂu iwwwwwwi < 2aos o
; M@W WM
LA

Y
-50
60| Y1000t 100
=70
- i i i i i i i i i 1878
Center 5.24 GHz 5 bHz/ Span S0 MHz A D T
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For CHAIN(0) : CH52

REY 300 kHz MISACLRAR ey 1)
WEI 1 MHz 458 dBm
21 _ Ref 21 dBm Att 20 dB ST 168 ms 5 26208 GHz
Offset 11 dB OB 18.08 MHz

Temp 1 [T1 OBW]
10 1 -394 dBm
525100 GHz

MWMM Temp 2 [T1 OB
0 11t bkl 2 451 dBm

II v ‘\ 526908 GHz
-10 A

-20 Fﬂ!N \'MA

-0 MﬁVM Mﬂ\}m
40

-50

g0 | S¥P 100 of 100

194 i I I I I I I I I Tgz8
Certer 5.25 GHz 5 hiHz! Span 50 MHz A D T

For CHAIN(0) : CH60

REWY 300 kHz (TSACLRAR e 1)
WEI 1 MHZ 439 dBm
21 _ Ref 21 dBm Att 20 dB ST 168 ms 5 30150 GHz
Offset 11 dB OB 18.08 MHz
Temp 1 [T1 OEW]
5.99 dBm
10 .
529100 GHz
s bt Temp 2 [T1 DEW]
i} 2t IW\WM 2 3 52 dBm
} T BI 530805 GHz
-10

=20

] )
0 W'THWM M‘Ml“ﬂl[h\'ﬂh
-4 ‘MT

-50
60|_SWP 10001 100
=70
- i i i i i i i i i 1878
Center 5.3 GHz 5 MHz/ Span 50 MHz A D T
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For CHAIN(0) : CH64

RENY 300 kHz [MISACLRAR ey 1)
WEI 1 MHz 377 dBm
21 _ Ref 21 dBm Att 20 dB ST 168 ms 5 52458 GHz
Offset 11 o OB 18.08 MHz

Temp 1 [T1 OBW]
10 -4.96 dBm
! 531100 GHz

Temp 2 [T1 QB
0 T M Ahvmwmqu -4.97 dBm
H ‘% 532908 GHz

10

. il .
S M

12

-50

g0 | S¥P 100 of 100

194 i I I I I I I I I Tgz8
Certer 5.32 GHz 5 hiHz! Span 50 MHz A D T

For CHAIN(O) : CH100

REWY 300 kHz MISBCLRAR )
WEI 1 MHz 4.46 dBm
g1 Rt 21 dBm At 20dB ST 372 ms o 49543 iz
Offset 11 dB OB 18.42 MHz

Temp 1 [T1 OBW]
10 ; -9.42 dBm
548067 GHz

Temp 2 [T1

0 N‘lﬁm»ﬁmﬂ bt g0 2 o &2 e
¥ 550908 GHz

T

. o W,

-40 -
-50
60| Y1000t 100
=70
- i i i i i i i i i 1878
Center 5.5 GHz 5 bHz/ Span S0 MHz A D T
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For CHAIN(0) : CH116

RENY 300 kHz [MISACLRWR e 1 (71
WEW 1 MHZ 4.43 dBm
21 _ Ref 21 dBm Att 20 dB ST 168 ms 5 55467 GHz
Offset 11 dB QY 18.33 MHz
Temp 1 [T1 OBWW]
10 s -7.79 dBm
B 557075 GHZ
Temp 2 [T1 OB
0 (Mt K b ﬂ'ti;"h'llfh\. Infe -3.43 dBm
Tj v 558908 GHz
i u\fl
i M’W ”W
-0 W"‘x bt
-40
-50
.50|_S¥P 10007 100
-0
9 T T T T T T T T T raze
Certer 5.58 GHz 5 MHz! Span 50 MHz A D T
For CHAIN(0) : CH132
RENY 300 kHz [MISACLRWR e 1 (71
WEW 1 MHZ 4.08 dBm
21 _ Ref 21 dBm Att 20 dB ST 168 ms 5 ESTO0 GHz
Offset 11 dB QY 15.58 MHz
Temp 1 [T1 OBWW]
-12.99 dBm
10 3
5 65058 GHz
Temp 2 [T1 OB
0 kmw"mvm'rmwm 2 -4.56 dBm
f 566917 GHE
-10 I
K L4 W NAM
20 W‘f ¥ UWMM
-0 ) Allllil 11
i T
-40
-50
.50|_S¥P 10007 100
-0
9 T T T T T T T T T raze
Certer 5.66 GHz 5 MHz! Span 50 MHz A D T
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For CHAIN(0) : CH140

REWY 300 kHz [T1] 54 CLRWR Marker 1 [T1]

BT MHZ 4.07 dbm
21 _ Ref 21 dBm Att 20 dB SWT 1 .68 ms 5 F9408 GHz
Offzset 11 dB OB 18.33 MHz

Temp 1 [T1 OBW]
10 " -5.02 dBm
3.69053 GHz

Temp 2 [T1 QB
0 MWWWuMME _4.21 dBm

T
Wi
o My

-50

g0 | S¥P 100 of 100

194 i I I I I I I I I Tgz8
Certer 5.7 GHz 5 hiHz! Span 50 MHz A D T

For CHAIN(1) : CH36

REWY 300 kHz [T1] 54 CLRWR Marker 1 [T1]

B MHz 1 58 dEm
21 _ Ref 21 dBm Att 20 dB SWT 1 .68 ms 517458 GHz
Offzset 11 dB OB 15.08 MHz

Temp 1 [T1 OBW]
10 -5.27 dBm
1 2.17100 GHz

Temp 2 [T1 QB
1] -9.21 dBm

T ¥
{MWWW\W% 518908 GHz

fE— -
2 W_ﬂ,.w ‘ N

a0 U

[ 'l‘ﬁﬂ_‘.‘]

-5

60 SP 100 af 100

-7

=79

1 1 1 1 1 1 1 1 1 LT3
Center 518 GHz 5 hMHz! Span 50 MHz A D T
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For CHAIN(1) : CH40

REWY 300 kHz [T1] 54 CLRWR Marker 1 [T1]

B MHz 0.0 dEm
Fef 21 dBm At 20 dB SWT 1 .68 ms 5.20300 GHz
Offzset 11 dB OB 15.08 MHz

Temp 1 [T1 OBW]
-7 .26 cdBm
52.19100 GHz

Temp 2 [T1 QB
-5.32 dBm

1
0
TWW 5.20908 GHz
-0 J \LA

21 5

-50

g0 | S¥P 100 of 100

-0

194 i I I I I I I I I Tgz8
Certer 5.2 GHz 5 hiHz! Span 50 MHz A D T

For CHAIN(L) : CH48

RENY 300 kHz [T1] S CLRAR

Marker 1 [T1]

B MHz 1 26 dEm
21 Fef 21 dBm At 20 dB SWT 1 .68 ms 5 24733 GHz
Offzset 11 dB OB 15.08 MHz

Temp 1 [T1 OBW]
10 -9.34 dBm
1 9.23100 GHz

Temp 2 [T1 QB

-7.11 dBm

n 15 P
TWWWW%Q 5 24008 o
-10

=]
=
=

-50
60|_SWP 10001 100
=70
- i i i i i i i i i 1878
Center 5.24 GHz 5 MHz/ Span 50 MHz A D T
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For CHAIN(1) : CH52

RENY 300 kHz [T1] S CLRAR

Marker 1 [T1]
B MHz 340 dEm
g _ et 21 dBm Aft 20 dB SWT 1 68 ms 595517 GHE
Offzset 11 dB OB 18.33 MHz
Temp 1 [T1 OBW]
10 -6.75 dBm
! 5.25083 GHz
Temp 2 [T1
i NMW“'( splbupfrudl gy Rl En‘r-\g.DB dBm
T;’ qfr 9.26917 GHz
-10

-40

-50

60| Y1000t 100

-0

9 T T T T T T T T T raze
Certer 5.26 GHz 5 MHz! Span 50 MHz A D T

For CHAIN(1) : CH60

RENY 300 kHz [T1] S CLRAR

Marker 1 [T1]

B MHz 4 69 cbm
21 _ Ref 21 dBm Att 20 dB SWT 1 .68 ms 5502472 GHz
Offzset 11 dB OB 1817 MHz

Temp 1 [T1 OBW]
10 1 -6.07 dBm
9.29092 GHz

Temp 2 [T1 QB
0 : i HWMAVNM‘J‘MI)\‘I? -4.56 0Bm
9.30908 GHz

J

-50
.50|_S¥P 10007 100
-0
194 i I I I I I I I I Tgz8
Certer 5.3 GHz 5 bHz/ Span S0 MHz A D T
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For CHAIN(1) : CH64

REWY 300 kHz MISBCLRAR )
WEW 1 MHZ 329 dBm
21 _ Ref 21 dBm Att 20 dB ST 168 ms 53750 GHz
Ot 1108 oBW 18.33 MHz

Temp 1 [T1 0B
10 676 dBm
T 531083 GHz

Temp 2 [T1 OB
0 g Tty Ml M2 -4.08 dBm
T v \T 532917 GHz

-10

-50

g0 | S¥P 100 of 100

-0

194 i I I I I I I I I Tgz8
Certer 5.32 GHz 5 hiHz! Span 50 MHz A D T

For CHAIN(1) : CH100

RENY 300 kHz [T1] S CLRAR

Marker 1 [T1]
WEI 1 MHz 4.94 dBm
oq _ Fef 21 dbm Att 20 dB ST 1 .68 ms 5 49300 GHz
Offset 11 0B CEfY 1833 MHz
Temp 1 [T1 OBW]
10 1 -5.02 dBm
549075 GHz
A, D ahate Temp 2(T1 O
0 . -5.10 dBm
f '% 550908 GHz
-10

i ",

-50
60|_SWP 10001 100
=70
- i i i i i i i i i 1878
Center 5.5 GHz 5 MHz/ Span 50 MHz A D T
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For CHAIN(1) : CH116

REWY 300 kHz [T1] 54 CLRWR Marker 1 [T1]
B MHz £ 59 clbm
21 _ Ref 21 dBm Att 20 dB SWT 1 .68 ms 5 57283 GHr
Offzset 11 dB OB 15.58 MHz
Temp 1 [T1 OBW]
10 1 -10.449 dBm
9.57050 GHz

WWWWM@W Temp 2 [T1 OB

0 . 2 -4.24 Bm
. 'f !1 5 58508 GHz

| M M

-20 me‘uluﬂr'“iﬂu 1“|,F‘|1‘1L‘F|

a0y

SP 100 af 100

1 1 1 1 1 1 1 1 1 LT3
Center 5.53 GHz 5 hMHz! Span 50 MHz A D T

For CHAIN(L) : CH132

RENY 300 kHz [T1] S CLRAR

Marker 1 [T1]
WEI 1 MHz 4.97 dBm
oq _ Fef 21 dbm Att 20 dB ST 1 .68 ms 5 BE41 7 GHr
Offset 11 0B OB 18.25 WMHz
Temp 1 [T1 OBW]
10 1 -9 .65 dBm
5 65075 GHz
b, oo Temp 20T oo
a . 2 -5 55 dBm
Tf 566900 GHz
-10

by
NIVE MM

-50
60|_SWP 10001 100
=70
- i i i i i i i i i 1878
Center 5.68 GHz 5 MHz/ Span 50 MHz A D T
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For CHAIN(1) : CH140

RENY 300 kHz

[T1] S CLRAR

WEW 1 MHZ
oq _ Fef 21 dbm Att 20 dB ST 1 .68 ms
Offzset 11 dB
10 T
0 11 st Mw‘mm

0 MNJ{ \\’M
a0 " YJ.
L] mM
30 ww“'\' U
-40 b
-50
60 SVWP 100 of 100
-0
9 T T T T T T T T

Center 5.7 GHz 5 WiHz! Span 50 MHz

Marker 1 [T1]

4.21 dBm
369700 GHz
OB 1817 MHz

Temp 1 [T1 OBW]
-4 60 cBm
969092 GHz

Temp 2 [T1 QB
-5.39 dBm
970908 GHz
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802.11n (40MHz) OFDM MODULATION:

CHANNEL FREQUENCY 99% BANDWIDTH (MHz)
CHANNEL
(MHz)
CHAIN(0) CHAIN(1)
38 5190 36.50 36.83
46 5230 36.67 36.67
54 5270 36.67 36.83
62 5310 36.50 36.50
102 5510 36.67 36.33
110 5550 36.83 37.00
134 5670 36.67 36.50
For CHAIN(0) : CH38
REW 300 kHz [T1] 54 CLRWR Marker 1 [T1]

WEW 1 MHZ -2.82 dBm

21 _ Ref 21 dBm Att 20 dB ST 3.36 ms 547850 GHz

Offzet 11 dB OB 36.50 MHz

Temp 1 [T1 OBW]
10 517189 ori
Temp 2[T1 OéWJ
i -10.00 dBm

1
T wwm WIW 5.20833 GHz
-10 U
] [ ‘l
-30 Lk

U
it |
W

60| Y1000t 100
- i i i i i i i i i 1878
Center 519 GHz 10 WHz# Span 100 kHz | A D T |
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For CHAIN(0) : CH46

RENY 300 kHz [T1] S CLRAR

Marker 1 [T1]

B 1 MHz 0.30 dEm
21 _ Ref 21 dBm Att 20 dB SWT 3.36 ms 5 23467 GHz
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For CHAIN(0) : CH54
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For CHAIN(0) : CH62

Center 5.51 GHz

10 MHz/

Span 100 MHz

RENY 300 kHz [MISACLRWR e 1 (71
WEW 1 MHZ R
21 _ Ref 21 dBm Att 20 dB ST 3.36 ms 5 51950 GHz
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For CHAIN(0) : CH110

REWVY 300 kHz [T1] 54 CLRWR
WERY 1 MHZ
21 Ref 21 dBm At 20 dB ST 3.36 ms
Oftzet 11 dB
10
1
i} Y 3 1z

T

A
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For CHAIN(0) : CH134
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For CHAIN(1) : CH38

REWY 300 kHz [T1] 54 CLRWR Marker 1 [T1]

B 1 MHz -3.28 dBm
21 _ Ref 21 dBm Att 20 dB SWT 3.36 ms 5 20283 GHz
Offzset 11 dB OB 36.83 MHz

Temp 1 [T1 OBW]
10 -11.31 dBm
27167 GHz

Temp 2 [T1 QB

-10.77 dBm

i
f‘ \

J 4

a0 | wadu“‘w le .

L T
60| Y1000t 100
-0
9 T T T T T T T T T raze
Certer 519 GHz 10 MHz! Span 100 MHz A D T
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For CHAIN(1) : CH54

REWY 300 kHz [MISACLRAR ey 1)
WEW 1 MHZ 1 68 dBm
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For CHAIN(1) : CH62

REWY 300 kHz [T1] 54 CLRWR Marker 1 [T1]

B 1 MHz -3.40 dBm
21 _ Ref 21 dBm Att 20 dB SWT 3.36 ms 5527 GHE
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For CHAIN(1) : CH102

Center 5.55 GHz

10 MHz/
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For CHAIN(1) : CH134
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4.8 FREQUENCY STABILITY

4.8.1 LIMITS OF FREQUENCY STABILITY MEASUREMENT

The frequency tolerance of the carrier signal shall be maintained within the band of
the operating frequency over a temperature variation of —30 degrees to 50 degrees

C at normal supply voltage, and for a variation in the primary supply voltage from
85% to 115% of the rated supply voltage at a temperature of 20 degrees C.

4.8.2 TEST INSTRUMENTS

Test date: Dec. 06, 2011

DESCRIPTION & CALIBRATED CALIBRATED
MODEL NO. | SERIAL NO.

MANUFACTURER DATE UNTIL

R&S Spectrum FSP 40 100060 May 11,2011  |May 10, 2012

Analyzer

NOTE: The calibration interval of the above test instruments is 12 months and the
calibrations are traceable to NML/ROC and NIST/USA.

4.8.3 TEST PROCEDURE

1. The EUT was placed inside the environmental test chamber and powered by
nominal AC voltage.

2. Turn the EUT on and couple its output to a spectrum analyzer.

3. Turn the EUT off and set the chamber to the highest temperature specified.

4. Allow sufficient time (approximately 30 min) for the temperature of the
chamber to stabilize, turn the EUT on and measure the operating frequency
after 2, 5, and 10 minutes.

5. Repeat step 2 and 3 with the temperature chamber set to the lowest
temperature.

6. The test chamber was allowed to stabilize at +20 degree C for a minimum of
30 minutes. The supply voltage was then adjusted on the EUT from 85% to
115% and the frequency record.
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4.8.4 DEVIATION FROM TEST STANDARD

No deviation

4.8.5 TEST SETUP

Temperature
P s

Spectrum Analyzer

N\
LLU//[CE

Nt "

AC Power Supply [ |

1]

4.8.6 EUT OPERATING CONDITION
The software provided by client to enable the EUT under transmission condition
continuously at specific channel frequencies individually.
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4.8.7 TEST RESULTS

Operating frequency: 5320MHz
Temp. Power 0 minute 2 minute 5 minute 10 minute
C) supply
(VAC) | (MHz) | (ppm) | (MHz) | (ppm) | (MHz) | (ppm) | (MHz) | (ppm)
138 5319.994 | -1.1278 |5319.9916| -1.5789 |5319.991 | -1.6917 |5319.9939| -1.1466
50 120 5319.9925| -1.4098 |5319.9913| -1.6353 |5319.9905| -1.7857 |5319.9949| -0.9586
102 5319.9932| -1.2782 |5319.9926| -1.3910 |5319.9908| -1.7293 | 5319.995 | -0.9398
138 5319.9826| -3.2707 |5319.9868| -2.4812 |5319.9817| -3.4398 |5319.9851| -2.8008
40 120 5319.9837| -3.0639 |5319.9866| -2.5188 |5319.9819| -3.4023 |5319.9852| -2.7820
102 5319.9826| -3.2707 |5319.9869| -2.4624 |5319.9818| -3.4211 | 5319.985 | -2.8195
138 5319.9851| -2.8008 |5319.9857| -2.6880 |5319.9831| -3.1767 |5319.9836| -3.0827
30 120 5319.9867| -2.5000 |5319.9845| -2.9135 |5319.9822| -3.3459 |5319.9841| -2.9887
102 5319.9858| -2.6692 |5319.9843| -2.9511 |5319.9838| -3.0451 |5319.9835| -3.1015
138 5319.9787| -4.0038 |5319.9818| -3.4211 |5319.9844| -2.9323 |5319.9806| -3.6466
20 120 5319.9803| -3.7030 |5319.982 | -3.3835 |5319.9851| -2.8008 |5319.9808| -3.6090
102 5319.9794| -3.8722 |5319.9812| -3.5338 |5319.9848| -2.8571 |5319.9798| -3.7970
138 5319.987 | -2.4436 |5319.9909| -1.7105 |[5319.9891| -2.0489 |5319.991 | -1.6917
10 120 5319.9861| -2.6128 |5319.9922| -1.4662 |5319.9885| -2.1617 |5319.9924| -1.4286
102 5319.9878| -2.2932 |5319.9914| -1.6165 |5319.9891| -2.0489 | 5319.992 | -1.5038
138 5320.01 | 1.8797 |5320.0136 2.5564 (5320.0091 1.7105 |5320.0084| 1.5789
0 120 5320.01 | 1.8797 |5320.0147| 2.7632 [5320.0095( 1.7857 |5320.0087| 1.6353
102 5320.01 | 1.8797 |5320.0134| 2.5188 (5320.0097 1.8233 |5320.0087| 1.6353
138 5320.005 | 0.9398 |5320.0039| 0.7331 |5320.0072| 1.3534 | 5320.01 | 1.8797
-10 120 5320.0065| 1.2218 |5320.0041| 0.7707 |5320.0072| 1.3534 |5320.0099| 1.8609
102 5320.0057| 1.0714 |5320.0053| 0.9962 |5320.0084| 1.5789 |5320.0097| 1.8233
138 5319.9858| -2.6692 |5319.9825| -3.2895 |5319.9773| -4.2669 |5319.9782| -4.0977
-20 120 5319.9873| -2.3872 |5319.9827| -3.2519 |5319.9787| -4.0038 |5319.9791| -3.9286
102 5319.9863| -2.5752 |5319.9832| -3.1579 | 5319.979 | -3.9474 |5319.9788| -3.9850
138 5319.9863| -2.5752 |5319.9867| -2.5000 |5319.9855| -2.7256 |5319.9816| -3.4586
-30 120 5319.9868| -2.4812 |5319.9864| -2.5564 |5319.9853| -2.7632 |5319.9809| -3.5902
102 5319.9864| -2.5564 |5319.9877| -2.3120 |5319.9845| -2.9135 | 5319.981 | -3.5714
Report No.: RF110907E02-1 R1 281 Report Format Version 4.0.0

Cancels and replaces the report No.: RF110907E02-1 dated: Dec. 15, 2011




4.9 CONDUCTED OUT-BAND EMISSION MEASUREMENT

4.9.1 TEST INSTRUMENTS

Test date: Dec. 06, 2011

DESCRIPTION & CALIBRATED CALIBRATED
MODEL NO. | SERIAL NO.

MANUFACTURER DATE UNTIL

R&S Spectrum FSP 40 100060 May 11,2011  |May 10, 2012

Analyzer

NOTE: The calibration interval of the above test instruments is 12 months and the
calibrations are traceable to NML/ROC and NIST/USA.

4.9.2 TEST PROCEDURE

The transmitter output was connected to the spectrum analyzer via a low lose
cable. Set RBW of spectrum analyzer to 1MHz with suitable frequency span
including 100 MHz or 200 MHz bandwidth from band edge. The band edges was
measured and recorded.

4.9.3 EUT OPERATING CONDITION

The software provided by client to enable the EUT under transmission condition
continuously at specific channel frequencies individually.
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4.9.4 TEST RESULTS

For 5.15 to 5.35GHz band:
The spectrum plots (Peak RBW=1MHz, VBW=3MHz) are attached on the following
pages.

Follow KDB 662911 document , the composite gain as below:

Single chain
For Operated in 5150MHz ~ 5250MHz bands:
Directional gain = 3.08 dBi.

For Operated in 5250MHz ~ 5350MHz bands:
Directional gain = 3.08 dBi.

Multiple chain

For Operated in 5150MHz ~ 5250MHz bands:

Directional gain = gain of antenna element + 10 log (# of TX antenna elements)
The effective legacy gain is 6.09dBi.

For Operated in 5250MHz ~ 5350MHz bands:
Directional gain = gain of antenna element + 10 log (# of TX antenna elements)
The effective legacy gain is 6.09dBi.

% The conducted emission test results are compliance after compute composite
gain.
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Performing measurements: Measure and add 10 log(N) dB
Single chain - 802.11a OFDM MODULATION

CH36

REW 1 MHz [TIEPK WIBW e 1 [T1)
VBN 3 MHz -44 4 dBm
g1 _ et 21 dbim Att 20 0B SWT 1.0B6E67 ms 515000 GHz
Offset 11 dB Marker 2 [T1]
-36.58 dBm
10 514660 GHz
1] |
.10 ‘r \M
-20
D1 -27.00 dBim
-30
-40
-50
-60
N @
18- i T T T T T 1828
Center 5142 GHz 10 MHz! Span 100 MHzZ A D T
REW 1 MHz [TIEPK WIBW e 1 [T1)
VBN 3 MHz -41 51 dBm
g1 _ et 21 dbim Att 10 0B SWT 200 ma 10.36224 GHz
Offset 11 dB Marker 2 [T1]
-41 584 dBm
10 3831127 GHz
harker 3 [T1]
-42.45 dBm
i} 3861104 GHz
-10
-20
D1 -27.00 4B
-30
I
-40
50 | %
-A0 |
-70
-7 T T T T T T raze
Start 30 MHz 3997 GHz/ Stop 40 GHz A D T
Report No.: RF110907E02-1 R1 284 Report Format Version 4.0.0

Cancels and replaces the report No.: RF110907E02-1 dated: Dec. 15, 2011




CHo64

REW 1 MHz [TIEPK WIBW e 1 [T1)
VBN 3 MHz -39.98 dBm
g1 _ et 21 dbim Att 20 0B SWT 1.0B6E67 ms 535000 GHz
Offset 11 dB Marker 2 [T1]
-35.98 dBm
104 535013 GHz
1] i 1
-10- Mi .
-20
D1 -27.00 dBim
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-50
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F
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Center 5353 GHz 10 MHz! Span 100 MHz A D T
REW 1 MHz [TIEPK WIBW e 1 [T1)
VBN 3 MHz -41.87 dBm
g1 _ et 21 dbim Att 10 0B SWT 200 ma 38.98129 GHz
Offset 11 dB Marker 2 [T1]
-41.98 dBm
10 3812141 GHz
harker 3 [T1]
-42.27 dBm
i} 3839121 GHz
-10
-20
D1 -27.00 4B
-30
®
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50 | |
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-7 T T T T T T T T T raze
Start 30 MHz 3997 GHz/ Stop 40 GHz A D T
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Multiple chain - 802.11a OFDM MODULATION

CH36

REW 1 MHz [TIEPK WIBW e 1 [T1)

YB3 MHz 4652 dBm
g4 _ et 24 dBim Att 20 0B SWT 1.0B6E67 ms 515000 GHz
0 Offzet 14 dB Marker 2 [T1]

-37 56 dBm
514938 GHz
10
1] J !
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50—
-60
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REW 1 MHz [TIEPK WIBW e 1 [T1)

WEW 3 MHz -39.50 dBm
g4 _ et 24 dBim Att 10 0B SWT 200 ma 3839121 GHz
0 Offzet 14 dB Marker 2 [T1]

-39.54 dBm
38.38084 GHz
10 Marker 3[T1]
-38.75 dBm
38.56108 GHz
1]
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-20
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CHo64

REW 1 MHz [TEPK VBN e 1 [T4]
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802.11n (20MHz) OFDM MODULATION:

CH36

REW 1 MHzZ [T1] EPK WIEW Marker 1 [T1]
WEWY 3 MHZ -41.74 dBm
24 Ref 24 dBm At 20 dB ST 1066667 mz 515000 GHz
0 Offzet 14 dB Marker 2 [T1]
-40.24 dBm
514857 GHz
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1] !
-10 ! \,'w
-20
D1 -27.00 dBm

-60
-0 =
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REW 1 MHz [MIEPKVIBA 0 erq T
VBN 3 MHz 38 66 dBm
g4 _ Fet 24 dbim At 10 dB SWT 200 ms 3840120 GHz
70 Otfzet 14 d Marker 2 [T1]
-39.03 dBm
3857032 GHz
10 Marker 3[T1]
-39.28 oBm
3919061 GHz
1]
-10
-20
D1 -27.00 4B
-30
13z
-40
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-A0 |
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Statt 30 MHz 3.997 GHz/ Stop 40 GHz A D T
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CHo64

REWY 1 MHZ [TEPK VBN e 1 [T4]

WEW 3 MHz -43.93 dBm
g4 _ Rt 24 dBm At 20 B ST 1 DEEEET ms 535000 GHz
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10 4] " KA.
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REWY 1 MHZ [TEPK VBN e 1 [T4]

WEW 3 MHz -38.90 dBm
g4 _ Rt 24 dBm At 10 dB ST 200 m3 382333 GHz
0 Offzet 14 dB Marker 2 [T1]

-39.02 dBm
39.04072 GHz
10 Marker 3[T1]
-39.54 dBm
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802.11n (40MHz) OFDM MODULATION:

CH38

REW 1 MHz [TIEPK WIBW e 1 [T1)

WEW 3 MHz -37.23 dBm
g4 _ et 24 dBim Att 20 0B SWT 1.0B6E67 ms 515000 GHz
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24 _ Ref 24 dBm Aft 10 dB SWT 200 mz 517614 GHz
0 Offzet 14 dB Marker 2 [T1]
-39.26 dBm
36.630588 GHz
10 Marker 3[T1]
1 -39.24 dBm
39.24057 GHz
0
-10
-20
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A D T
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CH62

REW 1 WHzZ [T1] EPK WIEWW Marker 1 [T1]
WEW 3 MHz -37 50 dBm
24 _ Ref 24 dBm Aft 20 dB SWT 1 0BEEET ms 5 35000 GHz
0 Offzet 14 dB Marker 2 [T1]
-33.11 dBm
9.359155 GHz
10
o M*M
10 { \
B
D1 -27.00 dBim
-30
-40
-50
-60
-70 i
764 T T T T T T T raze
Certet 5.336 GHz 20 MHz! Span 200 MHz A D __T
REW 1 WHzZ [T1] EPK WIEWW Marker 1 [T1]
WEW 3 MHZ 3.91 dBm
24 _ Ref 24 dBm Aft 10 dB SWT 200 mz 5 31603 GHz
0 Offzet 14 dB Marker 2 [T1]
-39.43 dBm
37 ETI60 GHz
10 - Marker 3[T1]
-38.73 dBm
3545114 GHz
1]
-10
-20
D1 -27.00 gBim
-30
23
-40
-70
764 T T T T T T T raze
Start 30 MHz 3997 GHz/ Stop 40 GHz A D T
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For 5.47 t0 5.6 GHz & 5.65 to 5.725GHz band:
The spectrum plots (Peak RBW=1MHz, VBW=3MHz) are attached on the
following pages.

Follow KDB 662911 document , the composite gain as below:

Single chain
For Operated in 5470MHz ~ 5600MHz & 5650MHz ~ 5725MHz bands:
Directional gain = 4.76 dBi.

Multiple chain

For Operated in 5470MHz ~ 5600MHz & 5650MHz ~ 5725MHz bands:
Directional gain = gain of antenna element + 10 log (# of TX antenna elements)
The effective legacy gain is 7.77dBi.

% The conducted emission test results are compliance after compute composite
gain.
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Performing measurements: Measure and add 10 log(N) dB

Single chain - 802.11a OFDM MODULATION

REW 1 MHz [MIEPKVIBA 0 erq T
VBN 3 MHz 3770 dBm
g1 Fet 21 dbm At 20 dB SWT 1.0B6E67 ms 547000 GHz
Offset 11 dB Marker 2 [T1]
3711 dBm
10 546997 GHz
harker 3 [T1]
-50.92 ¢Bm
i 5 46000 GHz
Marker 4 [T1]
\ -45.82 dBm
10 “H 545945 GHz
-20
D1 -27.00 dBim
-30
-40
S50 g
-60
70
FE F| “
-7 T T T T T T T T T raze
Center 5461 GHz 10 MHz! Span 100 MHz A D T
REW 1 MHz [MIEPKVIBA 0 erq T
VBN 3 MHz -42 60 dBm
g1 Fet 21 dbm At 10 dB SWT 200 ma 37 50158 GHz
Offset 11 dB Marker 2 [T1]
-42 86 dBm
10 3869098 GHz
harker 3 [T1]
-42 96 oBm
i 3826131 GHz
-10
-20
D1 -27.00 dfm
-30
132
-40
-50 'y
-A0 |
-70
-7 T T T T T T T T T raze
Statt 30 MHz 3997 GHz/ Stop 40 GHz A D T
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CH140

REW 1 MHz [MIEPKVIBA 0 erq T
VBN 3 MHz -47 11 dBm
g1 Fet 21 dbm At 20 dB SWT 1.0BBEET7 ms 579500 GHz
Offset 11 dB Marker 2 [T1]
-42 59 dBm
10 572520 GHz
1] { 1
-10- \I
-20
D1 -27.00 dBim l
-30
-40
-850 i
-60
-70
Fi
-7 T T T T T T T T raze
Center 5738 GHz 10 bHz! Span 100 MHzZ A D T
REW 1 MHz [MIEPKVIBA 0 erq T
VBN 3 MHz -41 &3 dBm
g1 Fet 21 dbm At 10 dB SWT 200 ms 1710718 GHz
Offset 11 dB Marker 2 [T1]
-41 86 dBm
10 3832126 GHz
harker 3 [T1]
-42.82 dBm
i 3825131 GHz
-10
-20
D1 -27.00 dHm
-30
1 3
-40
-50
-A0 |
-70
-7 T T T T T T T T raze
Statt 30 MHz 3.997 GHz/ Stop 40 GHz A D T
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Multiple chain - 802.11a OFDM MODULATION

CH100

REMY 1 MHZ [T1] EPK WIEWY
WEWY 3 MHZ

44 _ et 24 B At 20 dB SWT 1056667 ms

20 Oifset 14 df

10

0 ] \
10 A/
-a0
D1 -37.00 dBm

Marker 1 [T1]

-45.42 dBm
547000 GHz

Marker 2 [T1]

-40.49 dBm
S 45873 GHz

harker 3 [T1]

-4 .58 dBm
548000 GHz

Marker 4 [T1]

-45.10 dBm
541188 GHz

-60
-7 - F
764 T T T T T T T T T raze
Center 5461 GHz 10 bHz! Span 100 MHz A D T
REW 1 MHz [MIEPKVIBA 0 erq T
VBN 3 MHz -38.85 dBm
g4 _ Fet 24 dbim At 10 dB SWT 200 ma 3820128 GHz
70 Otfzet 14 d Marker 2 [T1]
-39.09 dBm
37 56183 GHz
10 Marker 3[T1]
-39.45 oBm
3822134 GHz
1]
-10
-20
D1 -27.00 dfim
-30
13
-40
-50 || L.
N W
-70
764 T T T T T T T T T raze
Statt 30 MHz 3.997 GHz/ Stop 40 GHz A D T
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CH140

REWY 1 MHZ [TEPK VBN e 1 [T4]

WEW 3 MHz -45.01 ¢Bm
g4 _ Rt 24 dBm At 20 dB SWT 1066667 ms 572500 GHz
0 Offzet 14 dB Marker 2 [T1]

-43.27 dBm
572508 GHz
10
1] I
-10 WJ'
-20
D1 -27.00 dBm
-30
-40
-50
-60
-70 3
76+ T I I I I [ 1222
Certer 5.738 GHz 10 MHz! Span 100 MHz A D T

REWY 1 MHZ [TEPK VBN e 1 [T4]

WEW 3 MHz -38.14 ¢Bm
g4 _ Rt 24 dBm At 10 dB SWT 200 ms 3797152 GHz
0 Offzet 14 dB Marker 2 [T1]

-39.41 dBm
39.31052 GHz
10 Marker 3[T1]
-39.46 dBm
3865101 GHz
1]
-10
-20
D1 -27.00 dim
-30
1312
-40
-50 Py
-0 - !
-0
76+ T I I I I [ 1222
Start 30 MHz 3.897 GHz! Stop 40 GHz A D T
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802.11n (20MHz) OFDM MODULATION:

REWY 1 MHZ [TEPK VBN e 1 [T4]

WEW 3 MHZ -44.91 dBm
g4 _ Rt 24 dBm At 20 B ST 1 DEEEET ms 5 47000 GHz
0 Offzet 14 dB Marker 2 [T1]

-38.15 dBm
545925 GHz
10 Marker 3[T1]
-49.51 dBm
545000 GHz
0 Marker 4 [T1]
-44.91 dBm
542530 GHz
-10 1 1
-20
D1 -27.00 dBim
-30
2
40 1 1
=50 |
-60
=70 Fi 1y
764 T T T T T T T raze
Certer 5451 GHz 10 MHz/ Span 100 MHz A D T

REWY 1 MHZ [TEPK VBN e 1 [T4]

WEW 3 MHz -39.27 dBm
g4 _ Rt 24 dBm At 10 dB ST 200 m3 3542119 GHz
0 Offzet 14 dB Marker 2 [T1]

-39.86 dBm
3505146 GHz
10 Marker 3[T1]
-40.12 dBm
3951037 GHz
1]
-10
-20
D1 -27.00 dfim
-30
iAo
-4
-50 ! b W
-A0 |
-70
764 T T T T T T T T raze
Start 30 MHz 3.997 GHz! Stop 40 GHz A D T
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CH140

REW 1 MHz [TEPK VBN e 1 [T4]

WEW 3 MHz -41 06 dBm
g4 _ et 24 dBim Att 20 0B SWT 1.0B6E67 ms 579500 GHz
0 Offzet 14 dB Marker 2 [T1]

-35.48 dBm
572670 GHz
10
1] ! [
10 WJ
-20
D1 -27.00 dBim
-30 =
-40
-50
-60
-70 .
764 T T T T T T T raze
Center 5738 GHz 10 MHz! Span 100 MHz A D T

REW 1 MHz [TEPK VBN e 1 [T4]

WEW 3 MHz -39.02 dBm
g4 _ et 24 dBim Att 10 0B ST 200 m3 3844117 GHz
0 Offzet 14 dB Marker 2 [T1]

-39.20 dBm

3828129 GHz

10 Marker 3[T1]

39,33 dBm

3738159 GHz
1]
-10
-20

D1 -27.00 dBim
-30
23

-40

-A0 |
-0
76 i i i i i i i 1528
Start 30 MHz 3.997 GHz! Stop 40 GHz A D T
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802.11n (40MHz) OFDM MODULATION:

CH102

REW 1 MHz [TIEPK WIBW e 1 [T1)

WEW 3 MHZ -33.32 dBm
g4 _ et 24 dBim Att 20 0B SWT 1.0B6E67 ms 547000 GHz
0 Offzet 14 dB Marker 2 [T1]

-33.32 dBm
547000 GHz
10 Marker 3[T1]
-43.52 dBm
546000 GHz
0 W*T Marker 4 [T1]
3359 dBm
I 545975 GHz
-10
\
D1 -27.00 dBim “

-60
-7 FE—F
764 T T T T T T T T raze
Center 5434 GHz 20 bHz! Span 200 MHz A D T
REW 1 MHz [MIEPKVIBA 0 erq T
VBN 3 MHz 318 dBm
g4 _ Fet 24 dbim At 10 dB SWT 200 ms 5 59588 GHz
70 Otfzet 14 d Marker 2 [T1]
-39.35 dBm
3842119 GHz
10 Marker 3[T1]
T -39.50 dBm
3802148 GHz
1]
-10
-20
D1 -27.00 dfim
-30
32
-40
50 | I
-60 - "
-70
764 T T T T T T T T raze
Statt 30 MHz 3.997 GHz/ Stop 40 GHz A D T
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CH134

REW 1 WHzZ [T1] EPK WIEWW Marker 1 [T1]
WEWY 3 hHZ -48.44 dBm
24 _ Ref 24 dBm At 20 dB SWT 1 0BEEET ms 5 72500 GHz
0 Offzet 14 dB Marker 2 [T1]
-45.71 oBm
972785 GHz
10
1] y
{ ' \
-10
B
D1 -27.00 dBim , K
-30
-40 n
-50
-60
-70 F
764 T T T T T T T T raze
Centet 5.742 GHz 20 MHz! Span 200 MHz A D __T
REW 1 WHzZ [T1] EPK WIEWW Marker 1 [T1]
WEW 3 MHZ 4581 dBm
24 _ Ref 24 dBm Aft 10 dB SWT 200 mz 5 BS57E GHz
0 Offzet 14 dB Marker 2 [T1]
-35.62 olBm
3543118 GHz
10 1 Marker 3[T1]
-36.97 dBm
3579091 GHz
1]
-10
-20
D1 -27.00 dm
-30
23
-40
-60 - t T
-70
764 T T T T T T T T raze
Start 30 MHz 3997 GHz/ Stop 40 GHz A D T
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5.INFORMATION ON THE TESTING LABORATORIES

We, Bureau Veritas Consumer Products Services (H.K.) Ltd., Taoyuan Branch,
were founded in 1988 to provide our best service in EMC, Radio, Telecom and
Safety consultation. Our laboratories are accredited and approved according to
ISO/IEC 17025.

Copies of accreditation and authorization certificates of our laboratories obtained
from approval agencies can be downloaded from our web site:
www.adt.com.tw/index.5.phtml.

If you have any comments, please feel free to contact us at the following:

Linko EMC/RF Lab: Hsin Chu EMC/RF Lab:
Tel: 886-2-26052180 Tel: 886-3-5935343
Fax: 886-2-26052943 Fax: 886-3-5935342

Hwa Ya EMC/RF/Safety/Telecom Lab:
Tel: 886-3-3183232
Fax: 886-3-3185050

Email: service.adt@tw.bureauveritas.com
Web Site: www.adt.com.tw

The address and road map of all our labs can be found in our web site also.
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6.APPENDIX A - MODIFICATIONS RECORDERS FOR
ENGINEERING CHANGES TO THE EUT BY THE LAB

No modifications were made to the EUT by the lab during the test.

--- END ---
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